Directions for use of Parts Catalogue

All component and option parts used for TK538H tractors are listed in this parts

catalogue.

1) MODEL TYPE

Fevenn AWD
H ..... HST
Seeves POWER STEERING & INDEPENDENT PTO
Cooree CABIN
R ..... ROPS

2) AREA CODE
E4---+ EUROPE

TYPE OF MODEL

S i{cTa
P T{O|R RE
KEY( PART CODE |  DESCRIPTION | B Kooy ol Sutsr | SSABG | srudau] srasF | Sutss| ¢ | L | MARKS
1 | 8595-211-001-20 | CASE/UPPER ¢ | Ly
14| 3657-201-081-00 | CASE/UPPER | 1, o P T
2 | $595-211-002-10 | CASE/LOVER s| 1 A T D .
s |vs23-i00-s0s-30 | PIN P ¥
4 | v211-260-80 BOLT, SENS * ¢ t
. ,
% P i
U SN IO W NI U N N S Y
i H
i

.
/}
O 0 0 6 6 ®O® ®

(O KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with 'V~ and "W’ are standard parts of the market.

@ LH™ and RH™ on the parts name are described against the moving direction of
the machine or are described on the condition how to install parts on the machines.
SPC : The following symbol classifies parts to be used for machines.

% means standard parts.

7

'R shows that the parts can be used as applicable parts to replace originally

shows that the parts can be installed as optional parts.

equipped parts.



Upper column : QTY shows the number of parts to be used for one unit of machine.
"M’ is indicated for parts supplied by a meter long.
A7 s indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
"17--OLD <« NEW

New parts can be used in place of the old parts.

2 ---OLD — NEW
Old parts can be used in place of the new parts.
"37---OLD —<« NEW

Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.

Please see the color list shown in the next page.

GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®), and © for
©, so the rest follow in the same alphabetical order.
©@ Remarks
% Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,
each of their component parts are listed in said Fig. No.
3. Color :
The following colors are used color parts.
Cobe|  COLOR CODE NUVBER 4 DRUM 16 DRUM
4G | CRYSTAL BLUE 1300-957-001-10 1300-957-003-60 1300-957-004-00
51 | SUNSET GRAY 1300-959-001-10 1300-959-003-00 1300-959-004-00
6 G | SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958-004~00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-60 1300-954-004-00
8 E | SILVER MIST 1300-968-001~10 1300-968-003-00 1300-968-004-00
8F | DR ALl 1300-972-001-10 | 1300-972-003-00
NOTE : Color code is signified only for the parts assigned by the maker as color parts.




4. Serial Numbers :

For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 6—1.
For chassies serial number is shown on the LABEL.

Please see

ERtt HEEIEGIEtE1
ISEKI & CO,, LTO. MADE IN JAPAN

5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer’.

When vyou order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be automatically
turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P. l ok STRUCTERE TABLE OF #0BIL ok

-

Ml T

K

0 | S5FFF

JHHH

N | 8SSS

HCER
F4E
4 4

besl

]
2
3 350k K
4

5 * o




otk STRECTURE T4AB

L1 0F

MODIEL

T
K
5
3
8
H

FFF
HHH
$ss
CER
E4E
44

KK




R N

TRUCTORIC TAR

LI O

HODII. R K

T

K

S5FFF

SHHH

§s88

HCER
E4E
4 4

SRR I

S

R R

ot

_____ Ut S S
i S e




P. 4 e STRUCTURE TABLE OF MODEL. Kk

0 | 5FFF
SHHH
D) 8Sss
HCER
E E4E
4 4

146 Kk ok

147 %

148 *TT

149 * %k
| 150 | oKk e - § b I R o
_____ _ 5 IS S RN S RN RN N RS S I R D




F1G. 717

FIG. 78
FI1G.9
FIG. 72
. 54~67
FIG. 54 FIG. 2,3, 116
(D)
FIG. 91 m‘ =
A : : FIG. 90
\ =i ic
FIG.76 (7 ;
- ' i
Ji & =
NI N, { X7 FIG. 8,89
3 '//—, " 'o :/;1/
i 4 ! i
FIG. 16~40, 55, 82, 83 - @ S \ // Y
FIG. 136 UIRY, v Y
=/
F1G. 10~14, 79, 80, 87, 88
F1G. 1
FI1G. 139, 140
FIC. 93
F1G. 44~47
FIG. 6
F1G. 4, 117
F16.91

FIG. 35~37

FIG. 119,120

g7 FIG. 85

FIG. 49~53 FIG. 41~43

FI1G.124~126
FIG. 48



FIG. 103

FIG. 100 FIG. 109, 110, 141

FIG. 108 FIG. 5

FIG. 104

o -
e S SN F1G. 99

FIG. 106, 107

FIG. 101

FIG. 105

FIG. 86



10

CONTENTS

TK538H
ENGINE (E3CD—-TBO0Db)

CYLINDER HEAID +++ve+ssressreseerrreraruecnnarecenssenreeerresesnsesssessusssnssssusssssesnssensasesiscnss Fig.
CYLINDER HEAD COVER +++eeevesrereerneesertreeuncernrersuieeereesssesiessessmsssrnisrerisressssnss Fig.
INLET MANIFQLD #++reeesreeeseraeerseesassrrrunesruesesnesersessrssnessesessssssssnssssnssssanssssscesce Fig.
EXHAUST MANIEQLLD #eereeerrrrseeneennereruresesnseentessaseessnerersessassnnissmussesaessanarssesenss Fig.
TURBO CHARGER: -+ ++++sstsetetasertreeruterruuieernieernseerseestonesossroesssseessneesaionsasssssnns Fig
CYLINDER BILOCK ++eveeeressstsseertererracraseesrrosernessrnsereraesssoersossesssssessanssnneresrssssssess Fig
BEARING,/UNDER SIZE (OPTION) +treecsssessssssossssuuuuuummuuensumiummimmmmiamieriiimn. Fig
OIL, PAN +evvvesereserrreeeseseruertuertrterennierearaerrrerssesssiesssoesstssrssssssssssessesssissrsassanssenss Fig
REAR PLATE ++vreeertessrereseusertertuasansrsrertecssestnrmesssestosstestsssessseerssssssrssensenssaseos Fig
TIMING GEAR CASE creeeerererneeenteeeuteertoetreneertieresieermieerniesssiasessraetsasrnonsrnenrsssess Fig
HHANGER +++stvesersesernsernesentertuersuneesseerinserssoesnsisessoertnssernesrssssnarernerssssssurernsssesees Fig
VALV ++rveererrerreneenruessnsertontenieerietenseesnneeermerenieerineersieeesonessssessaessstetessaonsnnassrasens Fig
CAM SHATF T +eeverrereresssruaseroneauesrrtiermiesestsessuesstsessrsiereuresrssrensssrussaussersssrnssenssnnss Fig
PISTION ++evveeerrenernosanssernarenaseanursstoseeanessiessstorensessnnsessnessssessnssssssetusssissenssarsansensens Fig.
PISTON,/OVER SIZE (OPTION) r+eteeeeecsteesetetestsasininsimmnuiunsimtatiitiaiiiieeaes Fig.
CRANK SHATF T ++eveereresernrrrasessesuserssrssessiersessssessecssersiessssssssssstnssnssrosnsesssssnnsesses Fig.
OIL, PUMP:+++evesseseraeserettatssernnrrnarsnessesssrnarsnserassasesserssesssesssssasansrssessssnsssssrsesosss Fig
WATER PUMP ++eveeeeeererreteratrranerauesneesusrensstierearssiessasssssnsstnsssssssssrossnsensernessssssne Fig.
COOLING FAN soeevrereerserssetoaettrteruetrnierreassssomtatsstaisssrisssssasssssrssssssasansassasessasesssens Fig.
INJECTION NOZZILE -++++e+sesreeserrsrsernerrueransuacarsersusersreesssoessssssssssassensssnnssaannnnsennes Fig.
INTJECTION PUMP -evereeesesererrserersseasesrarsaunsancsnsesiessssssiesssssssssasnerssesnesssssinmaserens Fig.
FUEL DPIPE eveseesetestoseerenserattuaruarauacueruersrersstemiesssstosesasassstostisesssniasssssssiessessans Fig.
ELECTRIC (1) ++rererersssettunsssrectumunnnnremmunseretenminermeermmmieeeenssecmmmeeenenissiono. Fig.
ELECTRIC () creevveetectreneereunmionnerttmmaerereetmummnmermmuiimmemmsstseecetemeremmseerenin Fig.
REPAIR PARTS (OPTION) :erreeeeereeenunrsaeeeeatrunnoereetmmmmmmenmreensensortimmmeeeetemnaeeamin. Fig.
COMPONENT PARTS FOR 6215 — 300 — 037 — 00 ON Fig.20::--seeeeeeeeeecareeaceeee: Fig.
COMPONENT PARTS FOR 6215 — 600 — 078 — 00 ON Fig.2L:eeeereernreererneeeeees Fig.
COMPONENT PARTS FOR 6281 — 100 — 007 — 20 ON Fig.23:ssseereererrereneeerreens Fig.

COMPONENT PARTS FOR 6281 — 200 — 020 — 00 ON Fig.23-:rereecrarrrreceeremreees Fig.

WO o0 =N O Ul A W DY

DD DY DN DYDY N NN DN = bt bt e b e
NoRNe ol T > T R N N = T Vo R « B E'e > S & 2 (RN U ST SR . SR S S TN



CONTENTS

CHASSIS

FUEL SYSTEM-:eeseeerreeeesesserasasuasraaeraseesrersassnsssasssesssssesssssanasssessnssnsssassassssesnnes Fig. 1
AIR CLEANER SYSTEM :eeeeetrreseereesaresenurerusserusaesrnscassoranasssnessersossassssasssnsosnssanns Fig. 2
RADIATOR SYSTEM +eeteeeeeserseretasetartueruessaareasesassnarsasssessassnsesssessssstassssssssserasses Fig. 3
MUFFLER SYSTEM (EXCEPT C TYPE) reeteseeereererereccseccrscrniitinimmmmmuriinns Fig. 4
MUFFLER (UPPER) SYSTEM (C TYPE) tcctceeeetesuuerecsereeteerecereecietmummuiinoniesssceccns Fig. 5
TANK (FUEL) SYSTEM (EXCEPT C TYPE) reeeeseserrrsecsesseccesciirieimumiiiiisesseeenns Fig. 6
TANK (FUEL) SYSTEM (C TYPE) :eeeeeeeresesettuunnasscttuunissseciomminiiuiiieian Fig. 7
BATTERY BASE SYSTEM:«teetetesttatetueetattncatastnasnacatsssnsstecanesstasssessessesssssansanssans Fig. 8
ACCELERATOR SYSTEMe:++reeveeeeseecerertenirerueesuueereseseasartonernsssssnsssrnsssnssssserssesnnons Fig. 9
CASE (FRONT) SYSTEM :+eeeesreerecserseceseetetrurtmmmmnnnnnisseseeerstetieeteentanmscssssssscennens Fig. 10
INPUT SHAFT SYSTEM::eeereeserreeeresuearseeansesneruaaraessnassaseuassssessasesessassnssassssssnssnns Fig. 11
MAIN GEAR SYSTEM +rerevseeesernssassesesnsosrssensarasesssssssssssssssasasnssssassssssassessssssasnnns Fig 12
HST UNIT SYSTEM eeereereererrarrsaseaarsesrraesnsarseersossssrasenssssesnsessnssasssssssasssarasssnssens Fig. 13
GEAR (PTQ) SYSTEM :+eveveererssesessssteeereetettutumummiossettttttiomttttitimseotetiomn. Fig. 14
METAL (TRUNNION) SYSTEM:tceccceeeeecssrecseseesseetntarmmmmmmmiocecsnesseecttmmeseeees Fig 15
CASE (MIDDLE) SYSTEM:++sreseeseeeeeesereectuuenmunonssceceonteetettmnmmmmmetmnsetonietomame. Fig. 16
CASE (SPACER) SYSTEM :+eereeetteeeseetutruuenmumioneaessrreestetnmunnnmmmssiesstestrmmmsoes Fig. 17
METAL (HST) SYSTEM :eeeeeererrrerturuusanassaccocseteseeetmemmmenniossssessossesssrsnmmmnieesssseeene Fig. 18
REAR MISSION CASE SYSTEM-+reeeesrsssssereeaarncsraasruasaacssorrsessnssssarassanssossnersassnes Fig. 19
COVER HOLDER, COVER (BOTTOM) SYSTEM :+eeeeeeeereersssrasirssssesseremmmmuuinissnens Fig. 20
SUB CHANGE GEAR SYSTEM reeereestrerasersesasetuaraaresranessnasenseraesssesssernsssassecnssnnns Fig. 21
SUB CHANGE SYSTEM ++veetreeersereeasserauaruarauseruersessnserssssasssesssssssssasssassssssssssnnes Fig. 22
AWD DRIVE GEAR SYSTEM +revesrsestsatnseeseuasanaeeasarasrnresassusrrnesssassssnssasssassassanes Fig. 23
AWD CHANGE SYSTEM rereveesereseerserareeesuaeessaesseseruassseesssesssneeessssrssssasessssersessanns Fig. 24
PTO COUNTER SYSTEM reeerererreerassesraarraaaraseurersorsassseraesseersesssssssssesnesssersossones Fig. 25
PTO CHANGE GEAR SYSTEM eeteeereosersesesesaerersserseernsssersosessessssssseenssesssessssnss Fig. 26
PTO CHANGE SYSTEM #++tvteesrrersessnosurerssessssnsesseessssssesnsesssssseessssssssssssrasesns Fig 27
SUB CHANGE SYSTEM-:+res+erererssersesesssarrusasaasuerssarsersassnasssassssssessassassosssosssssasses Fig. 28
LEVER (SUB) SYSTEM ++ccveeeesesseesesessesesctuuuseectununaaasemeomeassceomenneseniateerennaaaees Fig 29
LEVER (PTO) SYSTEM (A) r+eeeeeerrrenracecceereertttumuumimmiiintetieieeetetimmieeceeiinmmee Fig. 30

11



12

LEVER (PTQ) SYSTEM (B) -+ereesereeressssseessestrerseceetiummmumiiiietsteetetimimmmmain s Fig,
LEVER (4WD), ROD (AWD) SYSTEM seeererersesessssereemmtmimnnnininniiiiiniiiiie. Fig.
DRIVE PINION SYSTEM::+++ssssesessssessersassaseassuareersastassseasssonssmosssasasaesssnssrssssannes Fig.
DIFFERENTIAL GEAR SYSTEM ++tteererrestsettertarsssuareocacenecartiaraatnassssasssssassscnsnesns Fig.
REAR AXLE HOUSING SYSTEM::ceeerseeeveserseenersuectaseuceacsessrortorsrnssasersonsarannsesses Fig.
WHEEL PINION SYSTEM e trreeerraseerrererareerneeernereneessasariesssneresnersonreneesnneesrnsennes Fig.
REAR WHEEL SHAFT SYSTEMe:+eessresesteeseaceuaesearsarearesessossunersorsasanasssesssssiassasns Fig.
BRAKE SYSTEM -+ereeeeeeseeesrseernrerreressersosesresntersasanassnsssssssseasensossessssssesssaensssesnnns Fig.
ROD (BRAKE) SYSTEM:+++vreeesssrtesserseessssunearasssnseassssncsessssasrassssssnessesssesesesssnsaees Fig.
BRAKE (ARM) SYSTEM +cveesensseesuntenansemnutereansttusituertitimioetiimeerremtsisimesses Fig.
BRAKE PEDAL SYSTEM ereetescereareeraseretresrserearsnsasensessosnsssensassasasessresssnrensassnses Fig.
PARKING BRAKE SYSTEM ::eeeceesereserateenseneesueescsreerientessissiecessersessseriosseesrnssnnes Fig.
DIEF — LOCK PEDAL SYSTEM -eesrereeseessrarasreartareaeteneeneesasssmasmmnesnssnsssssssassnsssns Fig.
STEERING WHEEL SYSTEM +++ssrereresseseersentaresaernarsanssersesenssarernaesaeesnassnsssessesses Fig.
STEERING SHAFT SYSTEM eeeteeeersersseeeressarsaraseaneestacsassossrecesassncssasssarsersnssenes Fig.
TILT HANDLE SYSTEM +++ereseeserseserarerersearansessversttesauassasssrsnessisssniessassesassrassases Fig.
POWER STEERING SYSTEM #+reeveerenrseerueeranarerveeerusecuoescssessessneeesrassssansasannssenss Fig.
AXLE BRACKET SYSTEM wvvteereseesearracsertarrsaurensessesesoctossosnarnsruernstisessssrrscosses Fig.
DRIVE SHAFT SYSTEM-e+eereseeesesssassueearueruarsacuarusensnssunsessiarmarsassasassarsssnssaseens Fig.
BEVEL CASE SYSTEM ---eesesessreseseraresrsassasarsaraarsersarsssierissarcassassassassnssasnsssansns Fig.
AXLE HOUSING SYSTEM +ereeeeerrserreersneeseruessnesessssnssessetnnsaarnerersssssesssasssnsnssans Fig.
FRONT GEAR CASE SYSTEM weeeeeeeeereeeeeseeermertieserserneserneerneenseesssessssnrosesnoses Fig
TIE ROD SYSTEM teeceveeeressseasetseeesneereeseessesseesnestossssenssnnstsiesssesssestoriessssasssnoses Fig.
CYLINDER CASE SYSTEM eereereserearsessarusenesasetecuertacsasessesssnssmernentaresnessasnssnasnns Fig
LIET ARM SYSTEM:eeeesrereesencruossaraaersersenarsasaaresesassosssssassstuornsrassnssenssssssassnsenas Fig
CYLINDER SYSTEM +esteevectncasersrarttaruanaterearsseuecuessssstassssnmrmersastossasssssarsssssenns Fig
SLOW RETURN SHAFT SYSTEM ++eersereereeerrorernareeraeenacesassruererniesersosinssnsassrosses Fig
LINK (POSITION) SYSTEMe:ereessesrseeeennssseramtumiiiieetttmiiimiiiiiitr. Fig.
BRACKET (POSITION) SYSTEM ++reeveeersssesscrmnsssteeetiiinirmmuiiiiiiiise. Fig.
LEVER (POSITION), ROD (POSITION) SYSTEM :+++eeeeeesssrurenennnrensrsirninniuiinniease. Fig.
PIPING (MAIN) SYSTEM (1/3) (2/3) (3/3) +++rrreeeevesssvessseesartorsrenauasssvesnnesnesennns Fig.
PIPING (SUB) SYSTEIM «+cceversereeasessereectunansenusneremmmersemuoteesnomtmaomtrnosscosiesenisestes Fig.
STACK SYSTEM (EXCEPT C TYPE) reeerrreeerreerereernaiiiieiiiinenannnane e T4

PIPING (COOLER) SYSTEM ceececesrerrseceterocuruonetrtaentottatattetioieianrtrtotiaeioreercroscens Fig.

31
32
33
34
35
36
37
38
39
40
41
42
43
44 -
45
46
47

49
50
51
52
53
54
55
56
57
58

60
61
62
63
64



COVER (SHIELD), REAR HITCH SYSTEM :eeeeeersstsnnuunniuntnneiiiiiiiiiiiiiiiiiinnieieen. Fig.
P LINK SYSTEM-:rrrrererrereessessersstuetatntetseiertnersesetonisterimetstesssssssassrssaissssssssias Fig
LOWER LINK, LIFT ROD SYSTEM :eetetteetteretitiiniiiiiiiieieiieiiieiiitinieei. Fig.
VALVE (REMOTE, 2R) SYSTEM (C TYPE) :eesseesersrectennssssiinitiinsiniieiiiineeessunnnes Fig.
GRILLE SYSTEM:evestteteessanaetateuetntotnaetsertietnierssstiersesssosssssesssssssassssssuesessssssasses Fig.
HOOD SYSTEM (C TYPE) seteerseessetertunreeerctunmuonssttetinesietieiiioieirmiiieersioen Fig.
HOOD SYSTEM (EXCEPT C TYPE) rteteeceenssssrsssssssrcsccssnenceceteiimumnissssiesrennnnnn Fig.
FRAME (HOOD), DASH — BOARD SYSTEM::teeeesssssssssuuiumuinimnmiinnisueiimimsnmmsininn. Fig.
FAN COVER SYSTEM:teeereessressvaeeseaeartsesuortararsesscrssesnacsnssssssossossrssssssssssssnsssnss Fig.
FENDER SYSTEM (EXCEPT C TYPE) s+eeeeeerererestecrasnstreciannnisitimnisnirmsei. Fig.
FENDER SYSTEM (C TYPE) seeeeerecetruseectenmsetsistttmenuiiitttiniineiiiiirer. Fig.
LEVER GUIDE, LEVER STOPPER SYSTEM :+cteeeeereertestuttttstssscesernimrniinonsassanees Fig.
SEAT SYSTEM:erevererseseneersanvacterenastuaerosssosssnsiessssasseosssasssassessesssssussnessrssrsssassasss Fig.
BACK MIRROR SYSTEM (EXCEPT C TYDPE) tesereeeeusssesteteutuirairiniuiiiirirnnnnesennnns Fig
FRONT MOUNT SYSTEM (R TYPE) rrereerrseeceeesserterutummmmummiincsesieerimininenens Fig
FRONT MOUNT SYSTEM (EXCEPT C, R TYPE) :+eeeeeeesesssssrssssersrsssrsssessossonannnn Fig.
FRONT MOUNT SYSTEM (C TYPE) +oeceeeeererceeermuiniecerimiuiistiimuiineirinmsesessnnnns Fig.
REAR MOUNT SYSTEM (EXCEPT C, R TYPE) sereeeeeeesrssunereceecsenisnniniinniinnicenns Fig
REAR MOUNT SYSTEM (R TYPE) -t sreeseeeeeetnmmtemmmiuiiininiessierenimiiiteesri. Fig.
REAR MOUNT SYSTEM (C TYPE) svseeeeusseseeternmumsistietiumiiieicimaisierimnisisesnnns Fig.
FLOOR SYSTEM (EXCEPT C TYPE) ++eeeereseeersturussstttrntuniicecettuiitiiiiiiesesinnseeen Fig.
FLOOR SYSTEM (C TYPE) ceeeereeevenurssetstussestiimeuuiettiueniisiiiemiiiiein Fig.
PEDAL (HST) SYSTEM :eccecesrrsesstrtustsscettnistieetinimeiiitmimitsiiticenirrrieen Fig.
CRUISE CONTROL SYSTEM::tetveseessereeretrarueearacranearassuassnesniossarsossssansssssssssssssons Fig.
BATTERY (DELKOR) SYSTEMo:etteetttseseettuueisttttmummniiieiiiiiieriiiin. Fig.
HEAD LAMP SYSTEM reetereeeestrecarerueeacseusaneesnararnornssressiosssesssrsssssssnassasens trennes Fig
LAMP SYSTEM (EXCEPT C TYPE) sstreesseersseerersecscenssectnnsertnunsirmrecseunssennsene Fig.
LAMP SYSTEM (C TYPE) seeevreereertrssssceuunertetuummuistiitunisiiiemsieimsmi Fig.
PANEL SYSTEM reererrereerencetusernosaontnsoneresorssressnoserassnssnssssssrnessssassrnssassassssososssoss Fig.
SWITCH SYSTEM:erereeseeseerrreeosnesuaroresasresnasressersasusrissrsssartsssssssrassssssssssssessosssses Fig
HARNESS SYSTEM (EXCEPT C TYPE) rreeeeeeerrrrernrrertusissntctiuiniiiineceinncennnn. Fig.
HARNESS SYSTEM (C TYPE) +eeereeseetersresstruunusirssetretmuiiseitttunisstimmissimimemn. Fig.
HARNESS (CAB) SYSTEM (C TYPE) +eeeeeerersrrururrerstssasserseccnnmmunnnessstmum Fig.

SWITCH (PTO) SYSTEM (S, P TYPE) s+s+++sseeesessseuvurunrunmrunummirinmuniiniisesnsannns Fig.

65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98

13



14

MIRROR SYSTEM (C TYPE) s+sessseseseeresterenerteanuunrarsssstsesteemmmmmmiomsssstssenismme, Fig. 99
FRAME (FRONT) SYSTEM (C TYPE) ceerrreereererecssseetetttatnmumiiiiiiissseectitiimnmunss Fig. 100
FRAME (REAR) SYSTEM (C TYPE) -+eeeeveeeessreesessuresssreesssnuesssrressssinecssncsssnaneens Fig 101
FRAME (ACCESSORY) SYSTEM (C TYPE) t+eeeeeeeeessresssssssossasnsssrssrsssssssssisosanes Fig 102
CANOPY SYSTEM (C TYPE) serreeereeeeceerereeceettunumnontesssceeetiumiremennecsenesaesesannaes Fig 103
CAB GLASS SYSTEM (C TYPE) cecceerersrreeerssaererrsrnerssnniesiissisinsuasessnsismsmiemesssienss Fig 104
DOOR SYSTEM (C TYPE) cereeeeeeeceeeeeueuuumuuionttestimtttimmmumnieiseesssieeteermmssiemesesens Fig 105
DOOR GLASS SYSTEM (C TYDPE) ceeeveeeeenereneeeneeetetsuuunoroaseentesseceremmmonionnesssseones Fig 106
DOOR SEAL, DOOR LOCK SYSTEM (C TYPE) r+eeeeeeeveerecsssssessessectuuunnsissaserenins Fig 107
REAR GLASS, SEAL SYSTEM (C TYPE) teeeeeeeereesesssssessrorsssssssiununsssinsnnisnenssnes Fig 108
COCKPIT SYSTEM (C TYPE) s+eseeeeereererereuauuneerossessseettntummmmmnnnesrereseeentannsisesns Fig. 109
HEATER SYSTEM (C TYPE) (1/2) (2/2) -+++eeeeeeereeeeeeeeeuuunrarsrasssssseerennnnssnncssecees Fig 110
ORNAMENT #+++vreseverserorearearsrastanerueertersasessressasssssrsssisrsesssssssssnsesssssassnssssassessnssns Fig 111
LABEL (CONTIRROL) ++++severteettteeosetttetuumtummmnnintiesstttiettiomimmmiiiiiotittomisce Fig 112
LABEL (ENGLISH) sesvesseteetttttettemtumummmmniiieeriimeemmmiieiiitmmi. Fig 113
LLABEL #+++tsttsstestaenusernsesussuaettorsseessertnnssncssarsrennsssnsssosssasssssessoessssssesosssersnsssssnns Fig 114
00 T RPN Fig 115

OPTIONAL PARTS

AIR CLEANER ASSY (OPTION) ++ectcreevssnssnrasseeseeeseremmunmennosaesrassesssscsnsmssssssosseenes Fig 116
MUFFLER (TAIL/UPPER) SYSTEM (EXCEPT C TYPE) (OPTION) «+eeeeveeveeeeses Fig 117
PTO (MIDDLE) SET (OPTION) t++tteeesessseesosessececereuemsusiossossssessessasenssosiosonsssesrans Fig 118
REAR WHEEL SYSTEM (OPTION) -++seeessreeeecesuunrrssnsonsarenssrerocsesninsascssesnsesrensnss Fig 119
REAR WHEEL (TURF) SYSTEM (OPTION) -+veeeveveversevarcesrecuereessereermoiiemsereecenonns Fig. 120
FRONT HITCH SET (OPTION) t-eveeveersnsnsasasrrnnrennsesunstsumenmsmsemtmstnecsmecmenetmismmeasse. Fig 121
FRONT HITCH (EEC) SET (OPTION) -o++sseeceessnsssscccesseessceremuutntunectesseseerenmennees Fig 122
SPACER (AXLE) SET (OPTION):+++sseserssnrenssersunrunvennuemunmecssmmsmteteeereerimmmereimmmesmnes Fig 123
FRONT WHEEL SYSTEM (OPTION) :++eseesessenssensnassossossrusesurescssssusssmresseasaesssnss Fig 124
HUB RING SYSTEM (OPTION) ereeeesseeesarassossssasstonnunnentaseminstsseeectiemmtemstectonsees Fig 125
FRONT WHEEL (TURF) SYSTEM (OPTION) :-+eeseesssessavenneesasesscsscsvusmonesscssnsesnses Fig 126
DRAFT SET (OPTION) :+rreeeeseessssasesessossanassanonunnussmsasnsosnetsstnsactarecteteesemmieeeeuensnes Fig 127
VALVE (REMOTE, 1) SET (OPTION) s+eeeeeerrrresressseesasersecrascsansunssunsnsannnnensennnenes Fig 128
DRAW BAR SET (OPTION) teeeeeeesenerereresocsascssecsnssereassssasnssiansencerensasnensseasnissnans Fig 129

TRAILER HITCH SET (OPTION) ...................................................................... Fig.



CREVICE (DRAW BAR) SYSTEM (OPTION) -+ereersesrssssesserememermmmumniieienieieinunnnens Fig
HIGH HITCH SET (OPTION) -+++teeteuuesesterenemuuummanetetioiiiitiiiiiiiiieeeeian Fig.
VALVE (REMOTE, 1R) SET (OPTION) :+teeeeeseessserersruieetemmminieteriuiiiniemimiii. Fig.
VALVE (REMOTE,2R) SET (EXCEPT C TYPE) (OPTION) --+eeseeereesennnnennenneenes Fig
VALVE (REMOTE, 2) SET (OPTION) +++rcevcesnssesssermanuinrieiimiiniiitimir Fig
SUB STEP (R) SYSTEM (OPTION) sesesesrerearnanesnosuacereranetotonnoterotecnsescasenoceoces Fig.
SOCKET (7P) SYSTEM (OPTION) reeeseeesresetetnnrtoreuetterertaeiartaraarestnarontontuseesroseoces Fig.
SWITCH (SAFETY, REPAIR) SET (OPTION) ++ecceeerrurseerurursseenuruuuieieiinuiiieeiennnnnss Fig
2 ROPS SYSTEM (R TYPE) (OPTION) -+++eeeesenssnsssesvenescaetmuiiereretuiiiesernmnieneenns Fig
ROPS SET (EXCEPT C, R TYPE) (OPTION) (1/2) (2/2)++++eeererresurnsrarerasernnrennn Fig
INTERIOR SYSTEM (C TYPE) (OPTION) -eeeeeeeeeerrnueseeerurmrererenuiiieiiimuiienneens Fig.
COMPONENT PARTS

COMPONENT PARTS FOR K211 — 005 — 000 — 10 ON Fig.128, 135 creeeeerreceaecen Fig
COMPONENT PARTS FOR K211 —008 — 000 — 10 ON Fig.56 «resereereerreenereeneeees Fig
COMPONENT PARTS FOR K256 — 001 — 000 — 00 ON Fig.B2 cceeeereecreernrecennncens Fig
COMPONENT PARTS FOR K275 — 001 — 000 — 00 ON Fig.B2 «-eeceeereeeresreenceens Fig.
COMPONENT PARTS FOR 1561 — 221 — 500 — 10 ON Fig.14-eeeeeeeeescensrenesceesees Fig
COMPONENT PARTS FOR 1581 — 621 — 530 —00 ON Fig. 97 eeeeereeerseesereenncnees Fig
COMPONENT PARTS FOR 1640 — 530 — 600 — 10 ON Fig.68, 133, 134 -++cxveceeee Fig
COMPONENT PARTS FOR 1673 — 407 — 550 — 00 ON Fig47:eseeereeecrenreveceacennes Fig
COMPONENT PARTS FOR 1674 — 658 — 220 — 00 ON Fig.93:ceeereereenreaeceeceenss Fig

WIRING DIAGRAM

131
132
133
134
135
136
137
138
139
140
141

142
143
144
145
146
147
148
149
150

15



ENGINE
E3CD — TB05---TK538H



§005-101N

FIG. 1

CYLINDER HEAD

17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TBO5

o-—

—o0

TIOO

REMARKS

6211-110-043-60

CYLINDERHEAD ASSY

1

6211-150-032-10

HOTPLUG ASSY

6209-610-003-00

CUP/SEALING/50

6209-605-004-10

PLUG/PT1/2

6211-715-004-00

VALVESEAT/INLET

6211-711-003-00

VALVESEAT/EXHAUST

6211-721-003-10

VALVEGUIDE

6211-721-004-00

VALVEGUIDE

U=ge cR R BE-cR KA REC SRRV RN R

6212-569-002-00

SEAL, OIL

(]
[=—1

V682-200-000-60

BALL

oenl ol el tol ol &l kol

ot
—

6211~141-023-50

GASKET/CYLINDERHEAD

ot
Do

6209-000-005-00

BOLT

14

()
Lo

6209-300-~014-00

STUD

L EE B MK BE SR _BE _BE JE BE BE BE _BE BEeNhvI




18

6005-110B

FIG. 2

CYLINDER HEAD COVER

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3C0
TB05

O~

ro0

IO

REMARKS

6211-170-007-20

COYER/CYLINDER/HEAD

1

6211-179-011-20

RUBBERFLANGE

6211-291-010-00

COYER/BLOWBY

V195-164-008-30

SCREW/TAPPING

S A

6211-751-001-10

CAP,O0IL FILLER

6211-173-005-00

SEAL/CYL HEAD/UNDER

6209-490-002-00

NUT, CAP

6909-572-008-00

PACKING

W I00: =T | U1 b G0 DD

6200-366-005-10

HOSE/BLOVWRY

ot
o

J061-213-018~00

CLAMP/WIRE/13-18

LK SR BE B A B BE N BE JRelid

I I TR CHE




§005-120B

FIG. 3

INLET MANIFOLD

19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TBOS

O~—

~oO0

nIno

REMARKS

6214-111-023-00

MANIFOLD/INLET

1

6214-115-003-10

GASKET/INLETMANIFOLD

1

¥211-560-802-50

BOLT, SEMS/M8X25 7T

* Hi¥|OOVO

6




20

6005-1400

FIG. 4

EXHAUST MANIFOLD

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TB05

o0

VIG

REMARKS

6214-141-023~-00

MANIFOLD/EXHAUST

1

6214-145-004-20

GASHET/EXH MANIFOLD

V211-560-802-50

BOLT, SEMS/M8X25 7T

6222-111-005-10

PIPE/EXHAUST

1594-105-001-00

GASKET

6209-300-012-00

STUD

6209-409-004-00

NUT

Y411-700-010-00

¥ASHER

1
6
1
1
2
4
2
4

W00 =T | Uk O IDND |

6904-130-825-00

STUD

L EE BE BE B BE BE SK 5. 2Rk I/]




6005-160A

FIG. 5

TURBO CHARGER

21

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P e300 T|O|R REMARKS
C TBOS cC|L |P
1 | 6214-400-006-00 | TURBOCHARGER ASSY * !
2 | 6214-145-009-00 | GASKET * L
3 |V304-700-008-00|NUT * 4
4 |V411-700-008-00 | FASHER % 4
5 |V251-340-802-50| BOLT/STUD * 3
6 | 6214-435-024-30 | TANK/AIR ASSY * 1
7 (3625-540-004-00 ( CAP, BLANK/30 * ¢
8 |6214-439-010-10| STAY/TANK/A * 1
9 | 6214-439-011-10 | STAY/TANK/B * 1
10 [ 6209-037-017-10 | BOLT/WS * 4
11 | V411-260-008-00 | FASHER,PL/M 8 % 4
12 | 6901-911-020-00 | BOLT, SEMS/M10X20 % 2
13 |6209-360-075-10 | HOSE/RUBBER * 1
14 |J0O61-238-046-00| CLAMP/WIRE/38-46 * 2
15 | 6209-360-047-00 | HOSE/RUBBER ¥ 1
% 2

—
x

J061-252-063-00

CLAMP/WIRE/52-63




22

FIG. 6

CYLINDER BLOCK

30
-~ /\/#
Ao
~
12
9
14

=)

12
14

21
6005-201Y
‘ s |TYPE OF MODEL| 1 | ¢ | G
KEY PART CODE DESCRIPTION P [ Etd T|O|[R REMARKS
C TBOS C|L|P
16211-210-055-70 | CYLINDERBLOCK ASSY ¥ 1
2 (6209-000-006-00( BOLT ¥ 8
3(6911-129-081-00| CAP, SEALING * 2
4 | 6209-610~-001-00| CAP, SEALING * 2
5|6811-219-195-00 | CAP, SEALING ¥ !
6 16209-610-003-00| CUP/SEALING/50 ¥ 3
7|6509-605-019-10] PLUG * 7
8 | 6212-531-008-20| PIN/IDLEGEAR ¥ 1
9| 6211-258-001-00 | SEAL, BEARING CAP * 4
10 | 6211-258-002-00 | SEAL, BEARING CAP/7 ¥ 2
11 | 6211-510-008-00 | BEARING/CRANK SET * 1
12 (6211-511-007-00 | BEARING/CRANK/UPPER ¥ 1
13 |6211-511-008-00 | BEARING/CRANK/LOWER ¥ 4
14 {6211-599-004-00 | BEARING/THRUST/CRANK ¥ 2
15 | 6209~625-003-20 | 0ILSEAL ¥ {
16 | 6209-749-001-20 || PIN/TUBE * 2
17 | 6908-160-816-00 | PIN ¥ 2
18 | 6208-740-005-00 PIN Y
19 [6904-110-840-00 | STUD/H8X40 * N
20 |6904-110-822-00 | STUD * ST
21 |¥251-340-806-00 | BOLT/STUD ¥ 1
22 16294-453-002-00 | DOWEL ¥ 2
23 | 6213-721-007-00 | PIPE/WATERDRAILN ¥ 1
24 | 6213-721-005-00)| PIPE/WATER/HOUSING * !
25 | 6909-902-299-00 | NIPPLE ¥ 1
26 | 6211-291-015-10 | COVER/INJECTIONPUMP ¥ 1
27 | 6211-292-001-20 | GASKET/COVER ¥ 1
28 [ 6209-030-087-00( BOLT/V¥S ¥ 1
29 | 6215-549-013-00 | PIN ¥ L
30 | 6211-760-020-10 | LEVELGAGE ¥ 1




6005-201V

FIG. 6

CYLINDER BLOCK

23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TB05

O~

—on

IO

REMARKS

31

6211-766-0066-10

GUIDE/LEVELGAGE COMP

1

32

6213-319-010-00

CONNECTOR/OIL COMP

33

6209-060-002-00

BOLT/EYE

34

6213-319-011-00

GASKET

35

6211-751-002-00

CAP/OILFILLER

o IO ST

36

Y720-103-502-50

0-RING/P25

LAR SR BE BE BE BNeNI]




24

6005-209

FIG. 7

BEARING,”UNDER SIZE (OPTION)

14-5 —J\LE

|
K;L%
&

LS

16-1

s

TYPE OF MODEL

KEY PART CODE DESCRIPTION g £30D T 8 (R; REMARKS
C TBO5 c|L|P

1 (6211-530-008-00 | BEARING/CRANK/UNDER T 1 025
2 16211-599-004-00 | BEARING/THRUST/CRANK T 2

3 |6211-540-008-00 | BEARING/CRANK/UNDER T t 650
4 | 6211-599-004-00 | BEARING/THRUST/CRANK T 2

5(6212-263-009-00 | BEARING/CONROD/UNDER T 8 625
6 (6212-264-009-00 | BEARING/CONROD/UNDER T § 050




6005-210D

FIG. 8

OIL PAN

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
1805

o-—

roo

TAO

REMARKS

6211-361-038-10

OILPAN

1

3805-355-002-10

PLUG/M14X1.5

2

V720-102-401-80

0-RING/P18

LEE BE BE NNt %]

H

L ERVURE RN

6901-910-635-00

BOLT

18




28

6005-220D

FIG. 9

REAR PLATE

S [TYPE OF MODEL| 1 | Cc |G

KEY PART CODE DESCRIPTION P T3 T{O|R REMARKS
C | 1805 clL|pP

1 (6211-341-030-10 | PLATE/REAR * 1

216211-342-003-10| POINTER ¥ 1

3 {V523-101-001-80 | PIN ¥ E

4 |6208-030-091-00|BOLT/WS ¥ ¢

5(6901-911-025-00 | BOLT ¥ 2




6005-2408

TIMING GEAR CASE

27

s |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P B3 T|O|R REMARKS
C TBOS c|L|P
1 6211-310-009-50| GEARCASE ASSY * 1
2 (6209-605-003-00(PLUG/PT1/4 * 2
3|/6209-610-004-00| CUP/SEALING/20 * !
4 |6904-110-822-00| STUD * 4
5 [ 6904-110-855-00| STUD * 2
6 | 6904-110-850-00| STUD * !
7 (6209-625-002-00 | SEAL, 0IL * 1
8 [6209-030-005-00| ROLT/N8X85 * 1
9 | 6209-030-006-00| BOLT/N8X175 * 1
10 | 6909-160-508-00 | FASHER, PL/MS8 * 1
11 | V201-360-807-50 | ROLT * 1
12 | 3817-401-001-00 | NUT/MOS * LE
13 |V211-560-802-00 | BOLT/M8X20 * 3
14 | 6509-030-037-00 | BOLT * 3
15 | 6209-030-095-00 | BOLT/¥S * 1
16 | 1650-650-015-00 | CLAMP * 1
17 | 6209-046-001-00 | BOLT/M8X30 * 1
18 | 6209-500-003-00 | FASHER/08X14X01 * 1
19 | 6215-546-003-10 | STOPPER/FULLLOAD * 1
20 | 6209-409-001-00 | NUT/MS8 * 1
21 |¥341-120-008-00 | NUT, CAP/M 8 * 1
22 [ 6209-920-002-00 | PACKING * 2
23 | 6215-542-004-20 | PIN/ARM * 1
24 {P117-303-003-00 | PIN/SNAP % 2
25 | 6215-542~005-900 | PIN * !
26 | 6909-202-308-00 | PLUG * 1
27 |6209-500-003-00 | FASHER/08X14X01 * 1
28 | 6209-740-001-00| PIN, GROOVE * 1
29 [6211-312-005-10 [ GASKET/GEARCASE * 1
30 | 6213-160-003-10 | VALVE/RELIEF ASSY * !




28

6005-240B

FIG. 10

TIMING GEAR CASE

s |TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P 30 T|O|R REMARKS
C | TBOS c|L|P
31 | 6213-161-003-10 | PISTON/VALVE/RELIEF * 1
32 [ 6213-164-001-00 ( SPRING/RELIEF VALVE * t
33 (V705-140-012-00 | RING, SNAP/12 € * L
34 | 6209-050-001-00 | BOLT/M6 * 1
35 | 6209-050-002-00 | BOLT/M6G * 1
36 | 6909-110-406-00 | NUT * 2
37 | 6219-310-003-20 [ DRIVE/TACHOMETE ASSY * 1
38 | V723-1D2-002-40 | RING/DO * 1
39 [6901-910-616-00 | BOLT, SEMS/M6X16 * 2
40 | 3625-540-004-00 | CAP, RLANK/30 * 1
41 | 6211-311-013-00 | PLATE/FRONT * 1
42 | 6211-312-006-10| GASKET/PLATE * 1
43 | 6902-050-816-00 | BOLT * 4
44 {6211-319-003~00 | SPACER * 1
45 | V723-102-005-00 | 0-RING 1A S50 * 1
46 | 6209-749-001-20 | PIN/TURE * 2
47 | 6904-110-822-00 | STUD * !
48 | 6212-530-005-10 | SHAFT/HYDRAULIC ASSY * 1
49 | vV600-110-600-50 | BEARING, RB/6005 * 2
50 | 6909-110-408-~00| NUT/MS8 * 1
51 | 6909-150-508-00 | WASHER * 4
52 | 6908-110-408-00 | NUT/MS * 1
53 | 6909-150-508-00 | FASHER * 4




FIG. 11 HANGER

1
2
NpEal @V@é
/ )
n] -
] :|o ~ iJ
===
T D Q| q@
ey pek;~
il
=l O
Ol ISP T
= =) =G OE=——{T[\
o 2? I ﬁ_
o2 =92 =92 =¥ DL
_U
6005-290B
TYPE OF MODEL[ 1 | C
KEY PART CODE DESCRIPTION £300 g <L> R REMARKS
TBOS

1 16211-777-007~-26 | HANGER !

1

* % | OTOM

2 |6901-911-020-00 | BOLT, SEMS/M10X20




30

6005-301C

FIG. 12

VALVE

S [TYPE OF MODEL] | G
KEY PART CODE DESCRIPTION P B0 T|O|R REMARKS
C TBO5 c|lL [P

1 |6212-551-004-00) VALVE/INTAKE % 3

2 | 6212-552-004-00| VALVE/EXHAUST x| 3

3/6212-561-003-00 | SPRING/VALVE * U N
4 6212-563-001-00 | SEAT, VALVE SPRING * 6

5|6212-565-001-00 | CUTTER, VALVE * 1z

6 [6212-571-002-20 | TAPPET * 6

76212-575-003-00| PUSHROD * §

8 [6212-600-009-10 | ROCKERSHAFT ASSY * I

9 | 6212-611-004-10 | ROCKERARN * §

10 | 6212-620-008-10 | SHAFT/ROCKERARM ASSY * I

11 | 6212-626-002-10 | PLUG * e vy
12 ([6212-628-010-00 | BRACKET/ROCKERSHAFT * 2 )
13 |6212-628-011-00 | BRACKET/ROCKERSHAFT * I

14 ([ 6209-940-004-00 | SPRING ¥ 2

15 |V704-140-016-00 | RING, SNAP/16 C * e
16 ([6212-616-002-00 | SCRE¥ ADJUST x §

17 | 6209-409-003-00 | NUT * §
18 [62069-000-002-060 | BOLT * O
19 [ 6901-055-855-00 | BOLT/M8X55 * D

20 | 3817-401-001-00 | NUT/MOS * LA I
21 | 6208-500-005-00 | FASHER/08X15.5X1. 6 # | 1




6005-310

FIG. 13

CAM SHAFT

31

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TBO5

o-—

roo

oo

REMARKS

6212-511-005-00

CAMSHAFT

1

6212-522-004-00

GEAR/CAMSHAFT

6908-000-716-00

KEY

6212-535-007-00

PLATE/THRUST

6901-910-612-00

BOLT, SEMS/M6X12

S RS R RVURE

6212-523-006-30

GEAR/IDLE ASSY

LAR BE BE BE BE NN/

1
1
1
2
1




32

5005-340H

FIG. 14

PISTON

TYPE OF MODEL

KEY PART CODE DESCRIPTION E £300 + 8 S REMARKS
C T805 C|L|P

1/6212-111-054-60 | PISTON ¥ 3 87
216212-121-019-40 | RING/PISTON SET * 3 87
316212-211-002-00 | PIN/PISTON * 8

4 | 6909-950-115-00| RING SNAP * §

56212-230-011-00 | CONNECTINGROD ASSY * 8

6 6212-235-002-20 | BOLT/CONNECTINGROD * 8

7 (6209-440-002~-10 | NUT/FLANGE * §

8 * §

6212-261-009-10

BEARING/CON ROD




6005-349X

FIG. 15

Fas
|

PISTON OVER SIZE (OPTION)

s [TYPE OF MODEL| 1 [ c |G
KEY PART CODE DESCRIPTION P [0 TIO]|R REMARKS
C T805 C|L [P
1{6212-114-054~60 | PISTON/OV T 3 87.5
2 (6212-124-019-40 | RING/PISTON/OY SET T s 87.5
3(6212-116-054-60 | PISTON/OV T 3 88.0
4 |6212-126-019-40 [ RING/PISTON/OY SET T 3 88.0




£005-350X

FIG. 16

CRANK SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TBOS5

O-i—

—oo0n

heissin}

REMARKS

6212-310-011-40

CRANKSHAFT ASSY

1

vV523-101-001-80

PIN

6212-521-002-00

GEAR, CRANK SHAFT

6908-000-750-00

KEY

6212-330-066-00

FLYWHEEL ASSY

6212-333-002-00

RINGGEAR

V600-150-600-20

BEARING, RB/6002SS

6209-000-023-00

BOLT

N=Rie SRS BR-r N5 RIF-SERUURY CRE S

6212-339-005-00

BOSS/SPLINE

[e—y
(=}

6212-371-035-00

PULLEY/CRANK

—
—

6212-379-001-00

¥YASHER

[u—y
[\

6901-066-645-00

BOLT

LA MK B BE BE BE MR BE BE BE BE FNeNhvI’)

e I L I ] e S e




6005-401F

FIG. 17

OlL PUMP

35

S [TYPEOFMODEL| I [C |G
KEY PART CODE DESCRIPTION P 3 T|0O|R REMARKS
C TBOS C|L |P
1 (6213-100-004-30|0ILPUMP ASSY * 1
2 1 6213-111-002-20 | BODY/OILPUMP * 1
3(6213-120-002-30 | GEAR/OILPUMP ASSY * 1
4 6213-125-002-10 [ ROTOR/O0UTER * 1
5(6213-129-003~-00 | PIN/STRAIGHT * 2
6 [6213-119-001-00 | BOLT/¥S * 3
7|(Vv220-540-602-00 | SCREW/SOCKET * 3
8 | 6213-140-013-00| STRAINER * 1
9 |V720-113-502-20|RING/O * 1
10 | 6213-149-003-20 | CLAMNP/STRAINER * 1
11 ([ 6901-910-816-00 | BOLT, SEMS/M8X16 * 1
12 | 6213-240-005-10 | CARTRIDGE/OILFILTER * 1
13 | 6213-311-041~-10 | PIPE/OIL ASSY * 1
14 | 6209-060-001-00 | BOLT/EYE * I
15 | 6909-571-410-00 | PACKING * 2
16 | 6213-311-026-10 | PIPE/OIL COMP * !
17 | 6209-030-094-00 | BOLT * 2
18 |v401-160-006-00 | YASHER, SP/X 6 * 2
19 (6209-630-004-10 | GASKET * 1
20 | 6209-360-076-10 | HOSE/RUBBER * 1
21 | JO61-116-025-00| CLAMP/¥ORM/16-25 * 2
22 | 6221-700-002-10 | OILCOOLER * 1
23 | 6221-726-002-10) CONNECTOR/OILCOOLER * 1
24 16221-726-004-00 | YASHER/OILCOCOLER * 1
25 | 6221-726-003-00 | SPACER/OILCOOLER * i
26 | V723-102-006-00 | RING/O * 1
27 | 6209-360-071~-10 | HOSE/OILCOOLER/IN * 1
28 | 6209-360-072-10| HOSE/OILCOOLER/OUT * 1
20 [J061-216-020-00| CLAMP/¥WIRE/16-20 * 4




36

$005-4206

FIG.

18

WATER PUMP

' S |[TYPE OF MODEL[ T [ Cc |G
KEY PART CODE DESCRIPTION P B3 T|O|R REMARKS
C TB05 C|L|IP
16213-610-011-10| FATERPUMP ASSY + 1
2 (6213-611-006-00| BODY/WATERPUMP * 1
3(6213-631-002-00(BEARING/WATER PUMP * vy
4 |6213-631-005-00 | BEARING/WATERPUMP * !
5|6213-622-002-10 | SEAL SET/WATER PUMP * 1
6| 6213-621-003-00 | ROTOR/WATERPUM?P * 1
7 16213-642-002-00| SEAL/WATER PUMPPULLE * t
8 (6213-613-002-10| GASKET * 1
9 |6213-612-004-00| PLATE/WATER PUMP * 1
10 (6213-619-003-00 | SCREF/WATER PUMP * 3
11 [ 6213-619-002-00 | PIPE/WATER PUMP + st o1t gy
12 ([6213-619-009-00 | PIPE/WATERPUMP * 1
13 |V721-103-104-00 | 0-RING/GA40 * .
14 | 3817-401-001-00 | NUT/M08 * T
15 | 6213-729-004-10 | HOSE/RUBBER * 1
16 [ 6213-729-013-10 | HOSE/RUBBER * 1
17 | 6213-719-002-00 | JOINT * T 1l
18 {J061-2106G-015-00 | CLAMP/WIRE/10-15 * S 1l T
19 [J061-216-020-00 | CLAMP/WIRE/16-20 * 2
20 | 6213-716-003-10 | HOUSING/THERMOSTAT * 1
21 | 6213-743-002-10| GASKET/HOUSING * 1
22 [v211-560-802-00 | BOLT/M8X20 ¥ L
23 | 6209-030-006-00 | BOLT/M8X75 * 1
24 | 6513-770~022-10 | THERMOSTAT * 1
25 | 6213-711-003-20 | PIPE, FATER OUTLET * t
26 | ¥V723-102-005-50 | 0-RING * T 4l
27 (6901~-910-828-00 | BOLT, SEMS * 2
28 | 6213-619-006-00| SPACER/WATERPUMP * 1
290 |V721-113-105-00 | 0-RING HS90 G50 * 1
30 16904-110-840-00 | STUD/M8X40 * 2




6005-4206

FIG. 18

WATER PUMP

37

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TB0S

O-i—

rooO

TIO

REMARKS

6901-910-845-00

BOLT, SEMS/M8X45

1

W R OTO

32 (V211-560-802-50 | BOLT, SEMS/M8X25 7T t
33 | 3817-401-001-00 | NUT/MOS !
34 [6213-729-011-00 | CAP i
35 | J061-220-024-00 | CLAMP/FIRE/20-24 2




38

6005-4801

FIG. 19

COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TB0S

o——

roon

TIG

REMARKS

6213-660-015-00

FAN/COOLING

1

6213-641-022-00

PULLEY/WATERPUMP

6213-668-012-00

SPACER/FAN/53

6209-030-092-00

BOLT/¥S

1
1
4
1

STk QO DN

6213-671-031-00

BELT/VR5439.5

Wi W HOTO




5006-501A

FIG. 20

INJECTION NOZZLE

39

S |TYPE OF MODEL CcC |G

KEY PART CODE DESCRIPTION P E30D T|O IR REMARKS
C | 7805 L P

1| 6215-300-037-00 | INJECTIONNOZZLE ASSY * 3 FIG 026

2| 6215-315-002-00 )| GASKET, NOZZLE ¥ 3

3 16215-315-006-00 | HEATSHILD/NOZZILE ¥ 3

4 |6215-315-005-00| FASHER/CORRUGATE * 3

516215-315-007-00 | GASKET * 8

6 16215-411-052-00 | PIPE/INJECTION ASSY * 1

7(6215-411-053-10| PIPE/INJECTION ASSY * !

8 | 8215-411-054-00 | PIPE/INJECTION ASSY * L




40

FIG. 21 INJECTION PUMP

2

B
:’_: d - ) T 28
7 R I 5
AN NN L 2l 253
2 t"‘;\\*\ 10223 /\\b 7l l-i
v S L7 23 Zar

@5 38
6005-510L
s |TYPE OF MODEL| I [ c |G
KEY PART CODE DESCRIPTION P e T|O|R REMARKS
o4 TBOS cC|L|P

1|6215-600-078-00| INJECTIONPUMP ASSY * ! FIG 027

2 (6219-752-006-00 | SHIM/INJECTION P/0. 3 * 1

3|16219-752-007~00 | SHIM/INJECTION P/0.1 * Tl 9y gt
416219-752-008-00 | SHIM/INJECTION P/0. 2 + Tt Ty
5(6219-752-009-00 | SHIM/INJECTION P/0. 4 + 1

6 (6219-752-010-00 [ SHIM/INJECTION P/0.5 + 1

7|V¥211-560-802-00 | BOLT/M8X20 % 2

8 | 3817-401-001-00| NUT/MOS8 * 2

9 16215-621-018-00| CAMSHAFT/INJ PUMP * 1

10 | 6212-524-006-10 | GEAR/INJECTIONPUMP * 1

11 | 6908-000-716-00 | KEY + T 1T .
12 {V600-110-620-30 | BEARING, RB/6203 + 1

13 | V600-110-600-40 | BEARING, RB/6004 + .

14 | 6212-535-009-00 | PLATE/THRUST/INJPUMP + 1

15 | 6901~-910-612-00 | BOLT, SEMS/M6X12 + t

16 | 6215-520-007-10 | FLYFEIGHT ASSY * T t+tr+c+clr
17 | 6209-030-043-00 | BOLT/M6X10 * S 4l
18 | 6215-526-001-10| PIECE, THRUST * T ooy
19 | 6215-541-001-10 | ARM/FLOATING coMP + Ty Ty
20 | 6215-543-002-10 | RINK/CONTROL + 1

21 | 6215-542-006-00 | PIN, CONTROL + Ty
22 |V710-140-004-00 | RING, SNAP/ 4 E * e
23 | 6215-549~-031-10 | SPRING/SETTING + 1

24 1 8215-541-016~30| ARM/TENSION % 1

25 |[6215-549-038-00| CASE/ADAPTER * o1t
26 | 6215-549-037~00 | PIN/ADAPTER + 1T qtTtr+crr2
27 | 6215-549~-005-10 | SPRING ADAPTER * 1

28 | 6215-549-063-00 | SHIM/ADAPTER/0. 05 LA T I
29 | 6215-549-006-00( SHIM, ADAPTER/0.1 * 2

30 | 6215-549-009-00 | SHIM, ADAPTER/0. 15 + 2




41

22
[ 18
&
.;’%', 28
\“-”: ) N | 34
S i 1ol23\' % 2 2
PR ~ e ) \\b ek |
e @ D @‘]‘
:«\:__ ﬁ
) e S weS T
5-
| ~ VA/AEE
1 43 .\T.
¥ "f
_/ 6-20 35
17 /
S
| f\@\x 3%
1 404241% R
3937 "’0¢~
a* :
§005-510L
S [TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P oo T|0|R REMARKS
C | Taos C|L|P
31 [6215-549-010-00 | SHIM, ADAPTER/0. 2 * z
32 | 6215-549-023-00 | SHIM/ADAPTER/0. 5 * 1
33./6215-549-024-00 | SHIN/ADAPTER/1.0 * 1
34 (V710-140-004-00 | RING, SNAP/ 4 E * 1
35 | 6215-531-019-00 | SPRING/GOVERNOR * 1
36 [6215-541-024-20 | LEVER/CONTROL COMP * 1
37 ([Vv720-101-900-80 | 0-RING/P 8 * 1
38 | 6209-580-002-10 | SPRING, RETURN * 1
39 | 6215-549-007-10 | ARM/CONTROL * 1
40 | 6909-110-406-00 | NUT % 1
41 |V411-260-006-00| FASHER / M6 * 1
42 1 6909-150-506-00 | FASHER, SP/M6 * L
43 | 6215-549-012-00 | SPRING, STARTING * 1
44 | 6215-537-002-10 | SPRING/IDLE * 1




42

6005-550C

FIG. 22

20-1

FUEL PIPE

S |TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION P E30D T|O|R REMARKS
C TBOS C|L|P

116215-412-004-00 | CONNECTOR/FUEL % 1

2 | 6215-411-080-10 | PIPE/FUEL * 1

3/6209-360-018-00| HOSE/RUBBER/160 * 1

4 |J062-076-082-00 | CLIP/HOSE/7.6-8.2 * 2

513640-586-004-00| RESISTANCE/1.0 * 1




5005-801P

FIG. 23

ELECTRIC (1)

43

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TB0S

oO—-A—

roo

Lol

REMARKS

6281-200-020-00

GENERATOR ASSY

1

FIG 029

6213-674-006-10

PLATE/ADJUST

V211-560-802-00

BOLT/M8X20

1373-121-001-00

WASHER/9X22X2

6209-031-083-00

BOLT/WSP

6909-110-410-00

NUT/M10

6281-100-007-20

STARTER ASSY

FIG 028

QO] || Ui QO DO

6901-931-240-00

BOLT

LAR BE JK BE BE SR BE B Nelel/

[ IS R [ OOt R




§005-820D

FIG. 24

ELECTRIC (2)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
TBOS

O-—
o0

I

REMARKS

6281-971-003-00

SYITCH/OILPRESSURE

1

6282-450-004-00

THERMOMETER

6281-410-010-00

GLOWPLUG

6219-732-012-00

CONNECTOR/GLOWPLUG

I ST

6281-910-003-10

SOLENOID

6209-630-002-10

GASKET

-

6901-910-612-00

BOLT, SEMS/M6X12

QO i =3 | Ui o i QO I DD |

6281-920-001-00

RELAY, SOLENOID

LR BE NE BE BE EE BE NEeh )]




6005-999E

FIG. 25

REPAIR PARTS (OPTION)

45

S |TYPE OF MODEL| 1 [ c |
KEY PART CODE DESCRIPTION P [T E3c0 T|O|R REMARKS
C TBOS C|L |P
1 [6287-810-029-00( REPAIR/ENGINE SET T 1
2 6212-569-002-00 | SEAL, OIL T s
3 |6211-141-023-50| GASKET/CYLINDERHEAD T 1
4 (6211-173-005-00 | SEAL/CYL HBEAD/UNDER T 1
5(69809-572-008-00 | PACKING T 2
6 [6214-115-003-10 | GASKET/INLETMANIFOLD T 1
7| 6214-145-004-20 | GASHET/EXH MANIFOLD T 1
8 | 6211-258-001-00 ] SEAL, BEARING CAP T 4
9| 6211-258-002-00 | SEAL, BEARING CAP/7 T 2
10 | 6209-625-003-20 | OILSEAL T !
11 | 6211-292-001-20 | GASKET/COVER T 1
12 [ 6208-625-002-00 | SEAL, OIL T i
13 | 6209-500-003-00 | FASHER/08X14X01 T 2
14 | 6211-312-005-10 | GASKET/GEARCASE T !
15 | 6211-312-006-10 | GASKET/PLATE T !
16 |V723-102-005-00 [ 0-RING 1A S50 T 1
17 | vV720-113-502-20 [ RING/O T 1
18 [ V721-103-104-00 | 0-RING/G40 T 1
19 |v721-103-105-00 [ 0-RING/G50 T !
20 | 6213-743-002-10| GASKET/HOUSING T t
21 | v723-102-005~-50 | 6-RING T t
22 | 6209-630-002-10 | GASKET T 1
23 | 15904-105-001-00| GASKET T !
24 | 6214-145-009-00 | GASKET T !
25 | 6909-571-410-00 | PACKING T z
26 [ 6209-630~004-10 | GASKET T 1
27 | 6213-3198-011-00 | GASKET T g
28 | V723-102-006-00|RING/O T !




46

FIG. 26 COMPONENT PARTS FOR 6215 — 300 — 037 — 00 ON Fig.20
&—1s8
- 17
(=
16
6216-3000
s |TYPE OF MODEL| 1 [ C | G
KEY PART CODE DESCRIPTION P [Ea T|0|R REMARKS
[ TBOS C|L|P
1 6215-330-022-00| HOLDER/NOZZLE ASSY * 3
2 {6215-345-044-00| SHIM/0.10 ¥ 3
3 [6215-345-045-00| SHIM/0.20 * 3
4 | 6215-345-046-00 | SHIM/0. 30 * 3
5 | 6215-345-047-00 | SHIM/0. 40 % 4
6 |6215-345-048-00| SHIM/0.50 * 3
7|6215-345-049-00 | SHIM/0.52 * UL L
8 | 6215-345-050-00 | SHIN/0. 54 * 3
9 | 6215-345-051-00 | SHIM/0.56 * 8
10 | 6215-345-052-00 | SHIM/0.58 * 8
11 | 6215-345-053-00 | SHIM/0. 80 * 3
12 | 6215-343-002-00 | SPRING, NOZZLE * 3
13 | 6215-342-002-00 | SEAT, SPRING * 8
14 | 6215-339-004-00 | SPACER * 3
15 | 6215-332-006-00 | NUT/NOZZLERETAINING * 3
16 {6215-311-005-00 | NOZZLE ' " 8
17 | 6215-359-003-00 | GASKET ¥ s
18 | 6215-359-004-00 | NUT * 3




§215-800C

FIG. 27

)
6

7

COMPONENT PARTS FOR 6215—600—078 —00 ON Fig.21

e——16
17~ 47

!

@——f-ll

47

s |TYPE OF MODEL| 1 [ c |G
KEY PART CODE DESCRIPTION P 30 T|O|R REMARKS
C TBOS C|L |P
16215-611-015-00 | HOUSING/PUMP * 1
2 | 6215-631-008-00 | PLUNGER ASSY ¥ i
3|16215-641-002-00 | VALVE, DELIVERY * 3
4 |6215-643-005-00 | SPRING/DELIVERYVALVE ¥ 3
5 |6215-649-008-00 | GASKET * 3
6 [6215-644-006-00 | HOLDER/DELIVERYVALVE * 8
7(6215-649-009-00| 0-RING * 3
8 | 6215-635-004-00 | SLEEVEFLANGE * 8
9 1 6215-649-010-00 | ORING * §
10 | 6215-649-011-00 | BOLT * 8
11 [ 6215-622-003-00 | TAPPET * 3
12 [6215-629-017-00 | PIN * 3
13 | 6215-629-035-00 | SNAPRING * 1
14 | 6215-634-003-00 | SPRING/PLUNGER * 3
15 | 6215-639-008-00 | SPRINGSEAT * 3
16 | 6215-639-009-00 | SPRINGSEAT * 3
17 | 6215-629~060~-00 | PLATE/T=2.60 * 1
18 | 6215-629-061-00 | PLATE/T=2. 65 * 1
19 (6215-629-062-00 | PLATE/T=2.70 * 1
20 | 6215-629-063-00 | PLATE/T=2.75 * 1
21 | 6215-629-064-00 | PLATE/T=2. 80 * 1
22 |[6215-629-065~-00 | PLATE/T=2. 85 * 1
23 | 6215-629-066-00 | PLATE/T=2. 90 * 1
24 1 6215-629-067-00 | PLATE/T=2. 95 * !
25 | 6215-629-036-00 | PLATE/T=3.00 * !
26 | 6215-629-037-00 | PLATE/T=3. 05 * 1
27 | 6215-629-038-00 | PLATE/T=3.10 * !
28 | 6215-629-039-00 | PLATE/T=3.15 * !
29 | 6215-629-040-00 | PLATE/T=3.20 * !
30 [ 6215-629-041-00 | PLATE/T=3. 25 * L




48

6215-6000

FIG. 27
. =
]
%
f—m———
3 B
2

COMPONENT PARTS FOR 6215 —600—078—-00 ON Fig.21

S |[TYPEOF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION G E T|O|R REMARKS
C 1805 C|lL |P
31 | 6215-629-042-00 | PLATE/T=3. 30 * 1
32 [6215-629-043-00 | PLATE/T=3. 35 * !
33 | 6215-629-044-00 | PLATE/T=3. 40 * 1
34 [6215-629-045-00 | PLATE/T=3. 45 * 1
35 | 6215-629-046-00 | PLATE/T=3.50 * 1
36 |6215-629-047-00 | PLATE/T=3. 55 * L
37 | 6215-629-048-00 | PLATE/T=3. 60 * L
38 1| 6215-629-049-00 | PLATE/T=3.65 * 1
39 [ 6215-629-050-00 | PLATE/T=3.70 * 1
40 | 6215-629-051-00 | PLATE/T=3. 175 * 1
41 | 6215-629-052-00 | PLATE/T=3. 80 * 1
42 [ 6215-629-053-00 | PLATE/T=3. 85 * 1
43 | 6215-629-054~-00 | PLATE/T=3. 90 * 1
44 | 6215-629-055-00 | PLATE/T=3.95 * 1
45 | 6215-629-056-00 | PLATE/T=4. 00 * 1
46 [ 6215-629-058-00 | PLATE/T=4, 05 * !
47 | 6215-629-059-00 ( PLATE/T=4, 10 * 1
48 | 6215-637-004-00| CONTROLRACK * i
49 | 6215-635-005-00 | CONTROLSLEEVE * 8
50 | 6215-619-023-00 | EYEBOLT * t
51 | 6115-639-008-00 | GASKET * 2
52 | 6215-619-024-00 | BOLT * 1
53 | 6215-359-006-00 | GASKET * 1




6281-1000

FIG. 28

COMPONENT PARTS FOR 6281 — 100 — 007 —20 ON Fig.23

49

s |TYPE OF MODEL] 1 | c |G
KEY PART CODE DESCRIPTION P T3 T|O|R REMARKS
(o] TBO5 C|L |P
1|6281-111-005-00 | YOKE/STARTER ASSY * L
2 16281-121-006-00 | ARNATURE/STARTE ASSY * 1
3/6281-129-038-00 | BEARING * 1
4 (6281-129-039-00 | BEARING * 1
5(6281-124-007-10| CLUTCH/STARTER ASSY * 1
6 |6581-129-099-00 | RORA * 5
7 16281-129-040-00 | RETAINER * t
8 ([ 6281-123-005-00( PINION/STARTER * 1
9 |6281-129-045-10 | HOUSING/STARTER ASSY * 1
10 | 6281-115-011-00 | FRAME/STARTEREND * L
11 (6281-116-004-00 | HOLDER/STARTER ASSY % 1
12 | 6581-117-007-00 | SPRING, BRUSH * 4
13 (6281-151-017-10 | SFITCH/MAGNETIC ASSY £ 1
14 |6281-129-062-00 | SCREW £ *
15 | 6281-129-042-00 | BOLT/¥S * 2
16 |6281-129-043-00 | BOLT/THROUGH * 2
17 (6581-129-092-00 | BALL * 1
18 | 6281-129-044-00 | SPRING/RETURN * 1
19 (6281-129-003-00 | 0-RING * 2
20 | 6281-115-016~00 | BUSHING/DRAIN * 1
21 [6909-111-508-00 | NUT * 1
22 (6281-229-041-00 | NUT * 1
23 | 6281-115-010-00 ) COVER * !




50

FIG. 29 COMPONENT PARTS FOR 6281 — 200 — 020 — 00 ON Fig.23
1
2
®
6281-2000
S |TYPE OF MODEL| | | C
KEY PART CODE DESCRIPTION P B T|O|R REMARKS
C | 71805 C|L|P
1 (6281-222-012-00 | PULLEY * 1
2 1 6281-229-002-00 | NUT * 1
3 6281-229-003-00| COLLOR * 1
4 |6281-221-007-00 | ROTOR ASSY * !
5|16281-229-004-00! COVER, BEARING * 1
6 |1 6281-229-032-00 | BEARING/BALL * L
7|16281-213-017-00 | FRAME/DRIVEEND ASSY * 1
8 | 6281-228-006-00 | PLATE * 1
9 6281-229~007-00 | BOLT ¥ 4
10 [ 6281-229-008-00 | BOLT * 2
11 [ 6281-229-033-00 | BEARING/BALL ¥ 1
12 | 6281-214-003-00 | FRAME * 1
13 | 6281-214-004-00 | COVER * L
14 | 6281-229-029-00 | HOLDER ASSY * 1
15 | 6281-229-011-00 | BUSH * 1
16 |{6281-217-003-00 | HOLDER/BRUSH ASSY ¥ 1
17 | 6281-215-001-00 | BRUSH * 2
18 {6281-216-001-00 | SPRING * 2
19 | 6281-229-012-00 | BOLT * 2
20 | 6281-229-013-00 | BOLT * 8
21 | 6281-229-014-00 | BOLT * 1
22 |6281-229-015-00 | BOLT * : B
23 | 6281-229-016-00 | NUT * LN
24 | 6281-229-017-00|BOLT x| E
25 | 6281-229-018-00 | NUT * !
26 | 6281-271-002-00 | REGULATOR ASSY ¥ !




CHASSIS



1641-102

(ENGINE)

FIG. 1

FUEL SYSTEM

S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P — T|O|R REMARKS
C | TK538H ClL [P
1 /1650-111-220-00 | FILTER/FUEL ASSY * !
2 |1560-102-202-50 | LEVER * i
3|11560-102-203-50 | SEAL ¥ !
4 /1560-102-204-40 ] SCREV * 1
5|V720-102-402-10|0-RING/P21 * 1
6 |1560-102-205-40] CUP * 1
7 1426-160-207-00 | NUT,RING * !
8 |V721-103-106-50| 0-RING/G65 * 1
9 |1513-102-329-00| ELEMENT * 1
10 | 1426-160-209-00 | SPRING * 1
11 | v720-102-401-60| 0-RING/P16 * !
12 ([1513-102-332-00 | PLATE, CAUTION * 1
13 | 1673-102-005-00 | HOSE/RETURN * 1
H WIRE * 1
15 |V201-260-808-00|ROLT/M 8X80 * 1
16 | V401-160-008-00 | WASHER, SP/M 8 * 1
17 |V411-260-008-00 | WASHER, PL/M 8 * 1
18 | 1641-102-500-00 | STAY/PLATE/FILTER * .
19 | 1703-105-210-00 | PUMP/FUEL ASSY * 1
20 | V219-260-601-20 | BOLT, SEMS * 2
21 | 1560-102-002-30 [ HOSE/1150 * 1
22 | 1673-102-004-10 | INSULATOR/CORRUGATE/ * 1
23 |1650-111-006-00 | HOSE/FUEL * 1
24 1 16723-102-001-190 | HOSE/08X13X1250 * 1
25 |JB61-112-022-00 | CLAMP/WORM/12-22 * z
*

DO
<

JO61-211-013-00

CLAMP/WIRE/11-13

£




52

1674-103A

FIG. 2

@% !
10

@?3
13

AIR CLEANER

(ENGINE)

SYSTEM

>

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1 |1560-103-250-10| CLEANER/AIR ASSY * !
2 {1560-103-202-50 | ELEMENT ASSY * L
311560-103-261-00| GASKET ¥ L
4 |V271-160-602-50 | BOLT/M6X25 * 1
5| 1544-104-204-00| PACKING ¥ 1
6 |1544-104-205-00 | VALVE * L
7|Vv211-360-801-60|BOLT, SEMS (SP) * 4
8 [1642-103-001-00 | PIPE/INLET * !
9 | 1560-103-002-40 | GASKET * 2
10 | J0O61-252-063-00 | CLAMP/WIRE/52-63 * 2
11 |1674-103-001-00 | PIPE/CONNECT * !
12 (1674-103-002-00 | HOSE/INLET * I
13 | J0O61-252-063-00 | CLAMP/WIRE/52-63 * 1
14 | J0O61-140-057-00 | CLANP/WORM/40-57 * !
15 | 1560-103-240-20 | BRACKET/CLEANER COMP * t
*

—
=~

V211-260-801-60

BOLT, SEMS (S) M8X16




FIG. 3

16

RADIATOR SYSTEM

!
NM

o

53

/10 (ENGINE)
(ENGINE)
¢
%9—24
27
2\5‘3%?24
%% :
24
1641-104A
s |TYPE OF MODEL[ ! [C |G
KEY PART CODE DESCRIPTION P T|O IR REMARKS
c | TK538H clL|P
1[1673-104-300-10| RADIATOR ASSY * 1
2 [1673-104-302-00 | NET/WIRE COMP * I
3|1421-101-313-00 | CAP * i
4 {1513-102~-205-00 | HOSE, UP/RUBBER * I
5|V271-160-601-20|BOLT/WING/M6X12 * I
6 [1560-104-206-40| WASHER * I
7| 1560-104-003-60] INSULATOR * i
8 [1673-104-004-00 | SHROUD * L
913737-172-009-00( CLAKP, NAIN HARNESS * 2
10 |V210-360-601~-20 | BOLT, SEMS * i
11 [1650-102-006-00 | INSULATOR * I
12 ([1673-104-001-00 | HOSE/RADIATOR/OUTLET * i
13 [1444-510-006-00 | RUBBER B * I
14 [ 1673-104-002-10 | HOSE/RADIATOR/INLET * I
15 | J0G61-234-042-00 | CLAMP/WIRE/34-42 * 2
16 | J061-232-040-00| CLAMP/WIRE/32-40 * T
17 | J061-230-038-00| CLAMP/WIRE/30-38 * {
18 | 1560-104-010-40 | CONNECTOR * L
19 [ 1424-101-203-00 | PLUG * {
20 | 1424-101-204-00 | PACKING * I
21 [V211-360-802-00|BOLT (SP) M¥8Xx20 ¥ 1
22 | 1673-104-009-00 | HOSE/180 * L
23 | 1673-104-010-10 | HOSE * I
24 | JOG1~218-015-00 | CLAMP/WIRE/10-15 * i
25 | 1641-104-510-10 | BRACKET/RADIATO COMP * I
26 [V211-660-802-50 | BOLT/M8X25 * 1
27 | 1560-104-220-60 | STAY/PLATE CONP * I
28 [ 1427-111-244-10| SEAL/30X20X215 * 1
29 | v362-260-008-00 | NUT/WASHER * 6
30 | 1674-104-001-00 | INSULATOR * I




54

1641-1044

FIG. 3

RADIATOR SYSTEM

o

- 1o (ENGINE)

(ENGINE)

TYPE OF MODEL

S cl|aG

KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | TK538H clL|P

31 |1674-104-002-00 | INSULATOR ¥ 2

32 | 1674-104-003-10 | INSULATOR * !




FIG. 4 MUFFLER SYSTEM (EXCEPT C TYPE)
(ENGINE)
.
<a
27
1674-105
S |TYPE OF MODEL| ! [ C |G
KEY PART CODE DESCRIPTION P - T|0|R REMARKS
C | TK538H clL|P
1|1674-105-001-00 | ADAPTER/EXHAUST * !
2 (v251-340-802-50{ ROLT/STUD * 1
3/3678-332-001-00 | GASKET * 1
4 (V401-160-008-00 | FASHER, SP/M 8 * 3
5|Vv304-460-008-00  NUT/MS * 3
6 |6222-147-001-00 ]| GASKET/MUFFLER * 1
7|1642-105-300-00 | MUFFLER COMP * 1
8 | 1544-103-004-00 | NUT/MS * 8
9 11642-105-004-00 | PIPE * 1
10 | 1444-101-440-00 | CLAMP CONMP * 1
11 {v201-261-006-50 | BOLT/M10X65 * 1
12 |V401-160-010-00 | FASHER, SP/M10 ] 1
13 | V411-260-010-00} WASHER/M10 * 2
14 | V3064-260-010-00 | NUT * t
15 | 1674-105-240~-00 | PIPE COMP * t
16 | 1674-105-220-00 | PIPE/TAIL/UNDER COMP * 1
17 (V211-360-801-60 | BOLT, SEMS  (SP) * 1
18 [1444-101-440-00 | CLAMP COMP * 1
19 | V201-261-006-50 | BOLT/M10X65 ] 1
20 | v401-160-010-00 | FASHER, SP/M10 * 1
21 | v411-260-010-00 | FASHER/M190 * 2
22 {V304-260-010-00 | NUT * .
23 | 1560-105-251-00 | CLAMP * t
24 |v201-260-808-00 | BOLT/H 8X80 % !
25 | V411-260-008-00 | WASHER, PL/¥ 8 * 2
26 {V401-160-008-00 | WASHER, SP/M 8 * 1
27 | V304-260-008-00 | NUT/M 8 * !
28 | 1674-105-250-10 | PLATE COMP * 1
20 | V211-360-802-50 | BOLT, SENS * 2
30 | 1674-105-002-10 | PLATE * 1




56

1674-105

FIG. 4

(ENGINE)

LN

MUFFLER SYSTEM (EXCEPT C TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o4

o0

T3IM

REMARKS

31

V211-360-801-60

BOLT, SEMS  (SP)

2

32 |1650-601-270-20 COVER COMP 1
33 |V211~-360-801-60[BOLT, SEXS  (SP) !
34 |1674-105-260-00 | PLATE/MUFFLER COMP 1
35 |¥211-360-801-20 | BOLT, SENS t
3 | V411-260-008-00 | FASHER, PL/M 8 '

W W | OTOD




FIG. 5 MUFFLER (UPPER) SYSTEM (C TYPE)
368 T8
(ENGINE) 15
e
i 29 25 24

(ENGINE)

33

57

\ @ 27
L,/ 16
1674-105B
S |TYPE OF MODEL | | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P

1 {1674-105-001-00 | ADAPTER/EXHAUST * 1
2 |V251-340-802-50 | BOLT/STUD * 4
3/3678-332-001-00 [ GASKET * 1
4 |V401-160-008-00 [ FASHER, SP/M 8 * 3
5|V304-460-008-00| NUT/MS * 3
6 |6222-147-001-00 | GASKET/MUFFLER * 1
7/1642-105-300~-00 | MUFFLER COMP * 1
8 | 1544-103-004-00 | NUT/MS8 * 8
9 |1642-105-004-00 | PIPE * 1
10 | 1444-101-440-00 | CLAMNP COMP * 1
11 {V201-261-006-50 | BOLT/M10X65 * 1
12 | V401-160-010-00 | FASHER, SP/M10 * 1
13 | V411-260-010-00 | FASHER/M10 * 2
14 [ V304-260-010-00 | NUT * t
15 | 1594-105-230-00 | PIPE/TAIL/UPPER * 1
16 [ 1594-105-002-00 | GROMMET * L
17 |1674-105-240~-00 | PIPE COMP * L
18 | 1444-101-440-00 | CLAMP COMP * i
19 [ v201-261-006-50 | BOLT/M10X65 * 1
20 |[V401-160-010-00 | FASHER, SP/M10 * I
21 |V411-260-010-00 | FASHER/M10 * 2
22 | V304-260-010-00 | NUT * !
23 |1673-105-500-00 | CLAMP COMP * L
24 |V201-260-808-00 | BOLT/¥ 8X80 * 1
25 | Y411-260-008-00 | FASHER, PL/M 8 * 1
26 |V401-160-008-00 | FASHER, SP/M 8 * L
27 | 1674-105-003-00 | ROD * 1
28 | v211-360-802-00 | BOLT (SP) M8X20 * 2
20 |1650-601-270-20 | COVER COMP * !
30 |V211-360-801-60 [ BOLT, SEMS  (SP) * I




58

FIG. 5 MUFFLER (UPPER) SYSTEM (C TYPE)

(ENGINE)

.

(ENGINE)

1674~105B

S |TYPE OF MODEL| | | C

KEY PART CODE DESCRIPTION P TIO|R REMARKS
C | TK538H clL|P

31 |1674-105-250-10| PLATE COMP * 1

32 |v211-360-802-50 | BOLT, SENS * 2

33 |1674-105-002-10 | PLATE * !

34 |V211-360-801-60 | BOLT, SEMS  (SP) * 2

35 [ 1674-105~-260-00 | PLATE/MUFFLER COMP * 1

36 |V211-360-801-20 | BOLT, SEMS % !

37 | v411-260-008-00 | FASHER, PL/M 8 * 1




1e4l-11

FIG. 6

(ENGINE)

59

TANK (FUEL) SYSTEM (EXCEPT C TYPE)

_ S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P

1 |1640-111-210-00 | TANK/FUEL COMP * 1 4G
2 |Vv211-260~801-60 | BOLT, SEMS (S) M8X1$ * 6
3|1641-111-051-00| PIPE/DERIVERY * !

4 (1641-111-052-00 | PIPE/RETURN * 1
5|/1641-111-510-00 | PIPE/FUEL coMPp * !

6 |1641-111-053-00 | HOSE/600 * 1
7|1641-111-054-00 | HOSE/600 * 1

8 | 1561-111-003-00 | HOSE/430 * 1

9 [1560-111-007-00 | HOSE/500 * 1

10 | 1560-111~008-00 | HOSE/1050 * 1

11 | 1426-621-038-00 | CLAMP, HARNESS * 1

12 |1560-111-0098-00 | PLATE * 2

13 | V211-260-801-20 | BOLT, SEMS (S) M8X12 * 3

14 | J0O61-116-025-00 | CLAMP/WORM/16-25 * 4

15 | J062-076-082-00 | CLIP/HOSE/7.6-8.2 * 1

16 |J0O62-104-111-00 | CLIP/HOSE/10.4-11.1 * s

17 | 1640-111-200-00 | CAP/TANC ASSY * 1

18 |1640-111-202-00 | GASKET ] !

19 (1513-111-008-00 | STRAINER * 1

20 |1640-111-001-00 | INSULATOR/TANK * 1

21 |[1560-111-270-50 | BRACKET, L COMP * !

22 |1560-111-280-50 | BRACKET, R COMP * 1

23 | v211-260-802-00 | BOLT, SEMS (S) * 1

24 1 1407-111-001-00 | WASHER/8X12X2 * !

25 |v201-260-801-20 | BOLT/M 8X12 * 1

26 [ 1560-111-001-10 | PLATE, L % 1

27 |1560-171-002-10 | PLATE, R % !

28 |v363-2860-008-00 | NUT, LOCK/MS * 4




60

1674-111B

FIG. 7

(ENGINE)

TANK (FUEL) SYSTEM (C TYPE)

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TK538H clL|P
1 |1561-111-320-22 | TANK/FUEL CoMP * 1 4G
2 ]1407-111-001-00 | FASHER/8X12X2 % t
3|v201-260-801-20|BOLT/M 8X12 * 1
4 |V211-260-801-60 | BOLT, SEMS (S) M8X16 * §
5 |1641-111-051-00 | PIPE/DERIVERY * 1
6 |1641-111-052~00 | PIPE/RETURN ¥ t
7 | 1641-111-510-00 | PIPE/FUEL COMP * 1
8 |1641-111-053-00) HOSE/600 * 1
9 | 1641-111-054-00 | HOSE/600 * t
10 | 1561-111-003-00 | HOSE/430 * i
11 [1560-111-007-00 | HOSE/500 * t
12 |1560-111-008~-00 | HOSE/1050 * !
13 | 1560-111-009-00 | PLATE * 2
14 |¥Y211-260-801-20 | BOLT, SEMS (S) M8X12 ¥ 8
15 | J061-116-025-00 | CLAMP/WORM/16-25 ¥ 4
16 |J062-076-082-00| CLIP/HOSE/7.6-8.2 * 1
17 |J062-104-111-00 | CLIP/HOSE/10.4-11.1 * 5
i8 | 1682-111-300-00 | CAP/FUEL ASSY ¥ t
19 [ 1513-111-009-00 | STRAINER * 1
20 | 1560-111-270-50 | BRACKET,L COMP |
21 [ 1560-111-280-50 | BRACKET, R COMP * 1
22 [V211-260-802-00 | BOLT, SEMS (S) ¥ 4
23 | 1560-111-001-10 | PLATE, L * N
24 | 1560-111-002-10! PLATE, R * !
25 | V304-260-008-00 | NUT/M 8 x| 1
26 (V401-160-008-00 | FASHER, SP/M 8 * 4
27 | 1560-1i1-101-00 | HOSE, FUEL * S
28 | JO61-140-057-00 | CLANP/WORM/40-57 * 1
20 |JO61-165-090-00 ) CLANP/¥ORM/65-90 * !
30 [ 1560-111-360-00 | PIPE AIR COMP * 1




1641-1128

FIG. 8

BATTERY BASE SYSTEM

61

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-~

~on0

TIO

REMARKS

1641-112-510-00

BRACKET/BATTERY/ST

1

V211-660-802-00

BOLT/8X20

1432-6816-004-00

PLATE, RUBBER

1641-112-056-10

SEAL/PLATE

1673-112-003-10

SEAL

1527-604-002-00

CLIP (B)

1675-102-003-00

INSULATOR

1650-601-009-00

TRIN/90

1673-780-011-00

TRIMN/50

(=R ~RNe RN RE- Y B3, RECERJIURE RN

—

1673-112-006-00

PROTECTER

—
[y

1641-112-002-00

INSULATOR

L AR SR BE BE SR JE BE BE BE BE 3EehiI]

e I I VIR Y B Y (RS L B




62

FIG. 9

Saris
»

ACCELERATOR SYSTEM

-

(ENGINE)
1641-116
S |TYPE OF MODEL|! [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TK538H clL|P
11560-116-250-50 | LEVBER/BAR. 10 COMP * N
21600-505-007-00 | LINING/13X50X3 ¥ 1
3/3610-440-018-00 | WASHER * 1
4 {V411-260-010-00 | FASHER/M10 * 4l
5|1404-117-008-00 | SPRING, PRESS/22 * 1
6 (V328-261-110-00 | NUT/M10X1. 25 * !
7|Vv500-162-502-00|PIN, SPLIT/2.5X20 * 1 4t{Tr
8 [1646-116-051-00| GRIP/THROTTLE ¥ 1
9 |1564-116-001-30| GUIDE * T4t
10 [ V211-260-801-60 | BOLT, SEMS (S) M8X16 * 2
11 [1673-116-210-20 | ARM COMP * 1
12 | V410-260-010-00 | FASHER, PL/M10 * 1
13 | V500-162-002-00 | PIN, SPLIT/2 X20 * 1
14 | 1674-116-200-10 | CABLE/ACCELEATO ASSY * 1
15 | 1560~116-008-30 | PIN/6X16 * 1
16 | V411-260-006-00 | FASHER / M6 * t
17 | V500-162-002-00 | PIN, SPLIT/2 X20 * T o1 9yl e
*

—
oo

1675-116-001-00

HOLDER




1641-201A

FIG. 10

CASE (FRONT) SYSTEM

63

S |TYPE OF MODEL | | G
KEY PART CODE DESCRIPTION P T R REMARKS
C | TK538H c P
1 1641-201-051-10 | CASE/TRANSMISSION/FR * 1
2 |Vv251-341-202-50 | BOLT/M12X25 * 3
3 |Vv304-460-012-00| NUT/N12 * 3
4 |V201-361-204-00|BOLT/N12X40 * z
5|V201-361-203-00| BOLT/M12X30 * 5
6 |v201-361-204-50 | BOLT/M12X45 * 1
7| V401-160-012-00 | FASHER, SP/M12 * 1
8 1427-317-004-00) CAP, BLANK/M14 * 8
9 |V782-160-000-2B | PLUG/SCRE¥/SEAL * 1
10 | 1646-232-510-00 | PLUG/PF1 ASSY * 2
11 |v720-113-502-90| RING/O * z
12 (3737-211-007-00 | CAP/35 * 2
13 |1650-201-001-10 | BOLT/STUD/SEAL * 8
14 |v251-341-210-00 | BOLT/STUD * 2
15 |V523-101-002-40 [ PIN * z
16 | 1656-253-004-00| COVER/PLATE * L
* 4

—
-

V211-260-~-802-00

BOLT, SEMS (S)




64

1641-207

FIG. 11

SN\

1
8

(ENGINE)

INPUT SHAFT SYSTEM

13-1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

roo

vIO

REMARKS

1641-207-051-00

SHAFT/INPUT

1

v600-110-600-70

BEARING, RB/6007

V704-140-035-00

RING, SNAP/35 €

1641-207-052-00

MATAL/INPUT

V744-135-550-80

SEAL,0IL/TC35558

V707-140-062-00

RING/SNAP

Vv721-103-107-00

0-RING/G70

L ] [ S

QO =3 | Ui DD

Vv211-560-802-00

BOLT/M8X20

L B BE MK SE SR SE SR _JNehld)]




1641-209

FIG. 12

MAIN GEAR SYSTEM

65

S |TYPE OF MODEL| !} | C |G
KEY PART CODE DESCRIPTION P I- T|IO|R REMARKS
C | TK538H clL|P
1(1641-209-051~-00| GEAR/HELICAL/30 * 1
2 |Vv600-110-600-70 | BEARING, RB/6007 * 2
3 |1641-209-052-00| GEAR/HELICAL/28 * 1
4/1641-209-053-00 | GEAR/HELICAL/30 * !
5(1641-209-054-00 | SHAFT * L
6 |V704-140-035-00 | RING, SNAP/35 C * 2
7 | 1560-206-003-00 | REARING/BALL * 2
8 |1641-209-055-00| GEAR/SPUR/18 * !
9 | 1641-209-056-00 | GEAR/HELICAL/26 * !
10 | V607-110-620-~-70 | BEARING, RB/6207N * !
11 | 1444-314-004-10 ] COLLAR(35X50X2) * 1
12 |V704-140-035-00 | RING, SNAP/35 C * 3
13 {1614-203-015~-00 | BEARING/BALL * 1
14 |V654-420-262-00 | BEARING, NR * 1
15 | 1560-208-023-00 | RING, SNAP * 1




66

HST UNIT SYSTEM

FIG. 13

1641-217A

- REMARKS

oro

(S e

bl ol O

—

L

=3

o

=

L

ol

E%11244

oo} i

> |

~|F

[ NONE SR B K SR
P
w2
w2

prd -

(@]

T X

o —

=

L T ™ ~

(@] o | "

0N | [%]

w NS -
o0is o

a -\ R [=3]
SN Bl |2
| R - B AN R %]
[7- R0 N RN -]
[-~ER—RN-SEN-_R:
o oo
QN W O

w [ A A A |

D — i N DN
N O O O wm

(@ QI oINO

O [ O IR A
M~NN QO -

- -l 0w

R N v= v =
IR N B IR |

< {lomiiil
=T IN NOQIO
Wi N =
—l2e i De De D
— O e LD

KEY




FIG. 14

=T
1 \\3&:;
&Y

GEAR (PTO) SYSTEM

67

15
1641-221A
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T(O|R REMARKS
C | TK538H c|L|P

1 (1641-221-051-10 | GEAR/HELICAL/16 % 1

2 | V600-110-630-50 | BEARING, RB/6305 ¥ 1

3| V600-110-600-50| BEARING, RB/6005 % 2

4 |1641-221-052-10 | GEAR/HELICAL/27 % !

5 | V654-440-501-70 | BEARING % 2

6 |1641-221-053-00 | BUSH/35X40X35 % 1

711646-221-054~-10 | WASHER/35X62X03 % !

8 |1561-221-500-10 ( CLUTCH/PTO ASSY ¥ 1 FIG 146
9 1641-221-054-10 | GEAR/HELICAL/24 * I

10 | 1641-221-055-00 | SHAFT/PTO % !

11 |v600-110-620-50 | BEARING, RB/6205 % 1

12 |V600-110-600-50 | BEARING, RB/6005 % 2

13 1 1650-209-005-00 | BEARING/BALL % 1

14 | 1583-307-052-10| COLLAR/26X35X03 * 1

15 | 1560-220-004-10 | COUPRING/21X36X65 % 2




68

FIG. 15 METAL (TRUNNION) SYSTEM

1641-226A

TYPE OF MODEL _{_
TK538H C

KEY PART CODE DESCRIPTION REMARKS

~o0
mviey)

1641-226-500-00 | METAL/TRUNNIGN ASSY !

1646-226-512-00 | BUSH/35X39X20

V744-125~-470-80 | SEAL, OIL/TC25478

V211-560-802-50 | BOLT, SEMS/M8X25 7T

1641-226-052-10 | SHAFT/TRUNNION

LR R BE B BE BEek )]

RS b Q2N
B S S

1646-226-053-00 | BOLT/SM/M10X23




FIG. 16

CASE (MIDDLE) SYSTEM

69

B = .
RN
6 '\\k \\\)\Q Q\\J‘// \
570
: - 5 |
\Qgﬂﬁ o QlEx//// 9
Q = oyt
\\\ /”@/ J|ﬁ/ 12
\\'\; ,k///
) //////\\\ﬁl/
\~ 19-1
12
10
1641-230A
S |TYPE OF MODEL[ ! [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H C|L I[P
1|1641-230-051-00) CASE/TRANSMISSION/N ¥ !
2 (V201-361-203-50 | BOLT/M12X35 ¥ 2
3 |V304-460-012-00| NUT/M12 ¥ 10
4 {V401-160-012-00 | FASHER, SP/M12 ¥ 12
5|(V251-260-802-0D | BOLT/STUD/SEAL ¥ 2
6 {V782-160-000-8B | PLUG/SCREW/SEAL * 2
7 |V782-160-000-2T | PLUG/SCREY/SEAL * .
8§ |v780-140-000-2T | PLUG/SCREW/SEAL ¥ 2
9 (v201-361-208-501{BOLT * 2
10 | V201-361-203-50; BOLT/M12X35 * 2
11 (V304-460-012-00( NUT/M12 ¥ §
*

[
B

Y401-160-012-00

WASHER, SP/M12




70

1641-232

FIG. 17

CASE (SPACER) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-i—

roo

IR

REMARKS

1641-232-051-00

CASE/SPACER/HST

1

Y201-361-204-50

BOLT/M12X45

V201-361-206-50

BOLT

Y401-160-012-00

WASHER, SP/M12

¥523-101-002-40

PIN

1641~-232-510-00

PLUG/PF1/2 ASSY

VY720-112-401-80

0-RING/P18

L EE BE S BN BE BE BE 3 Ko/

o) = o= el ] eol o

Qo imd D[ idn QiD=

V780-140-000-4T

PLUG/SCREW/SEAL




1641-233A

FIG. 18

METAL (HST) SYSTEM

S [TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H clC|p
1 [1641-233-051-00 | METAL/HST * i
2 (v201-361-203-00|BOLT/N12X30 * i
3 |V401-160-012-00| FASHER, SP/M12 * i
4 |V¥523~-101~-002-40|PIN * 2




72

1594-240

FIG. 19

REAR MISSION CASE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

O

roQ

TIO

REMARKS

1594-240-001-10

CASE/TRANSMISSION

1

V251-341-203-2D

BOLT/STUD/SEAL

V251-341-002-8D

BOLT/STUD/SEAL

V523-101-002-40

PIN

1425-433-018-00

CAP,BLANK/72

V251-341-003-5D

BOLT/STUD/SEAL

1427-317-004-00

CAP,BLANK/M14

1444-314-009-10

CAP, PTO SHAFT

U-Rie RN RE-T R K5 BRI SEEVURE LR

V211-360-801-60

BOLT, SEMS  (SP)

LEE BN BE SE B B SR SR N ekl

[T S S R O )




1596-2404

FIG. 20

COVER HOLDER, COVER (BOTTOM) SYSTEM

73

S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL P
1|1596-240-200-00 | BRACKET COMP * L
2 |V211-260-802-50 [ BOLT/S * L
3 |Vv211-260-802-00 | BOLT, SEMS (S) * 1
4 |1594-240-002-10 | PLATE ¥ 1
5| 1594-240-003-10 | GASKET * 1
6 |V211-261-002-50 | BOLT(S) M10X25 * §




74

1641243

FIG. 21

SUB CHANGE GEAR SYSTEM

TYPE OF MODEL

ron

TITW

KEY PART CODE DESCRIPTION § T REMARKS
C | TK538H c
1 |1641-243-051-00| GEAR/SPUR/30-14 * 1
2 [1594-221-001-00 | BEARING/BALL 6205SH2 % !
3 [{V600-110-600-40| BEARING, RB/6004 * 2
4 |1641-243-052-00| GEAR/SPUR/35 * 1
5 | V654~-425-302-00 | BEARING * 2
6 (1560-243-002-30 | BEARING/25X50X4 ¥ 1
7|1560-243-011-40|HUB * t
8 | 1524-236-005-00| COUPLING, SIDE * 1
9 | V704-140-025-00 | RING, SNAP/25 C * 1
10 | 1641-243-053-00 | GEAR/SPUR/34 * 1
11 |V654-445-501-70 | BEARING, KT455017 * 1
12 | 1560-243-013-40 | BUSH/40X58X29 * 1
13 [ 1560-243-015-40 | COLLAR/46X50X8 ¥ 1
14 {1 1560-243-017-30 | HUB ¥ 1
15 | 1524-236~-005-00 | COUPLING, SIDE * 1
16 | 1641-243-054-00 | SHAFT * 1
17 {V600-110-620-70 | BEARING, RB/6207 * 1
18 |V600-110-600-70 | BEARING, RB/6007 * 2
19 | 1594-243-003-00 | GEAR, HERICAL/23 * 1
20 | 1641-243-055~-00 | FASHER/40X65X03 * 1
21 (V706-140-040-00 | RING/SNAP * 2




FIG. 22

s e 20PN
e5xih Pl -

! | e < ¢

T
R
v
7
L

7

SUB CHANGE SYSTEM

75

v
14—
1560-258
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H c|L|P
1|1560-259-017-00| STAY/SHIFT/SUBR * 1
2 |1560-259-003-40 | FORK/SHIFT, SUB + 1
3 (1560-2528-004-40| FORK, SUB SHIFT * 1
4 (1302-225-003-00| SPRING, SHIFTER + 2
5|V682-200-001-00 | BALL * 2
6 |1560-258-001-40 | METAL * !
7 |V211-660-802-50|BOLT/M8X25 * 1
8 |(v201-360-802-5B | BOLT/SEAL * L
9 |1560-223-008-50 | SEAL * 1
10 [ v201-360-806~50 | BOLT/M8X65 7T * 2
11 {V401-160-008-00 | WASHER, SP/M 8 * 2
12 |Vv411-260-008-00 | ¥ASHER, PL/M 8 * 2
13 (1560-259-012-30| GUIDE * 1
" 2

)
=

Y211-261-002-00

BOLT, SEMS




76

1674-262B

FIG. 23

4WD DRIVE GEAR SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o--

Inleole

pobsin

REMARKS

1641-262-051-00

SHAFT/4WD

1

V600-110-600-40

BEARING, RB/6004

1564-263-002-00

BEARING, BALL

V704-140-025-00

RING, SNAP/25 C

V744-120-420-80

SEAL,0IL/TC20428

V705-140-042-00

RING, SNAP/42 €

1594-262-001-10

GEAR, SPUR/23

L ER BE B BE _BE _BE _BE JNeMeI/]

[ U S [t S B

[*-RIEN RE- PN NS RIF-SERVURE CRET

1595-262-002-10

GEAR, SPUR/24




77

FIG. 24 4WD CHANGE SYSTEM

FIG.16 T SN o
Ty S A //

o - AN U %7 /
\\<‘j” \\}\Bﬁ’ J} 4
NG 2y i
L)g/\‘\)?\g\ \ o~ (?\ \((Q% 1%\ : //\'—\

1594-265

TYPE OF MODEL
TK538H

c
(B R REMARKS

o-—

KEY PART CODE DESCRIPTION

1560-265-002-10 ) HOUSING !

1302-225-003-00 | SPRING, SHIFTER
¥682-200-001-00 | BALL

V211-260-802-00| BOLT, SEMS (S)
V304-260-008-00 | NUT/N 8

V401-160-008-00 | FASHER, SP/H 8
1560-265-220-20 | ARM COMP

V720-102-401-40 | 0~-RING/P14

OI00 =2 C| T (SR IDND

1594-265-210-00 | ARM,PLATE COMP
V580-140-602-50 | PIN, SPRING/6 X25 ¥

1
1
2
2
2
1
1
1
1
1

[
o

w i winin|winwinnlOOVN

WIRE

[
[




78

PTO COUNTER SYSTEM

FIG. 25

1674-270

REMARKS

oo
(Yo ]
-0
—l
[VE]
=
(=}
=
L
ol
CD | im iww
[VE]
a |3
>
—| =
[ HONE BE BE
LN
= A
m o 5]
— =)
= 1 )
O loimie
ENRESRAN
T | i=im
O (mimiem
(] (=R N
wl [-WR L R
i
o i
ozl eg | e
-l
£33} ER | Ky
wimim
oo o
N o
w [
v oy N
Q oo o
O oloo
(& Vi
Q00! v
T R o
o NN
i i
mﬂ. <« Moy
D D™
[T RRT 3N
— P
—icaien

KEY




1674-273

FIG. 26

PTO CHANGE GEAR SYSTEM

79

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

04—

roo

IO

REMARKS

1594-273-001-30

SHAFT PTO

1

1594-273-002-10

GEAR/SPUR/33-39

1481-203-006-10

BEARING

V600-110-620-70

BEARING,RB/6207

1560-273-007-30

WASHER/35X46X3

V704-140-035-00

RING, SNAP/35 C

1632-273-200-00

SEAL, 0IL

e T I AT BT

OO iml i OD{UFniCO DD

V707-140-072-00

RING/SNAP

LB BE NE BE BE BE BE 3 NekI/)]




80

FIG. 27 PTO CHANGE SYSTEM
7
J:_6 ‘2
5
1595-275
S [TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P

1 |1594-275-001-10 | STAY PTO SHIFT % L

2 |V720-102-401-00| 0-RING/P10A % 1

3 (1560-275-022-00 | BOLT/M8X20 * 1

4 |V401-160-008-00 | ¥ASHER, SP/M 8 % 1

5|1594-275-005-00 | FORK, PTO SHIFT * 1

6 11302-225-003-00 | SPRING, SHIFTER ¥ 1

7|1vV682-200-001-00 | BALL * t

8 |1594-275-004-00 | PLATE/I/16X356 * 1

9 |v500-163-002-50|PIN,SPLIT/3 X25 * 1

10 | v500-162-502-00 [ PIN, SPLIT/2.5X20 % s

11 {1560-275-330-10 | ARM COMP ¥ 1

12 |1560-223-016-00 | BOLT/M8X16 * 1

13 | 159056-275-200-10 | ARM * 1

14 |V704-140-028-00 | RING, SNAP/28 C * 1

i5 |1560-275-013-00 | FASHER/28X37X2 * 1

16 |v720-103-502-20| 0-RING/P22 * 1




FIG. 28

SUB CHANGE SYSTEM

81

¢ s
/C? 29-72
Kf? .
22 6 A (‘@(—29 1 /\&
Va .
\\/ 7 ™~
V)é& S)i
22-13 T
/ é
1673-280
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1|v201-260-801-20|BOLT/M 8X12 * 1
2 |V705-140-032-00| RING, SNAP/32 C * 1
3 (1560-223-008-50| SEAL * 1
4 (1560-290-006-30| SPRING * 1
5|V523-100-601-80 | PIN * t
6 |1560-280-004-40|B00T £ 1
7 WIRE * 1
8 |1673-280-001-00| GLIP/MAIN * 1
9 (V580-140-602-00 | PIN, SPRING * 1




82

1641-281

FIG. 29
4

28—6—§
&

LEVER (SUB) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o——

roo

VIO

REMARKS

1595-281~-200-20

LEYER/BAR/16

COMP

1

1594-281-210-2¢

LEVER/BAR/16

CONP

1600-502-003-00

BOLT, SM/M08X25

V304-260-008-00

NUT/M 8

1641-281-051-00

PIN/SET

V304-260-008-00

NUT/M 8

V401-160-008-00

WASHER, SP/M 8

1641-281-520-10

ARM/SWITCH

SET

1560-314-291-00

BUSH/16X18X15

[=Ra- =R R -l I R

[

2161-506-260-00

SENSOR

ASSY

—
-

2161-506-252-00

PLATE/SENSOR

bt
ne

V120-376-001-60

SCREVW/SP

I e e B B R S e o e

13

1342-402-006-00

BAND, WIRE/250

LEBE BE BE BE BE BE BE JE SR BE B B RN NI/)]




1594-285

FIG. 30

LEVER (PTO) SYSTEM (A)

83

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

O-—

roo

TIG®

REMARKS

1594-285-001-00

PLATE PTO

1

V211-261-001-60

BOLT (S) M10X16

1594-285-002-10

ROD

V411-260-010-00

¥FASHER/M10

V500-162-002-00

PIN, SPLIT/2 X20

1560-695-021~-00

JOINT BALL MOSRH

V304-260-008-00

NUT/M 8

V401-160-008-00

WASHER, SP/M 8

O i00 =] | b 02 DD

1594-285-200-30

BRACKET COMP

[
(=

V211-360-801-60

BOLT, SEMS  (SP)

—
—

V720-101-901-00

0-RING

L AR SR B BE _BE _BK BE_BE BN BE JNei)

L = A e N ] B R L




84

1595-2858

FIG.

31 LEVER (PTO) SYSTEM (B)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

O-

roo

vIoe

REMARKS

1594-285-220-10

LEVER COMP

1

1564-275-270-30

LINK COMP

3646-102-011-10

BUSH/14X16X20

1594-285-003-00

WASHER/14X24X5

V201-261-005-50

BOLT/M10X55

1564-275-007-00

WASHER/27X40X2

vy304-260-010-00

NUT

1594-285-004-00

GRIP/PTO

E=RRe LA BE- N N RPN EVCER SR

1560-511-001-00

HOSE/80

p—
=

1595-285-200-00

ARM ASSY

[
[

3646-102-011-10

BUSH/14X16X20

[u—y
o]

1560-285-008-40

SPRING

[
25

1427-601-003-00

WASHER/15X24X2

e B I ) B B L TS B T L

[y
£

V704-140-014-00

RING, SNAP/14 C

LR BE BE BE_BE BE EE BE MK BE BE BN BE NI




1594-287

FIG. 32

LEVER (4WD), ROD (4WD) SYSTEM

85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o4

roon

o)

REMARKS

1584-287-200-00

LEVER/12 ASSY

1

1560-287-002-30

BUSH/16X24X16

3621-211-003-00

WASHER

Y704-140-016-00

RING, SNAP/16 C

1544-219-005-00

KNOB, LEVER/12

1560-511-001-00

HOSE/80

1585-288-001-20

ROD

V411-260-010-00

WASHER/N10

[ e B L)

OI00 ! ~3 | Uik iGN -

vV500-162-002-00

PIN, SPLIT/2 X20

LEK BE BE JE BE BE BE BE NNekhri/]




86

1674-302

FIG. 33

DRIVE PINION SYSTEM

s

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | !

TK538H

O-

ro0

TIO

REMARKS

1594-302-200-10

GEAR/10-49 SET

1

1594-302-001-00

GEAR, HERICAL/26

1488-411-009-00

NUT (30)

1560-301-002-00

ROLLER, BEARING32207-

1560-301-003-00

ROLLER, BEARING30207C

1560-301-004-30

METAL

Y211-561-002-50

BOLT/M10X25

1560-301-005-40

SHIM/0. 2

C=Re R\ BB NV B SRR URE R

1560-301-006-40

SHIN/O0.1

LEE B BE K BE BE BE SR JEehaeId]

1
1
1
1
1
4
2
4




1594-303

FIG. 34

DIFFERENTIAL GEAR SYSTEM

87

TYPE OF MODEL

—o0

TIO

KEY PART CODE DESCRIPTION |§ T REMARKS
C | TK538H c

1|1650-304-001-00| CASE/DIFF * 1

2 | 1560-303-005-50 | CASE * t

3 |Y401-160-008-00 | WASHER, SP/M 8 * 8
4|1594-303-001-00 | BOLT/M8X1.0X58 * §
5|1594-303-002-00| BOLT/REAMER/M8X1,0X5 * 2

6 |1594-303-003-00 | NUT/SM/M8X1.0 * 8

7 |V523-101-002-40|PIN * 1

8 (1444-318-004-00|PINION,DIFF/12T * 4

9 (1650-304-008-00| WASHER/PINION * 4

10 | 1443-452-007-00 | GEAR, BEVEL * 1

11 |1560-303-002~-00 | GEAR, BEVEL/20T * !

12 | 1650-304-007-00 | FASHER/43X58X01 * T4y
13 | 1444-318-007-00 | SHAFT,DIFF PINION * 1

14 |1560-303-003-40 | METAL * 1

15 |1560-303-001-40 | METAL * !

16 | 1444-318-011-00 | SHIM (4) * 8

17 | 1444-318-012-00 | SHIM(B) * 8

18 [V211-561-002-50 | BOLT/M10X25 * it

19 | ¥600-110-621-10 [ BEARING, RB/6211 * 1

20 |v600-110-601-30 | BEARING, RB/6013 * 1

21 |1560-303-006-40| CLUTCH * L

22 (1560-303-007-40 | ARNM * L

23 | 1560-303-200-50 | CAM * 1

24 |vV720-102-401-60 | 0-RING/P1S§ * 1

25 | 1488-302-003-00 | PIN * !




88

1560-304

FIG. 35

REAR AXLE HOUSING SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-1—

imlele}

VIO

REMARKS

1560-304-001-60

HOUSING/AXLE/LH

1

1560-304-002-60

HOUSING/AXLE/RH

1

V211-561-003-00

BOLT/H10X30

—
Q

V211-561-004-00

BOLT/M10X40

V201-361-010-00

BOLT/M10X100

V201-361-011-00

BOLT

V401-160-010-00

WASHER, SP/M10

V7I07-140-090-00

RING/SNAP

1560-304-003-00

COLLAR/6X14X40

[

1560-240-007-40

GAUGE, OIL LEVEL

Ll =R IR Rv A BE-PN K5 B SERVURE (CRE

[

V211-561-003-00

BOLT/M10X30

LR SR BE SR BE MK SR S5 BE BE _JNeI]

[on] BRI - -] - Y]




1642-306

FIG. 36

WHEEL PINION

SYSTEM

89

s [TYPE OF MODEL[ 1 [ ¢ [G
KEY| PART CODE DESCRIPTION P T|0|R REMARKS
C | TKs38H c|L|P
1[1642-306-001-00 |PINION/HERICAL/10/LH [ * | !
2 1642-306-002-00 | PINION/HERICAL/10/RH | # | !
3 |1594-306-001-00 BEARING/BALL6208RSH2 | # | °
4 [1507-323-004-20 | COLLAR, THRUST x| ¢
5| V706-140-040-00 [ RING/SNAP A




90

1642-307

FIG. 37

REAR WHEEL SHAFT SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

roO

TIoO

REMARKS

1642-307-002-20

SHAFT/WHEEL

2

1642-307-001-10

GEAR/HELICAL/54

1560-307-003-10

COLLAR/52X61X211

1650-306-200-00

SEAL/GIL ASSY

V670-200-009-00

NUT, ADAPTER/ANOY

V671-400-008-00

FASHER

1502-211-015-00

BEARING, RB/6209SH

[\ C TR ) B - T T 1

QO i~ iEN| o i COIDND

V600-110-621-00

BEARING, RB/6210

L. EE BE R BN BE _BE _BE ZRohI/]




1641-310A

FIG. 38

BRAKE SYSTEM

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|{O0|R REMARKS
C | TK538H clL P
1|1560-310-270-00 ( BRAKE ASSY * 2
2| 1560-310-201-10|DISC, BRAKE * §
3| 1444-327-202-10 | PLATE, SEPARATE * 2
4 1444-327-203-00 ) SPRING, RETURN * 8
5|V682-200-001-90 | BALL * 12
6 [1444-327-001-00) PIN, TORQUE % 2
7/1560-310-005-00 | METAL/BRAKE * 2
8§ | V211-561-002-50 | BOLT/M10X25 * 12
9 | V706-140-040-00 | RING/SNAP * 2
10 | 1674-310-300-00 | ROD/FORK COMP * 2
11 | 1444-327-003-00 | PIN(15X30) * 2
12 |v500-163-002-00 | PIN, SPLIT/3 X20 * 2
13 |1560-310-003-40 | BOOT * 2
14 |J061-210-015-00| CLAMP/WIRE/10-15 * 2
15 | 1560-310-004-40 | PLATE * z
16 | v211-260-801-60 | BOLT, SEXS (S) M8X16 * 8
17 |V707-140-080-00 | RING/SNAP * 2
18 | 1560-310-210~40 | PIN COMP * 2
19 |v211-260-802-00 | BOLT, SEXS (S) * 4
20 | V763-150-000-00 | NIPPLE, GREASE/PT1/8 * 2
21 | 1641-310-510-00 | ARM/BRAKE/LH COMP * 1
22 |1560-310-260-40 ! ARM COMP * 1
23 | V704-140-025-00 RING, SNAP/25 C * 4
24 1 1404-212-006-00 | PIN, YOKE A * 2
25 | V411-260-008-00 | FASHER, PL/X 8 * 2
26 | v500-162-002-00 | PIN, SPLIT/2 X20 * 2




92

1674-3128

FIG. 39

ROD (BRAKE) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

roo

VIO

REMARKS

1674-312-370-00

ROD/FORK/LH COMP

1

1674-312-380-00

ROD/FORK/RH COMP

v304-260-008-00

NUT/¥ 8

1560-132-007-30

NUT/M8

1596-312-003-00

BUCKLE/TURN/MOS8

1594-312-003-20

BUCKLE/TURN/MO0S

1594-312-004-00

NUT/M14

L ] B

00 =N | U1k iCo:i DD

V304-260-014-00

NUT/M14

LER BE MK BE BE BE BE 3 Ko,




1674-312C

FIG. 40

BRAKE (ARM) SYSTEM

93

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION p T(O|R REMARKS
¢ | TK538H clLlpP
1 |1674-312-300-00 | ARM/BRAKE SET % !
2 (V511-100-805-00| PIN, TAPER/8X50 * t
3 |11674-312-330-00 | HOLDER 4SSY % 1
4 (3664-540-001-00|BUSH/22X25X20 * z
5 V211-560-802-00|BOLT/M8X20 * 2
6 |V763-150~-000-00 | NIPPLE, GREASE/PT1/8 + 1
7|1674-312-380-00| PIN/BRAKE COMP * 1
8§ | V211-561-002-00 | BOLT/M10X20 % B
9 |V704-140-025-00] RING, SNAP/25 € % 2
10 | V763-150-000-00 | NIPPLE, GREASE/PT1/8 " 1
11 |1674-312-350-00 | ARM/PARKING coMP * L
12 | 1674-312-360-00 | PIN COMP * 1
13 {1594-312-001-10 (PIN/24X60 * 1
14 [ 2120-409-004-00|PIN * t
15 | V411-260-010-00 | FASHER/M10 + 1
16 |v500-163-002-50 | PIN, SPLIT/3 X25 + 1
17 [ 1594-312-005-00 | CONNECTER ¥ I




94

FIG. 41

BRAKE PEDAL SYSTEM

6. 38-21

6
1641-314
KEY PART CODE DESCRIPTION ,§ TYPE OF MODEL T 8 R REMARKS
c | TK538H clL|P
1 |1641-314-500-00 | PEDAL/BRAKE/LH ASSY * 1
2 (V511-100-805-00| PIN, TAPER/8X50 * 1
3 (1673-314-220-10| LOCKPLATE COMP * 1
4 |3560-203-004-00| SPRING, CONE * t
5| P120-605-031-00 | U-NUT * 1
6 |1641-314-051~-00) COLLAR/21X32X45 * 1
7(1641-314-520-00 | PEDAL/BRAKE/RE ASSY * 1
8 [A101-251-008-00 | BUSH/20X23X20 * 2
9 (1524-122-001-00 | PAD * 2
10 | V704-140-020-00 | RING, SNAP/20C * 1
11 {1560-314-250-30 | ROD COMP * 2
12 | 1432-242-001-00 | PIN * 4
13 |V411-260-008-00 | ¥ASHER, PL/M 8 * 4
14 |[V500-162-502-00 | PIN, SPLIT/2.5X20 * 4
15 |1673-314-001-00 | SPRING/HE106 * z
16 |1560-132-001-10 | TUBE * 2
17 | 1594-314-210-20 | FRAME ASSY * !
18 (3670-703-008-00 | BUSH/20X23X20 * 2
19 |1560-314-291-00 | BUSH/16X18X15. * t
20 | 1560~-314-002-00 | PLATE * I
21 |V211-260-801-60 | BOLT, SEMS (S) M8X16 * 4
22 |v211-360-802-00 | BOLT (SP) MN8X20 * 2




1674-314

FIG.

42 PARKING BRAKE SYSTEM

40-11

95

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1 1442-313-200-10 ] BRAKE, PARKING ASSY * 1
2 | 1442-313-202-00 | ROD * 1
3 (1444-328-273-00 | SPRING * !
4 |1444-328-272~00| BUTTON ) 1
5)11442-313-203-00| GRIP * t
6 |1594-314-200-00| BRACKET COMP * 1
7(V211-261-002-00 | BOLT, SENS * 2
8 |V211-260-802-00 | BOLT, SEMS (S) * 2
9 | 1674-314-031-00| ROD % 1
10 |1711-314-002-00 | ROD/L/50/L % 1
11 |1444-122-002-00 | TURNBUCKLE/NMS * 1
12 (V304-260-008-00 | NUT/M 8 * !
13 11560-132-007-30| NUT/MS8 * 1
14 |V411-260-008-00 | ¥ASHER, PL/M 8 * 2
15 | v500-162-002-00 | PIN, SPLIT/2 X20 | £ | ¢




96

FIG. 43 DIFF — LOCK PEDAL SYSTEM

1674-316

s |TYPE OF MODEL| ! | C
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TK538H clL|p
1|1674-316-210-10| ARNM CONMP % !
2|11560-316-001-50 | SPRING ¥ {
3| 1674-316-220-10 | BAR CoMP * I
4 [1641-316-540~-10 | ARM COMP * 1
5 (1641-316-550-10 | PEDAL/DIFF COMP * 1
6 |V530~160-803-20 | PIN * 1
71V211-661-002-50 | BOLT 7T (SP) * 2
8| 1594-625-002-00 | INSULATOR ¥ I
9 [1674-316-230-00 | BRACKET/DIFFLOC ASSY % 1
10 | 1636-501-231-00 | BUSH/20X23X30 * 2
11 [V211-560-801-60 | BOLT, SEMS * 4




97

FIG. 44  STEERING WHEEL SYSTEM

1674-401

TYPE OF MODEL

TK538H
1

REMARKS

O-—
roo
Py

KEY PART CODE DESCRIPTION

1656-401-220-00 | FHEEL/STEERING ASSY
1656-401-222-00 | CAP
V328-262-110-00| NUT
V500-162-002-00 | PIN, SPLIT/2 X20
V4i1-260-010-00 | FASHER/M10
1674-401-051-00 | COVER/COLUMN/FRONT
1674-401-052-00 | COVER/COLUMN/REAR
V120-368-002-00 | BOLT/M8X20

e L

LEE BE B BE BE BE BE JNNeki I/

QO =3 QN | Q0D e




98

1674-402

FIG. 45

STEERING

SHAFT SYSTEM

4o-1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

imioXe]

TIo

REMARKS

1673-402-201-00

SHAFT/STEERING/R

1

1673-402-202-00

SHAFT/STEERING/F

1674-402-001-00

SHAFT/STEERING

V704-140-017-00

RING, SNAP/17 C

tol ol e

1696-401-003-00

BOLT/SM/M08X26

V401-160-008-00

WASHER, SP/M 8

1560-402-210-30

HOLDER COMP

1560-402-220-30

HOLDER COMP

1690-401-210-00

BALL/STEERING ASSY

[ e e

(=R =Re R - NV R N RVURE SR

p—

V211-260-802-00

BOLT, SEXS (S)

L EE BE R BE JE BE BE BE BN JNNehtld]




1641-4044

FIG. 46

TILT HANDLE SYSTEM

99

TYPE OF MODEL

KEY PART CODE DESCRIPTION S + 8 S REMARKS
C | TK538H clL|P
1 |1641-404-500-00 | COLUNN/HST ASSY ¥ 1
2 | 3646-102-011-10 | BUSH/14X16X20 ¥ 2
3|11429-406-205-00 | BUSH ¥ 1
4 |V600-130-600-30 | BEARING, RB/60031Z1Z ¥ 1
5(1560-404-210-10 | PIN/16X23 COMP ¥ 2
6 |v211-260-802-00| BOLT, SEMS (S) ¥ 2
7(1560-404-001-00 | PLATE ¥ 1
8 (1518-406-008-00] PLATE, GUIDE ¥ i
9 |v211-560~-802-50 | BOLT, SEMS/M8X25 7T ¥ L
10 | v201-360-804-00| BOLT/M8X40 ¥ !
11 |v304-260-008-00 | NUT/M 8 ¥ !
12 | 1560~-404-220-40 | CAM COMP ¥ !
13 | 1518-406-006-00 | COVER, PEDAL ¥ !
14 | 1560-404-002-30 | SPRING ¥ 1




100

1673-407

FIG. 47

171812 14

POWER STEERING SYSTEM

15

TYPE CF MODEL

KEY PART CODE DESCRIPTION b - 1|68 REMARKS
c | TK538H clL|pP
1 [1673-407-550-00 | STEERING/POWER/NB * I FIG 149
2 | 1594-407-201-00 | ARM * 1
""" 3|1444-408-202-00 | NUT, CASTLE/M27X1.5 * I
4 | V500-165-005-00 | PIN,SPLIT/5X50 * !
5|1560-406-002-00 | BOLT/SHM/M14X1.5X35 * §
6 (1560-406-003-00 | FASHER, SP/M14 * ST 11rtrr+r..
7/1560~-406-001-00| JOINT * 1l
8 |1696-401-003~00 | BOLT/SM/M08X26 * i
9 |V401-160-008-00 | FASHER, SP/M 8 ¥ {
10 |K135-013-000-00 | PUMP, GEAR ASSY * 1
11 [K135-013-100-10 | PUMP SET * L
12 | K135-015-002-00 | COVER, PUMP * Tt Tt
13 | V744-114-280-70 | SEAL,O0IL % 1
14 [V721-113-105-00 | 0-RING HS90 G50 * I
15 | V720-112-402-20 | 0-RING/P22 * i
16 [¥V720-111-900-60 | 0-RING P6 HS90 * 1
17 |K135-002-009-00 | BOLT/M8X28 11T * s
18 [V401-170-008-00 [S.¥ « S
19 {1404-503-006-00 | PACKING, 0IL PUMP * 1
720 |1617-102-007-00 | CLAMP * L
21 | 1673-407-230-10 | TANK/OIL COMP * T ltrTTr
22 |V211-360-801-60 | BOLT, SEMS  (SP) £ | ¢
23 |V782-160-000-4B | PLUG/SCREW/SEAL * T oo
24 | 1518-407-240-00| CAP, OIL (B) ASSY * I
25 | 1518-306-203-00 | PACKING ¥ 1
26 |1614-407-260-00 | FILTER/OIL ASSY * crr1rri Tt
27 |v720-102-401-20 | 0-RING/P12 * 1
28 |V720-103-503-10|0-RING P31 * 1
29 [V210-360-601-60 | BOLT (SP) /M6X16 * Tt 0 T
% 1

1673-407-200-10

PIPE/OIL/DERIVERY




1673-407

FIG. 47

POWER STEERING SYSTEM

101

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TK538H clL|P
31 [v720-112-402-00| 0-RING/P20 ¥ 1
32 |V210-560-602-50 | BOLT/S * 3
33 |1560-407-320-10 | HOSE (195) ASSY * I
34 | 1673-407-210-10 | PIPE/OIL/TANK COMP * 1
35 | 1415-505-014-00 | BOLT, CONNECTOR * !
36 |V720-112-401-80 | 0-RING/P1S§ * z
37 |1576-408-002-00 | HOSE/OIL * !
38 | JO61-112-022-00 | CLAMP/WORM/12-22 * 2
39 | 1673-407-220-10 | PIPE/OIL/SUCTIO COMP * 1
40 | v720-112-402-00| 0-RING/P20 ¥ 1
41 | V210-560-603-00BOLT/S * 2
42 | 1576~-408-002-00 HOSE/OIL * !
* 2

43

JO61~-112-022-00

CLAMP/WORM/12-22




102

1674-410B

FIG. 48

AXLE BRACKET SYSTEM

S |TYPE OF MODEL|1 | C |G

KEY PART CODE DESCRIPTION P T O|R REMARKS
C | TK538H clL|P

1 [1674-410-200-30| BRACKET/AXLE COMP * 1

2 |V251~-341-203-00 | BOLT/STUD ¥ Z

3|VY201-361-203-00|BOLT/M12X30 * 8

4 |V201-361-204-50 | BOLT/M12X45 * 4

5|(Vv401-160-012-00 | YASHER, SP/M12 * 1z




1673-431

FIG. 49

DRIVE SHAFT SYSTEM

103

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

O+

roon

TGO

REMARKS

1611-431-001-00

SHAFT/4WD

1

V704-140-020-00

RING, SNAP/20C

1673-431-001-10

COUPRING/16X27X55

1650-431-200-00

TUBE/370 COMP

1444-410-210-00

PIPE (B) COMP

V720-103-503-60

0-RING/P36

V720-103-503-40

0-RING/P34

1444-410-002-10

CLAMP

OO0 =TS | Ui b i DD}

vV201-260-803-50

BOLT/M 8X35

[
(=1

V362-260-008-00

NUT/WASHER

—
[

V411-260-008-00

WASHER, PL/M¥ 8

e ] B T B e 1 RS R OOt By Y B )

—
[3V]

V211-260-801-20

BOLT, SEMS (S) M8X12

L AR BK BE BE BE BE JE EE BE BE _BE BNehI/))




104

FIG. 50

BEVEL CASE SYSTEM

]
i
29 ‘;?;C\
20
25
1560-432
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
‘ C | TK538H clL|P
1 |1560-432-200-40| GEAR/8-38 SET ¥ !
2 | 1560-432-001-70| CASE ¥ 1
3 |1444-411-002-00| COLLAR, THRUST (R) ¥ !
4 |1614-222-007-00| SEAL/OIL ¥ 1
5|V720-103-503-40| 0-RING/P34 ¥ !
6 |1444-412-011-00 | X-RING * 1
7| 1560-432-210-00 | BEARING/46CHI-32205R * 1
8 [ 1444-411-008-00| COLLAR 48X56X4 ¥ S
9 [1444-411-009-00 | SHIM A T=0.2 * 3
10 | 1444-411-011-00 | SHIM B T=0.1 ¥ 2
11 [1444-411-012-00 ) SHIX (C) ¥ 3
12 | 1444~-411-013-00 | SHINM D T=0.1 x| ¢
13 | 1614-432-001-00 | NUT/M25 * !
14 | V707-140-056-00| RING/SNAP ¥ 1
15 | 1560-432-006-00 | METAL/DIFF * 2
16 | 1444-411-004-00 | SHIM (A) ¥ 12
17 | 1444-411-005-00 | SHIM (B) ¥ 8
18 {V261-460-802-00 | BOLT/M 8X20 ¥ 8
19 | v401-160-008-00 | FASHER, SP/M 8 * 8
20 | 1673-432-001-00 | CASE/DIFF x| I
21 ([1444-411-006-00 | SHAFT, DIFF. PINION ¥ !
22 | 1560-432-002-30 | PINION, BEVEL/11 * -
23 ([ 1427-301-005-00 | COLLAR, PINION THRUST ¥ 2
24 | 1560-432-003-30| GEAR, BEVEL/16 ¥ 2
25 | 1427-432-005-00 | COLLAR, THRUST ¥ 2
26 [ 1560-432-005-00 | PIN/ST * YL
27 | 1560-432-004-00 | PIN/ST * !
28 | 1544-304-006-10 | BOLT/M8X25 * 8
20 | v600-110-600-80 | BEARING, RB/6008 ¥ 2
30 | V401-160-008-00 | FASHER, SP/M 8 * 6




1674-433

FIG. 51

AXLE HOUSING SYSTEM

105

TYPE OF MODEL

KEY PART CODE DESCRIPTION E + 8 S REMARKS
C | TK538H clL|P

1|1561-433-006~-10 | HOUSING/AXLE * 1

””” 2 |v522-101-002-20|PIN * 2

3 [ 1518-432-250-00 | CAP, 0IL ASSY * 1

4 |1518-306-203-00 | PACKING * 1

5|V211-561-002-50 | BOLT/M10X25 * 8

6 (1594-433-230~00 | METAL. PIVOT ASSY * 1

7 ]1560-433-212-00 | BUSH/45X50X25 * 1

8 | 1427-201-016-00 | CAP, BLANK/M12 * 2

9 |1560-433-001-40 | ¥ASHER/50X65X%X5 * 1

10 | V742-145-600-60 | SEAL, 0IL/VC45606 * !

11 | V201-361-604-50 | BOLT * L

12 | V304-260-016-00 | NUT/M16 * 1

13 1 1594-433-240-10 | METAL/PIVOT/REA ASSY * 1

14 | 1560-433-222-00 | BUSH/60X65X30 * I

15 | 1427-317-004~-00 | CAP, BLANK/M14 * 2

16 | V742-150-720-60 | SEAL, 0IL/VC50726 * !

17 | 1560-433-002-40 | COVER % 1

18 | V761-150-000-00 | NIPPLE/GREASE ¥ 2

19 | V523-101-902-40 { PIN % 2

20 | V201-361-203-50, BOLT/M12X35 * z

21 | V304-460-012-00 | NUT/M12 * ¢ )

22 | VA01-160-012-00 | FASHER, SP/M12 * a1t T

23 | ¥203-361-805-00 | BOLT/M8X50 * 2

24 | V401-160-018-00 | FASHER, SP/M18 * 2




106

1674-434

FIG. 52

FRONT GEAR CASE SYSTEM

TYPE OF MODEL

KEY PART CODE DESCRIPTION S T 8 S REMARKS
c | TK538H clL|P

1 |1560-434-001-40 | CASE * 2

2 | 1560-434-002-30 | GEAR, BEVEL/12 * 2

3|V600-110-620-70 | BEARING, RB/6207 % 2

4 |V721-103-109-50 | 0-RING/GY5 * 2

5(7963-201-003-00|PIN, KNOK * 4

6 (V201-361-203-50| BOLT/M12X35 * u

7| V401~160-012-00 | YASHER, SP/M12 % u

8 | 1560-434-003-30| GEAR, BEVEL/17 * 2

9 | 1594-434-001-00 | BEARING/BALL62092RK * 2

10 | 1560-434-004-30| COVER * 2

11 | V211-260-802-00 | BOLT, SEMS (S) * 12

12 | 1560-434-200~-60 | CASE/L ASSY * !

13 | 1560-434-202~-00 | BUSH/50X55X30 * 1

14 | 1560~434-210-60 | CASE/R ASSY * !

15 | 1560-434-202-00 | BUSH/50X55X30 * 1

16 [V610-115-110~60 | BEARING, TB/51106 * 2

17 {1560-434-014-30 ) SEAL, 0IL * 2

18 [ 1560-434-005-30 | SHAFT | r

19 (1560-434-006-40 | GEAR/BEVEL/17 * 2

20 | V600-110-630-50 | BEARING, RB/6305 * 2

21 [ V704-140-025-00 | RING, SNAP/25 C * 4

22 (V704-140-030-00 | RING, SNAP/30 € * 2

23 | V707-140-062-00 | RING/SNAP * z

24 | 1444-314-008-00 | SEAL (62) r | 2

25 | V782-160-000-6B | PLUG/SCREW/SEAL * 4

26 | 1594-434-200-00 | ARM, LH ASSY * S L

27 | 1560-434-222-00 | BUSH * 1

28 | 1594-434-210-00 | ARM RH ASSY * 1

29 [ 1560-434-~222-00 | BUSH % 1

30 | 1427-120-002-00 | CAP, BLANK/M10 * (A




1674434

FIG. 52

FRONT GEAR CASE SYSTEM

107

S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | TK538H clL|P
31 [1421-433-031-00| SEAL,0IL/0S30374 * 2
32 |¥761-150-000-00 | NIPPLE/GREASE * 2
33 |v523-101-002-40|PIN * 4
34 | V401-160-010-00 | FASHER, SP/M10 * 4
35 |V251-341-002-5D | BOLT/STUD/SEAL * 4
36 | ¥304-460-010-00| NUT/N10 * 4
37 (V211-561-002-50 | BOLT/M10X25 * 4
38 | 1560-434-007-60 | SHAFT/WHEEL * 2
39 | 1560-434-008-40| GEAR/BEVEL/47 * 2
40 | 1560-434-017-00 | RING * 4
41 | 1560-434-011-40| COLLAR/41X55X4 * 2
42 | 1560-434-012-30| SEAL, 0IL * 2
43 | V600-110-620~80 | BEARING, RB/6208 * 2
44 | V600-110-620-60 | BEARING, RB/6206 * 2
45 | 1560-434-013-50 ] COVER * 2
46 | v523-101-002-40;PIN * 4
47 |v211-561-002-50 | BOLT/M10X25 * 2
48 | ¥251-341-002-50 | BOLT/STUD * 4
49 | v401-160-010-00 | WASHER, SP/M10 * 4
50 | V304-460-010-00| NUT/NI10 * 4
51 | 1561-435-001-30 | SHAFT * 2




108

1561-438

FIG. 53

TIE ROD SYSTEM

TYPE OF MODEL

O——

—o0

R o)

KEY PART CODE DESCRIPTION S REMARKS
C | TK538H
1|1561-436-003-00| ROD/TIE/LH ¥ !
2 11561-436-004-00 | ROD/TIE/RH * 1
3 (1421-403-001-00 | NUT * 2
4 |1421-403-002-00 | NUT, LH THREAD/M17 * 2
5| 1421-400-054-10 | END, ROD/L-R ASSY * 2
6 |1404-402-001-00 | COVER, DUST * 2
7|1421-403-003-00 | NUT, SLOTTED/M12P1.25 * 2
8 |V500-163-002-00 | PIN, SPLIT/3 X20 * 2
9 [1404-402-005-00 | NIPPLE, GREASE * 2
10 | 1421-400-055-00 | END, ROD RH ASSY * 1
11 | 1404-402-001-00 | COVER, DUST * 1
12 (1421-403-003-00 | NUT, SLOTTED/M12P1. 25 * oL
13 (V500-163-002-00 | PIN, SPLIT/3 X20 * 1
14 | 1404-402-005-00 | NIPPLE, GREASE * 1
15 | 1444-404-210-10 | END, ROD/R-L ASSY * !
16 | 1404-402-001-00 | COVER, DUST * T 4l 4laLr
17 | 1421-403-003-00 [ NUT, SLOTTED/M12P1. 25 * 1
18 |¥v500-163-002-00 | PIN,SPLIT/3 X20 * !
" 1

—
w

1432-406-212~-00

NIPPLE, GREASE/BM6GF




1640-501

FIG. 54

CYLINDER CASE SYSTEM

109

S |TYPE OF MODEL| ! | € |G
KEY PART CODE DESCRIPTION p T|O|R REMARKS
C | TK538H C|L|P
1 |1560-501-220-00| CASE, CYLINDER ASSY * 1
2 |1560-501-202-00|BUSH/45X50X42 * 1
3|1560-501-203-00)BUSH/50X55X42 * 1
4 |V744-145-600-90 | SEAL, 0IL/TC45609 * 2
51 V742-116-240-40 | SEAL, 0IL/VC16244 * 1
6 (1560-501-230-00| BREATHER ASSY * 1
7(1560-501-231-00| COVER * 1
8 |1500-501-213-00| FILTER * 1
9 [1500-501-214-00 | SCREW/M4X20 * 1
10 | V211-561-004-00 [ BOLT/M10X40 * 1
11 | V201~361~009-00 | BOLT/M10X90 * 3
12 | V211-561-003-00 | BOLT/M10X30 * 4
13 | V304-460-010-00 | NUT/M10 | 3
14 | V401-160-010-00 | FASHER, SP/M10 * 8
15 | V720-112-401-40 | 0-RING/P14 * 3
16 | V780-140-000-60) PLUG/SCREVW * 1
17 |v781-160-000-60 | NIPPLE/PT3/8 * 1
18 |V782-160-000-60 PLUG/SCREY * 1
19 |1597-501-001-10 | COLLAR/24X38X44 * 1 7F
20 | 1518-432-250-00 | CAP, 0IL ASSY * D
21 [1518-306-203~-00 | PACKING * 1




110

1674-505

FIG. 55

LIFT ARM

SYSTEM

67-3

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o--

roon

TIOO

REMARKS

1560-505-001-50

BAR

1

1560-505-004-00

PIN/12X45

V401-160-0038-00

WASHER, SP/M 8

1560-505-003-50

CRANK.LIFT

1415-216-006-00

BOLT

WIRE

1650-501-002-10

ARM/LIFT

V706-140-045-00

RING/SNAP

C=REoLRIEN RE-r N ) BE-ERVCRE R

1560-527-001-70

PIN/22X93

[
(=1

V401-160-016-00

WASHER, SP/M16

—
ot

V411-260-016-00

WASHER / M16

1
1
1
1
1
2
2
1
1
1
1

oy
no

V304-460-016-00

NUT/M16

LB MR B BE _BE BE NE BE BE BE BE NEehel)]




1673-507

2

N V

?;
1

N s

40

FIG. 56 CYLINDER SYSTEM
17 18
o
0 9y 15 35

o

1

|
F 3,

6L,

0

é—B

111

S |TYPE OF MODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
_ C | TK538H clL|p
1|1560-507-001-30| CYLINDER * 1
2 1560-507-004-30| RING * 1
3 |V721-113-108-00| 0-RING/G90 * 1
4 |1560-507-005-00 | PISTON * 1
5|1488-503-002-00 | RING, BACK-UP * 1
6 |V720-115-707-00| 0-RING/PT70 HS90 * 1
711650-501-008-00 | ROD * L
8 |Y580-140-805-00 | PIN, SPRING/8 X50 ¥ * !
9 FIRE * 1
10 [ K211-008-000-10| VALVE, COUNTROL ASSY * 1 FIG 143
11 | V211-260-804-00 | BOLT, SEMS * 3
12 | 1560-507~-002-40 [ SPRING * 1
13| V201-260-803-00 | BOLT/M 8X30 * i
14 | v304-260-008-00 [ NUT/H 8 * !
15| 1560-507-008-00 | HEAD * !
16 | V721-113-107-50 | 0-RING G75 HS90 * L
17 |v201-361-203-50|BOLT/M12X35 * §
18 [ v401-160-012-00 { FASHER, SP/M12 * 8
19 | V782-160-000-4T | PLUG/SCREW/SEAL * 1
20 |v782-160-000~2T | PLUG/SCRE¥/SEAL * !
21 | K250-015-000-00| VALVE * 1
22 [Vv720-112-401-20| 0-RING/P12 * 1
23 | v720-112-401-80| 0-RING/P18 * 1
24 | K231-004-000-20 | VALVE/FRONT ASSY * .
25 |V720-112-401-00| 0-RING/P10 * 1
26 [Vv730-101-401~-00 | RING, BACK UP * 1
27 [K231-004-006-00 | COLLAR/11X21X3 * 1
28 | V705-140-021-00 | RING, SNAP/21 ¢C # | !
20 | K231-004-007-00 | SEAL, DUST * 1
30 |v720-112-402-20| 0~-RING/P22 * 1




112

FIG. 56 CYLINDER SYSTEM

1673-507

TYPE OF MODEL
TK538H

KEY PART CODE DESCRIPTION REMARKS

O+
roon
iy

31 | v720-112-401-60)0-RING/P16 L

32 |1560-507-007-00 | KNOB

33 |V111-166-004-00 | SCREW/M6X40

1
1
34 | V4A01-160-006-00 | FASHER, SP/M 6 L
1

HiHiE RN OTDN

35 | V304-260-010-00 | NUT




113

SLOW RETURN SHAFT SYSTEM

FIG. b7

B X CR

| ﬁﬁy T

56-32
56-33

1560-507B

S |TYPE OF MODEL| ! [ C |G

KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TKs38H clcL|p

1 [1444-503-006-00 | PLUG/M22 * !

2 |V720-112-402-00 | 0-RING/P20 * !

3 |1560-511-001-00 | HOSE/80 x|

4|V201-260-801-20 | BOLT/M 8X12 * E

5(1563-507-221-10| SHAFT, SLO¥ RETURN * !




114

FIG.

58

LINK (POSITION) SYSTEM

11
1
14
1673-508
S |TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C | TKE38H c|L|P
1 [1560-5098-300-00| ARM COMP * L
2 11421-507-007-00 | STOPPER * L
3 |V211-260-801-60 | BOLT, SEHS (S) M8X16 * !
4 |1560-508-310-00 | ARM COMP * :
5|V710-140-008-00 | RING, SNAP/8 E * I
6|1560-509-360-00 | ROD * I
7 |v580-140-301-60 | PIN, SPRING/3 X16 W | % !
8 FIRE * !
9 |[vV411-260-008-00 | FASHER, PL/M 8 * i
10 [V500-162-002-00 PIN, SPLIT/2 X20 * !
11 [1560-508-340-00 | ARM * I
12 | 1560-508-006-40 | PIN * L
13 | V411-260-006-00 | FASHER / M6 * L
14 | v500-162-002-00 | PIN, SPLIT/2 X20 * L
15 [ 1673-509-200-10 | ARM CoMP | * !
16 (V580-140-402-00 | PIN/SPRING * I
17 | 1560-508-004-50 | RING * L
18 | V500-162-002-00 ( PIN, SPLIT/2 X20 * NN
19 [ 1560-509-005-30 | SPRING * '
20 | V411-260-008-00 | FASHER, PL/H 8 * !
21 [1560-509-320-10 | BRACKET COMP [ * I
22 [V211-260-801-60 [ BOLT, SEMS (S) M8X16 ¥ 2
23 | 1560-509-012-00 | ARN EX
24 |V710-140-008-00 | RING, SNAP/8 E * i
25 | 1560-509-008-40 | SPRING * L
26 [ 1560-509-002-00 | PIN/6X49 * T 11ttty
27 | 1560-509-009-00 | FASHER/7X22X3 * i
28 |V301-260-006-00 | NUT/M 6 * 2
20 | 1560-508-350-00 | ARM * !
% 1

[Vl
(=]

V710-140-008-00

RING, SNAP/8 E




115

FIG. 58 LINK (POSITION) SYSTEM

b %\g j - /7
m_L f/

1673-509

TYPE OF MODEL
TK538H

KEY PART CODE DESCRIPTION

REMARKS

okl
roo0
ey}

31 ([1673-509-001-00 | ROD/PUSH 1

#* #[OTO

32 | v304-260-008-00 | NUT/M 8 !




116

1594-511

FIG. 59

BRACKET (POSITION) SYSTEM

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1 |1560-511-290-50 | BRACKET ASSY * 1
2 | 1560-511-015-00 | BUSH/12X14X20 * 2
3 1V201-260-814-00 | BOLT/M 8X140 * 8
4 |V401-160-008-00| FASHER, SP/M 8 * 3
5|1560-511~-260-50 | ARM COMP * !
6 |V580-140-402-00 | PIN/SPRING * 1
7 /1560-511-006-50 | SPRING * 1
8 |1560-511-014-00| JOINT/BALL/MO6/LH * 1
9 |1560-511-013-00|JOINT/BALL/M06/RH * 1
10 | V401-160-006-00| WASHER, SP/¥ 6 * 2
11 |V301-260-006-00 | NUT/M 6 * 2
12 | 1600-505-007-00 | LINING/13X50X3 * 2
13 | 1404-117-008-00 | SPRING, PRESS/22 * 1
14 [V411-260-010-00 | FASHER/M10 Y
15 | 1673-512-002-00 | NUT * 2
16 | 1560-511-012-00 | PLATE * 1




1594-511A

FIG. 60

LEVER (POSITION), ROD (POSITION) SYSTEM

117

TYPE OF MODEL

KEY PART CODE DESCRIPTION S + 8 S REMARKS
C | TK538H clL|P
1|1594-511-200-20 | LEVER/PLATE COMP * L
2 1594-511-001-10| LEVER * !
3 |V211-260-801-60{BOLT, SEMS (S) M8X16 ¥ !
4 {1432-242-004-00 | GRIP,B * L
5|1560-511-101-00 | PROTECTER ¥ t
6 | 1563-513-210-30| ROD COMP ¥ !
7|v301-260-006-00|NUT/M 6 * t
8 [1560-513-001-30 | NUT/MS6 * 1
9 {1563-513-220-50 | HOLDER COMP * 1
10 | ¥211-260-801-60 | BOLT, SEMS (S) M8X16 ¥ 2
* 1

[
—

1563-513-230-40

ARM COMP




118

(ENGINE)

|1
2?3%%%16

1674-515F

PIPING (MAIN) SYSTEM (1/3)

S |TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TKs38H clL|pP
1 |1641-515-510-00|PIPE/SUC/REAR COMP * !
2 |V721-103-104-50| 0-RING/G45 * 1
3| V721-103-103-50| 0-RING/G35 * 1
4 |V720-113-503-40|RING/O * !
5(V211-261-002-00} BOLT, SEMS * 1
6 |V211-360-801-60 | BOLT, SEMS (SP) * 1
7|1641-515-380-00 | FILTER/SUCTION/30 % 1
8 | 1641-515-391-00 | CARTRIDGE (30) * t
9 [1643-515-203-00 | PACKING * !
10 | 1641-515~-051-00 | BRACKET/FILTER % 1
11 |v211-261-002-50 | BOLT (S) M10X25 * 2
12 |1641-515~520-00 | PYPE/SUC/MID CoMP * !
13 | Vv720-113-503-40 | RING/O * 1
14 |v211-360-801-60 | BOLT, SEMS  (SP) * 2
15 | 1550-508-001-10 [ HOSE/90 * 1
16 | J061-228-036-00| CLAMP/WIRE/28-36 % e
17 | 1641-515-340-10 | PYPE/SUCTION/F COMP ¥ i
18 [V720-112-402-00 | 0-RING/P20 « Tt
19 |V210-560-604-50 | BOLT/S s 1 T
20 | 3737-172-009-00 | CLAMP, MAIN HARNESS * 1
21 [K135-022-000-00 | PUMP, GEAR ASSY % !
22 | K135-022-100-00 | PUMP SET * 1
23 | K135-017-006-00 | COVER, PUMP * .
24 | V744-114-280-70 | SEAL,OIL * !
25 | ¥V721-113-105-00 | 0O-RING HS90 G50 * 1
26 [ v720-112-402-20| 0-RING/P22 % 4
27 | v720-111-900-60| 0-RING P6 HS90 * !
28 | K135~002-009-00 | BOLT/M8X28 11T % T
29 |V401-170-008-00|S.¥W * 6
30 | 1404-503-006-00 | PACKING, OIL PUMP * i




FIG. 61

§  — PLEASE SEE NEXT PAGE

(ENGINE)

1674-515F

PIPING (MAIN) SYSTEM (2/3)

119

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P

31 |1560-515-004-50 | NUT/MO8 * !

32 | 1673-515-240-10 | PIPE/DERIVERY/E COMP * !

33 |v720-112-402-00 | 6-RING/P20 * !

34 | v210-560-603-50 | BOLT/S * 8

35 |V782-160-000-2T | PLUG/SCREW/SEAL * !

36 | 1564-515-001-20 | PLATE * !

37 | v211-360-801~-60 | BOLT, SEMS  (SP) * !

38 | 1641-515-530-00 | PIPE/DER/MID COMP * 1

30 | v211-360-801-60 | BOLT, SEMS  (SP) * 1

40 | 1641-515-0832-00 | METAL/RELIEF * !

4 [ 1650-501-006-00| PIPE/30 * t

42 | ¥v723-111-500-80 | RING/O * L

43 |v782-160-000-6T | PLUG/SCREW/SEAL * !

44 [ 1650-508-320-00 | ADAPTER/PF3/8 ASSY * !

45 |V720-112-401-40 | 0-RING/P14 * 1

46 | K250-008-000-00 | VALVE, RELIEF ASSY * !

47 | v201-260-805-00 | BOLT/M 8X50 * z

48 | V401-160-008-00 | FASHER, SP/N 8 * 2

49 [v211-260-802-50{ BOLT/S * !

50 | 1674-515-510-10 | PIPE/DER/REAR COMP * 1

51 | V720-112-401-40| 0-RING/P14 * !

52 | V211-261-003-00 | BOLT (S) M10X30 * =0
583 | 1674-515-031-00 | PLATE * 1

54 | V211-560-802-00 | BOLT/M8X20 * 2

55 | 1673-515-002~-00 | COVER * !

56 | v211-261-0063-00 | BOLT (S) M10X30 * i

57 | v211-261-002-50 | BOLT (S) M10X25 * 1

58 | V720-112-402-00| 0-RING/P20 * 2

50 | 1641-515-550-00 | FILTER/SUCTION ASSY * 1

60 |V721-103-104-50 | 0~RING/G45 * 1




120

FIG. 61 PIPING (MAIN) SYSTEM (3/3)

b2

o

50
62-9
;;

1674-515F
S |TYPE OF MODEL|1 | C

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TKb38H clL|P
%

61 |v211-361-002-50 | BOLT/SP !




1674-516

121

PIPING (SUB) SYSTEM

FIG. 62

s
2 A\%

N

N

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H clL|pP
1 |K256-001-000-00 | REDUCE VALVE ASSY * ! FIG 144
2 [1701-509-320-10 | ADAPTER/L/G1/4 ASSY * L
3 |V720-112-401-10|RING/O * 1
4 |1650-508-002-00| FILTER/LINE/12X18X15 * 1
5|(vV200-360-604-50 | BOLT ¥ 3
6 |V401-160-006-00 | FASHER, SP/M 6 ¥ 3
7|(1641-516-031-00| HOSE/OIL * !
8 (1673-782-016-00 | CLIP/HOSE/17-20 ¥ 2
9 ([1701-508-320-00 | ADAPTER/L/G1/2 ASSY * 1
10 |V720-112-401-40 | 0-RING/P14 * !
11 | 1641-516-520-00 | PIPE/PTOD COMP ¥ 1
12 |1650-5089-003-10 | HOLDER/10 * 2
13 |V211-360-801-60 [ BOLT, SEMS  (SP) * 2
14 | K275-001-000-00 [ SOLINOID VALVE ASSY * 1 FIG 145
15 | 1656-509-310-10 | ADAPTER/L/PF1/4 ASSY ¥ T
16 | V720-112-401-10 | RING/O ¥ !
17 | K275-001-003~00 [ PLUG (PF1/4) ¥ 1
18 | V720-102-401-10| 0-RING/P11 ¥ 1
19 |1650-509-004~-00 | GASKET/4¥D/PTO * 1
20 |v201-260-804-50 | ROLT/M 8X45 ¥ 2
21 |v401-160-008-00 | YASHER, SP/M 8 ¥ 2
22 | 1641-516-530-00 | CONNECTOR/SUC/HST ¥ !
23 | V211-260-802-00 | BOLT, SEMS (S) ¥ 1
24 |1641-516-051-00{ HOSE/21X31X65 ¥ 1
25 | JO61-120-032-00| CLAMP/WORM/20-32 * 2
26 | v720-112-402-00] 0-RING/P20 ¥ 1
27 | 1641-516-540-00 | PIPE/SUC/HST COMP * T 4l ol
28 |V720-112-402-20|0-RING/P22 * L )
20 |v720-112-401-80 | 0-RING/P18 ¥ 1
30 |V211-560-802-50 | BOLT, SEMS/M8X25 7T ¥ 2




122

FIG. 62 PIPING (SUB) SYSTEM

1674-516

TYPE OF MODEL | |
TK538H

KEY PART CODE DESCRIPTION REMARKS

O
(i}
vl in)

31 [1641-516-550-00 ( PIPE/DEL/HST COMP !

32 |1641-516-560-00( ADAPTER/L/M20 ASSY

33 |v720-~112-401-40|0-RING/P14

34 {1650-509-300-00 | ADAPTER/PF3/8 ASSY

HiNIH I K| OTWV

1
1
1
1

35 |V720-112-401-40 | 0-RING/P14




FIG. 63

STACK

3

b
N o

SYSTEM (EXCEPT C TYPE)

123

g \‘\ /’ 6
1
I yow
U \/< ) 74-9
H4-1 .
P
1594-517
S |TYPE OF MODEL| ! { C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clrL|pP
1|[1704-519-001-00 | COVER * 1
2 |Vv201-261-004-00|BOLT/N10X40 * 3
3|V401-160-010-00 | WASHER, SP/N10 * 8
4 |V720-112-401-40| 0-RING/P14 * 3
5(1560-630-029-00 | CAP/30 ¥ 2
6 | 1560-630-029-00| CAP/30 ¥ 1
7| 1560-630-031-00| CAP/35 ¥ 1




124

1641-517

FIG.

64

PIPING (COOLER) SYSTEM

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1|/1650~-509-300-00| ADAPTER/PF3/8 ASSY * 1
2 | Vv720-112-401-40| 0-RING/P14 * 1
3 (1641-517-510-00|PIPE/COOLER/REA COMP * 1
4 [1641-517-057-00 | ADAPTER/NM20-M20 * 1
5 |1641-517-051-00 | PLATE/L/19X112 * 1
6 | V211-260-801-60 | BOLT, SEMS (S) M8X16 * 2
7!1650-509-012-00 | HOLDER/12 * !
8§ | V211-360-801-60 [ BOLT, SEMS  (SP) * 1
9 |1641-517-520~-20 | PIPE/COOLER/FRONT * !
10 | 1650-509-012-00 | HOLDER/12 * 4
11 |v211-360-801-60 | BOLT, SEMS  (SP) * 4
12 |1646-407-560-00 | COOLER/OIL ASSY * !
13| V211-260-801-60 | BOLT, SEMS (S) M8X16 * 2
14 | 1641-517-530-00 | BRACKET/COOLER COMP * 1
15 |V211-260-801-60 | BOLT, SEMS (S) M8X16 * 4
16 | 1641-517-620-00 | ADAPTER/G3/8 ASSY * 1
17 | V720-112-401-40 | 0-RING/P14 * 1
18 | K220-002-000-00 | VALVE/CHECK ASSY | % i
19 [V720-112-401-40 | 0-RING/P14 ¥ I
20 | 1650-509-310~00 | ADAPTER/L/PF3/8 ASSY * 1
21 [ v720-112-401-40 | 0-RING/P14 * 1
22 | 1641-517-540~-00 | PIPE/CHECKVALVE COMP * U
23 | 1646-407-550-00 | ADAPTER/G3/8 ASSY * 1
24 | V720-112-401-40 | 0-RING/P14 * 1
25 | 1641-517-550~10 | PIPE/COOLER/0OUT COMP * 1
26 | 1641-517-057-00 | ADAPTER/M20-M20 * t
27 | 1641-517-560-00 | PIPE/FILTER/IN COMP * 1
28 | 1650-509-012-00 [ HOLDER/12 * 1
29 |V211-360-801-60 | BOLT, SEMS  (SP) * 1
30 | 1646-516-690-00 | FILTER/CHARGE ASSY * 1




1641-517

FIG.

64

PIPING (COOLER) SYSTEM

125

. S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P

31 |1646-516-692-00 | CARTRIDGE ASSY * !
32 | 1641-517-053-00 | PLATE/L/70X85 * 1
33 |V2t1-260-801-60 | BOLT, SEMS (S) M8X16 % 2
34 | V211-261-002-00 | BOLT, SEXMS * 2
35 | 1646-516-710-00 ] ADAPTER/L/G3/4 ASSY * L
36 | V720-113-502-40 | 0-RING/P24 * 1
37 {1641-517-580-10| ADAPTER/G3/4 ASSY * !
38 | V720-113-502-40| 0-RING/P24 * 1
39 |1641-517~-590-00 | PIPE/FILTER/OUT COMP ¥ 1
40 | 1650-508-310-00 | ADAPTER/L/PF3/8 ASSY ¥ 1
¥ I

41

V720-112-401-40

0-RING/P14




126

FIG. 65 COVER (SHIELD), REAR HITCH SYSTEM

1594-520A

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|O IR REMARKS

C | TK538H clL|P

1[1594-520-240-00 | COYER/SHIELD CoMP * 1

2 |1V211-360-801~-60 | BOLT, SEMS (SP) * 4

3 11594-521-210-20 | BRACKET COMP % !

4 1V201-361-403-50 | BOLT % 4

5| V401-160~-014-00 | YASHER, SP/M14 % 4




1560-525

FIG. 66

3P LINK SYSTEM

(KEY3, 4 FOR EXCEPT R TYPE)
(KEY30,31 FOR R TYPE)

127

TYPE OF MODEL

O
TIO

KEY PART CODE DESCRIPTION E T REMARKS
C | TK538H c
1 [1560-525-200-50 | BRACKET L COMP * 1
2/1560-525-210-50 | BRACKET R COMP * !
3 |(v201-361-215-50 | BOLT * 8
4 |V304-460-012-00 | NUT/M12 * 8
5|Vv401-160-012-00 | WASHER, SP/M12 * 8
6 ]1560-525-260-40 | PIN * 2
7 Vv201-361-403-00 | BOLT/M14X30 * 4
8| V401-160-014-00 | ¥ASHER, SP/M14 * i
9 |1560-525-003-00 | BAND. 470 * 1
10 | V304-260-016-00 | NUT/N16 * 2
11 |V401-150-016-00 | WASHER, SP/M16 * 2
12 ([V411-260-016-00 | FASHER / M16 * .
13 | 1560-525-280-30 | CHAIN CHACK ASSY * 2
14 |1560-525-240-40 | CHAIN/CHECK/REA COMP * 2
15 | 1560-525-250-40 | CHAIN/CHECK COMP * 2
16 | 1444-514-230-00 | TURNBUCKLE/A * 2
17 | V304-260-016-00 | NUT/M16 * 2
18 | 1404-511-801-10 | SCREVW * 2
19 | 7963-611-003-00 ) PIN/12X48 * .
20 [ v500-163-002-00 | PIN, SPLIT/3 X20 * 2
21 [1560-525-290-10 | LINK/TOP/LH COMP * 1
22 |1568-525-300-10 | LINK/TOP/RH COMP * !
23 | 1550-514-290-00 | TURNBUCLE COMP * !
24 | 1402-511~-600-00 | NUT, TOP LINK LOCK * 1
25 | 1560-525-002-40 | SPRING * I
26 |1620-514-005~00 | PIN/19X94 * !
27 | 1673-525-002-10 | LINKPIN * 2
28 (1640-525-001-00 | PIN 19X132 * 1
29 [ 1673-525-002-10 | LINKPIN * i
% 8

V201-461-215-50

BOLT/M12X155




128

FIG. 66 3P LINK SYSTEM

Yy (KEY3, 4 FOR EXCEPT R TYPE)
-- (KEY30,31 FOR R TYPE)
v

9
1640-525
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION T|O|R REMARKS
TK538H C P

* | OTW

31 |1640-626-001-00 | NUT 8




1660-525A

FIG. 67

LOWER LINK, LIFT ROD SYSTEM

129

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
¢ | TK538H clL|P
1 |(1560-525-220-80 | LINK/LOWER/LH CoOMP * 1
211560-525-230-80 (| LINK/LOWER/RH coMpP * !
3 /16006-515-210-10| SCREW, RH/M24 COMP % 2
4 |1600-515-230-10 | SCREW, LH/M24X160COMP ¥ 2
5(1600-515~240-00 | BUCKLE, TURN/M24 COMP * E
6 (1402-511-600-00 ] NUT, TOP LINK LOCK * 2
7|7963-613-005-00|PIN/16X60 * 2
8 |1305-931~003-00(PIN, HAIR * E
9 |1560-527-001-70 | PIN/22X93 * 1
10 | V401-160-016-00| WASHER, SP/M16 * !
11 | V411-260-016-00 | WASHER / M16 * 1
¥ 1

[y
(2

V304-460-016-00

NUT/M16




130

1674-530

FIG. 68

25

24

By

%»\%27

28

VALVE (REMOTE,”2R) SYSTEM (C TYPE)

S |[TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1 [1640-530-600-10 | VALVE/CONTROL  ASSY * 2 FIG 148
2 |1614-501-003-10 | COVER % !
3|1640-530-001-10 | HETAL/BYPASS * ey
4 |V780-140-000-40 ! PLUG/SCREVW * s
5|V720-112-401-40 | 0-RING/P14 * §
6 [V220-541-002-00 | SCRE¥/SOCKET * T 11l
7 (V201-261-012-00 | BOLT/M10X120 * s
8 |V401-160-010-00 | FASHER, SP/M10 % *r 4t 1tladlLy
9 |1640-530-260-00 | HOLDER COMP * ¢
10 |V211-260-801-60 | BOLT, SEXS (S) M8X16 * !
11 | 1640-530-270-10 | HOSE/660 COMP * !
12 1 1342-402-006-00 | BAND, WIRE/250 * 1T 1yl L
13 | 1640-530-003-00 | CONNECTOR * T 11t Tre
14 [ 1640-530-009-00 | CONNECTOR/L % 2
15 | 1640-530~230~00 | ARM/1ST COMP * !
16 | 1640-530-330-00 | ARM/2ND COMP A
17 | 2144-519-007-00 [ PIN/06X31 * S
18 [ 2130-601-018-00 | PIN, SNAP/6 * =
19 [1640-530~240-10 | LEVER/1ST CoMP * 1T
20 | 1560-511-101-00 | PROTECTER * £
21 | 1640-530-340-00 | LEVER/2ND coyp & | 4
22 |V211-360-801-60 | BOLT, SEMS  (SP) * 2
23 |1612-531-003-00 | GRIP * T 1ttt
24 | 1620-507-460-00 | STAY/PIPE COMP * T  t+t+r+re.
25 | 1584-522-001-00 | ADAPTER/90° % 1
26 |V211-260-802-00 | BOLT, SEMS (S) * !
27 [1518-803-006-00 | MARK, PORT 4 * e 0y
28 |1518-903-007-00 | MARK, PORT B ¥ “r °rTcrlr+r
29 |1640-530-007-00 | LABEL/CONTROL/SUBCON * T 1T
30 | 1640-530-008-00 | LABEL/SUBCON * !




131

FIG. 68  VALVE (REMOTE,2R) SYSTEM (C TYPE)

<23 %A%&y
% 2% -

1674-530

S |TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H L|P
31 | 1640-530-280-00 | STAY/HOSE/LH COMP % 1
32 | 1640-530-350-00 | STAY/HOSE/RH CoMP * 1
33 | vV211-360-801-60 | BOLT, SEMS  (SP) & 4
34 |V782-160-000-6T | PLUG/SCREW/SEAL % 1




132

1673-601A

FIG. 69

GRILLE SYSTEM

s [TYPE OF MODEL| ! [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TK538H clL|P
1(1673-601-005-00| GRILLE * 1
2| 1640-601-016-00 | NET/UPPER * I
3 [1673-601-002-00 | NET * N
4 |1444-601-015-00 | WASHER/6X14X3 * 16
5 |V350-160-006-00 | NUT, SPEED/P6 * 18
6 [3689-902-019-00 | ORNAMENT/ISEKI * 1
7/1444-601-015-00| FASHER/6X14X3 * 3
8 | v350-160-004~-00 | NUT, SPEED/P4 * 3
9 1673-601-210-00 | HOLDER/LANP COMP * !
10 | V210-360-601-60 | BOLT (SP) /M6X16 £ 1
11 [1673-601-003-00 | PIN/FASTENER * 2
12 |V710-140-009-00 | RING, SNAP/ 9 E * 2
13 [1673-601-260-00 | HOLDER/LH COMP * 1
14 [1673-601-270-00 | HOLDER/RH COMP * ot
15 | V211-360-802-00 | BOLT (SP) M8X20 * 4
16 |1421-602-005~10 | CUSHION, B/ RUBBER * N
17 | V304-260~008-00 | NUT/M 8 * .
18 [1673-601-220-10 | FRAME/GRILLE/UPPER x| 1
19 | V210-360-601-60 | BOLT (SP) /M6X16 * I
20 [1673-601-230~10 | FRAME/GRILLE/LOVER x| 1
21 |V211-360-802-50 | BOLT, SEMS * 2
22 |1560-601-330-20 | HOOK COMP * g
23 | V211-360-802-00 | BOLT (SP) M8X20 * et
24 | 1560-601-260-40 | PIN COMP * 2




1674-601A

FIG. 70

HOOD SYSTEM (C TYPE)

133

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-i—

roon

IO

REMARKS

1673-601-300-40

HOOD COMP

1

1674-601-001-10

INSULATOR

1650-650~-017-00

TUBE/120

V211-360-802-00

BOLT (SP) M8X20

ol em! pel

1444-604-009-00

RUBBER, LINE

1560-602-001-40

INSULATOR

1672-601-002-00

TRIM/20

1672-601-210-00

COVER/HOOD COMP

4G

D—gge R BR8N BV R R RVLEY SR

V290-106-001-20

RIVET/6 X12

[y
(=1

Vv350-160-006-00

NUT, SPEED/P6

—
It

1560-601-017-00

WASHER/6X14X2

—
|8

1560-601-014-30

SPRING

L Y B LA U CHECS

et
w2

W286-134-007-00

RIVET, BLIND

LA BN B BE RE BE BN BIE BN BE BN BN BEeM 1]




134

1674-601B

FIG. 71

HOOD SYSTEM (EXCEPT C TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o--

roo

TG

REMARKS

1674-601-310-00

Ho0D COMP

1

1650-650-017-00

TUBE/120

¥211-360-802-00

BOLT (SP) #8X20

1444-604-009-00

RUBBER, LINE

1560-602-001-40

INSULATOR

1672-601-002-00

TRIM/20

1672~-601-210-00

COVER/HO0D COMP

4G

¥290-106-001-20

RIVET/6 X12

WO 00 =IO | UT! kS0 iDD |

¥350-160-006-00

NUT, SPEED/P6

s
(=4

1560-601-017-00

FASHER/6X14X2

—
—

1560-601-014-30

SPRING

—
Do

¥296-134-007-00

RIVET, BLIND

—
W

1560-601-002-20

CAP/HOOD

LA SR JE EE BE SR BE B BE BE BE _EE JNeari/)]

LS Y CHE CHE T &) (R S T T




1674-602

FIG. 72

FRAME (HOOD), DASH — BOARD SYSTEM

135

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

TK538H

(ol

roo

RPrIn)]

REMARKS

1674-602-200-00

FRAME/HOOD COMP

1

DO

Y211-360-802-00

BOLT (SP) M8X20

1560-602-273-60

STAY/PLATE

Y211-360-802-00

BOLT (SP) M8X20

Y211-260-802-00

BOLT, SEMS (S)

1674-602-210-00

STAY/FUSE COMP

¥211-360-801-60

BOLT, SEMS  (SP)

1560-603-002-80

COVER/DASH

w

1560-603-003-00

NUT/M6

10

Y120-368-002-00

BOLT/M8X20

L BE BE BN R NE BE BE BE BE NEeI/)]

2
1
2
1
1
t
1
2
7




136

1674-504

FIG. 73

FAN COVER SYSTEM

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1 |1594-604-220-20 | COVER/SIDE/LH COMP * 1 4G
2|1 1594-604-001-00 | NET LH * 1 SE
311480-604-204-00 | FASHER * 1o
4 |W296-134-007-00 | RIVET,BLIND * 1o
5(1642-104-003-00 | PLATE/I/102X80 * 1
6 |1674-604-211-00 | PLATE * 1
7 |1480-604-204-00 | FASHER * 4
8 | W296-134-007-00 | RIVET,BLIND * 4
9 | 1611-604-001-00| INSULATOR * 1
10 | 1594-604-230-20 | COVER/SIDE/RH COMP * ! 4G
11 {1594-604-002-00 | NET RH * ! SE
12 | 1480-604-204-00 | FASHER * 1o
13 | W286-134-007-00 | RIVET, BLIND * 1o
14 |1642-104-003-00 | PLATE/I/102X80 * 1
15 | 1674-604-211-00 | PLATE * 1
16 | 1480-604-204-00 | FASHER * 4
17 | W296-134-007-00 | RIVET, BLIND * 4
18 | 1560-604-009-50 | STAY/PLATE/LH * 1
19 | 1673-604-280-00 | STAY/PLATE/RH COMP * 1
20 | 1673-112-004-00| INSULATOR/140 * 1
21 [4334~-311-216-00| SOFT TAPE/10X5X160 * 1
22 | 1560-604-024-10 | BRACKET/PLATE * 2
23 | 1560-604-005-00 | SEAL * 2
24 | 1560~104-004-40 | SEAL * 2
25 |¥211-360-801-60 | BOLT, SEMS  (SP) * 8
26 | 1594-604-260-10 | COVER/UNDER/LH COMP * 1 SF
27 | 1594-604-270-10 | COVER/UNDER/RH COMP * 1 SF
28 | v362-260-008-00| NUT/FASHER * 8
29 [ 1560-604-022-70 | SPRING * 8
% 8

o
S

Y201-260-801-60

BOLT/M 8X16




1674-504

FIG. 73

FAN COVER SYSTEM

137

) S |TYPE OF MODEL| I | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS

C | TK538H clL|P
31 |v362-260-008-00 | NUT/WASHER * 8
32 | 1560-604-380-30 | LEVER COMP * 2
33 |1560-604-017-40 )| PLATE * 2
34 |1560-604-018-40 | FASHER/13X25X02 * 2
35 |v211-360-801-60 | BOLT, SEMS  (SP) * 4
36 | v362-260-008-00 | NUT/WASHER * 2
37 | 1560-604-031-00 | STAY/LH/F * 1
38 |1560-604-032-00 | STAY/RH/F * 1
30 [1673-604-220-10 | PIN/LH/REAR COMP * 1
40 |1674-604-200-10 | PIN/RH/REAR COMP * 1
41 |v211-360-801-60 | BOLT, SEMS  (SP) * 4
42 | 1560-604-361-50 | SPRING * 1
43 [ 1560-604-371-50 | SPRING * 1
44 [ 1560-604-362~50 | PIN/08X37 * 2
45 | v362-260-008-00 | NUT/WASHER * :
46 (1425-621-004-00 | CLAMP, HARNESS ¥ 2
47 | v210-260-604-00 | BOLT/S * 2
48 [ 3560-503-302-00 | FASHER, NIRE TENSION * 2
49 (V211-360-803-00 | BOLT/M8X30 ¥ 2
50 | 1640-410-200-20 | PLATE COMP ¥ 1
51 | 1640-410-210-00 | PLATE COMP ¥ 1

% 1

52

Y210-360-601-60

BOLT (SP) /M6X16




138

1674-606A

FIG. 74

FENDER

(KEY1~4 FOR EXCEPT C,R TYPE)
(KEY5~22 FOR EXCEPT C TYPE)

SYSTEM (EXCEPT C TYPE)

S |TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION p T|o|R REMARKS
c | TK538H c|L|P
1|1560-606-280-10 | STAY/PLATE/LH COMP | ¥ 1
2 |1560-606-290-10  STAY/PLATE/RH  COMP * 1
3| 1560-606-300-00| COVER COMP Y
4 |v362-260-008-00| NUT/WASHER * 8
5 |1674-606-200-10 | FENDER/LH COMP * ! 4G
6 |1641-606-520~00 | PANEL/FLOOR/LH COMP * 1 4G
7/!1560-606-340-10 | PLATE * 1
8 | W296-203-206-30 | RIVET/BLIND * 2
9 |1674-606-210-10 | FENDER/RHCOMP * 1 4G
10 | 1674-606-520-00 | PANEL/FLOOR/RH COMP * L 4G
11 |v210-360-601-20{ BOLT, SEMS * §
12 | 1560-606-240-40 | BRACKET CONMP * 1
13 (1560-606-330-00 | BRACKET * 1
14 | 1560-630-321-50 | STEP * 1
15 | v211-360-802-00 | BOLT (SP) M8X20 * 18
16 {v362-260-008-00 | NUT/WASHER * z
17 | 1432-651-028-00 | GROMMET/9X13X2 * 4
18 {1527-604-002-00 | CLIP (B) * 2
19 |v411-260-008-00 | ¥ASHER, PL/M 8 * 2
20 [1612-608-003-00| GRIP/ASSIST x| 2
21 [V211~260-802-00 | BOLT, SEMS (S) * 4
22 |4101-102-038-00 | FASHER/24X9X3. 2 * L




1674-606E

FIG. 75

FENDER SYSTEM (C TYPE)

139

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

IO

REMARKS

1674-606-200-10

FENDER/LH COMP

1

1641-606-520-00

PANEL/FLOOR/LH COMP

1560-606-340-10

PLATE

W296-203-206-30

RIVET/BLIND

1674-606-210-10

FENDER/RHCOMP

1674-606-520-00

PANEL/FLOOR/RIH COMP

V210-360-601-20

BOLT, SEMS

I I P UL e

1560-630-321-50

STEP

SO i00 I ml i [ CA i QO

V211-360-802-00

BOLT (SP) M8X20

—
=

V211-360-804-00

BOLT

—
[

1432-651-028-00

GROMMET/9X13X2

—
[\

1527-604-002-00

CLIP (B)

BN | o

—
[

V411-260-008-00

WASHER, PL/M 8

L EE BE SR BR SR SR IR IE 3K K SR SRS Nekh 1]




140

1674-608

FIG. 76

LEVER GUIDE, LEVER STOPPER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

O

oo

avissin)

REMARKS

1594-608-001-21

GUIDE/LH

1

1560-608-220-30

BOOT

1594-608-002-21

GUIDE/RH

51

V211-360-801-60

BOLT, SEMS  (SP)

1614-606-003-00

INSULATOR

1594-609-200-00

PLATE COMP

1594-609-001-00

BOLT/M6X22

1421-507-014-00

WASHER/6X24X2

W 00 | ~I i | U1 b QO IDND

V500-161-601-50

PIN,SPLIT/1.6X15

LR BE BE BE BE BE BE SE BEeavl/)]

1
1
[
1
2
2
2
2




1594-611A

FIG. 77

SEAT SYSTEM

141

V211-360-805-50

BOLT/M8X55

2

S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TK538H clL|P
1 [1594-611-200-20 | BRACKET SEAT COMP * 1
2 |V211-360-802-00 |BOLT (SP) M8X20 * 2
*




142

FIG. 78 BACK MIRROR SYSTEM (EXCEPT C TYPE)

I

)

86

85-6

S| -
»%\

% ~

(FRONT)

1674-619
S [TYPE OF MODEL | ! G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P

1 |1600-619-001-10} STAY, MIRROR * 1

2 |V¥211-260-802-00 | BOLT, SEMS (S) * 2

3 |1674-619-300-10| MIRROR ASSY ¥ 1




1640-625

FIG. 79

FRONT MOUNT SYSTEM (R TYPE)

143

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o--

roo

IO

REMARKS

1594-625-500-00

BRACKET/LH

COMP

1

1594-625-510-00

BRACKET/RH

COMP

V201-461-403-20

BOLT/M14X32

V401-160-014-00

WASHER, SP/M14

1596-625-001-00

INSULATOR

V201-461-202-00

BOLT/M12X20

V401-160-012-00

WASHER, SP/M12

V201-461-207-50

BOLT/M12X75

C-Rae RR TN 0 BECSREVURE SRR

1596-625-003-00

PLATE/I75X75

(=
o

1594-625-220-10

PLATE/LH

COMP

[
=

1594-625-230-10

PLATE/RH

COMP

)
Do

V201-461-002-50

BOLT/M10X25

ok
]

V401-160-010-00

WASHER, SP/N10

1
8
8
2
4
[
2
2
1
i
4
4
4

ok
-

VA11-260-010-00

WASHER/N10

LA BE BE SR BE BE _BE BE NE BE BE B BE 'S Nekxi )]




144

1594-€254

FIG. 80

FRONT MOUNT SYSTEM (EXCEPT C, R TYPE)

S |TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TK538H clL|P
1|1594-625-500-00 | BRACKET/LH COMP * L
2 |1594-625-510-00 | BRACKET/RH CoMp [ ( L 4
3|Vv201-361-403-00 | BOLT/M14X30 ¥ 8
4 | V401-160-014-00 | FASHER, SP/M14 % 8
5|1596-625-001-00 | INSULATOR * 2
6 |V201-361-202-00 (BOLT/M12X20 ¥ 1
7 |V401-160-012-00 | FASHER, SP/M12 * §
8 |V201-461-207-50 | BOLT/M12X75 ¥ 2
9 | 1596-625-003-00 | PLATE/175X75 * 2
10 | 1594-625-001-00 | PLATE * 2
11 |1594-625-220-10| PLATE/LH cCoMP ¥ !
12 | 1594-625-230-10 | PLATE/RH COMP ¥ 1
13 | 1594-625-002-00 | INSULATOR * :
14 [V211-661-002-00 | BOLT/M10X20 ¥ 4




1594-625K

FIG. 81

FRONT MOUNT SYSTEM (C TYPE)

145

KEY

PART CODE

DESCRIPTION

TYPE (F MODEL

TK538H

o-i—

—o0

TIW

REMARKS

1584-625-500-00

BRACKET/LH COMP

1

1584-625-510-00

BRACKET/RH CoMP

V201-361-403-00

BOLT/M14X30

VA01-160-014-00

WASHER, SP/M14

1596-625-001-00

INSULATOR

V201-361-202-00

BOLT/M12X20

VA401-160-012-00

¥WASHER, SP/M12

V201-461-207-50

BOLT/M12X75

E=Aie RS RE- N ) BRSNS EUURE R

1596-625-003-00

PLATE/I75X75

LR BE BE BE NE B SR BE BE JEelald

[ HE SR CHEEE- TN B O -

[y
o

1596-625-002-00

PLATE




146

1594-626

FIG. 82

REAR MOUNT SYSTEM (EXCEPT C, R TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

a--

oo

TGO

REMARKS

—

1560-626-320-00

BRACKET COMP

1

1560-626-330-00

BRACKET COMP

1561-626-001-00

PLATE/90X127

Y211-661-002-00

BOLT/M10X20

1596-625-001-00

INSULATOR

Y201-361-202-00

BOLT/M12X20

Y401-160-012-00

WASHER, SP/M12

1594-625-001-00

PLATE

1427-117-001-00

WASHER/13X50X3

Y201-461-207-50

BOLT/M12X75

V304-260-012-00

NUT/N12

Y401-160-012-00

WASHER, SP/M12

AR AR B BE BE BE JE BE SR BE BE BEehI/]

[HE -1 I CHEE SCHE T S S-S T




1640-6268

FIG. 83

REAR MOUNT SYSTEM (R TYPE)

147

S |TYPE OF MODEL|! | C |G
KEY PART CODE DESCRIPTION p T|o|R REMARKS
c | TK538H c|L|P

1 |1640-626-200-10 | BRACKET/REAR/LH COMP * 1

2| 1640-626-230-10 | BRACKET/REAR/RH COMP * 1

""" 3|11640-626-210~10 | FENDER/SAV/LH COMP * 1 4G
4|1640-626-220-10 | FENDER/SAV/RH COMP * 1 4G
5|(v201-461-003-50 | BOLT/M10X35 * 8

6 |V201-461-006-00 [ BOLT/M10X60 * 4
7|V401-160-010-00 | WASHER, SP/M10 * 12

8 | V411-260-010-00 | FASHER/X10 * 12

9 | 1596-625-001-00 | INSULATOR * 2

10 | V201-461-202-00 | BOLT/M12X20 * 4

11 | V401-160-012-00 | WASHER, SP/M12 * 4

12 (1584-625-001-00 | PLATE * 2

13 | 1427-117-001-00 | FASHER/13X50X3 * 2

14 | V201-461-207-50 | BOLT/M12X75 * 10

15 |1640-626~-001-00 | NUT * 2

16 |V401-160-012-00 | FASHER, SP/M12 * 2

17 | 1594-715-270-00 | BRACKET/REAR/LH * L

18 | 1594-715-280-00 | BRACKET/MOUNT/RH * !

19 | 1594-715-002-00 | INSULATOR * 8

20 | 1427-431-003-00 | FASHER/13X32X3 * 8

21 11640-626-001-00 | NUT * 8

22 | 1584-625-002-00 | INSULATOR ¥ 4




148

1594-626K

FIG. 84

REAR MOUNT SYSTEM (C TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

oo

oo

REMARKS

1594-626-520-00

BRACKET/MOUNT

COMP

1

1594-626-530-00

BRACKET/MOUNT

COMP

1594-626-500-10

BRACKET/REAR/LH

COMP

1594-626-510-10

BRACKET/REAR/RH

COMP

1596-625-001-00

INSULATOR

v201-361-202-00

BOLT/M12X20

V401-160-012-00

WASHER, SP/M12

V201-461-207-50

BOLT/M12X75

=R SR EE- N NS R NEEUCRY R

1596-625-003-00

PLATE/I75X75

=
(=

1596-625-002-00

PLATE

D] B HE CHEY ST SN R O T -

b
b

V304-460-012-00

NUT/M12

LR EE R R BE SR BK BE BE BE JEelvIi)




1674-630L

FIG. 85

FLOOR SYSTEM (EXCEPT C TYPE)

149

S |TYPE OF MODEL| [ | C |G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
C | TK638H clL|P
1|1673-630-200-50 | PANEL/DASH COMP * 1 51
2 [1674-630-004-00 | INSULATOR * 1
3|1560-630-020-50| INSULATOR * 1
4 (1560-630-021-50| INSULATOR * t
5|V211-260-802-00|BOLT, SEMS (S) * 10
6 |1594-630-220-40 | FRAME/LH COMP * 1 4G
7|1641-630-300-00) HOLDER/FRAME COMP * !
8 |V211-360-802-00[BOLT (SP) M8X20 * 2
9 |1641-630-001-00}PLATE/I/19X50 * 1
10 | 1594-630-230-32 | FRAME. RH COMP * 1 4G
11 | 1564-630-012-00 | INSULATOR * 1
12 |v211-360-801-60 [ BOLT, SEMS (SP) * 8
13 | 1560-630-011-20| INSULATOR * 2
14 | 1527-604-002-00 | CLIP (B) * 8
15 | 1674-630-510-00 | PANEL/FLOOR/HST COMP * 1 51
16 | 1674-630-053-00 | CAP + L
17 | 1594-630-200-61 | PANEL/BACK COMP * 1 51
18 |v211-360-801-60 | BOLT, SEMS  (SP) * 5
19 |v211-360-803-50 | BOLT ¥ SEMS M8X35 * 2
20 | 1561-630-200-20 | COVER/TANKX COMP * 1 4G
21 |V211-660-801-60 | BOLT/M8X16 * 4
22 |V211-360-801-60 | BOLT, SEMS  (SP) * 3
23 | 1641-630-051-00 | MAT/LH * 1
24 | 1674-630-051-00 | MAT/RH * 1
25 | 1690-601-056-00 | RIVET/PUSH/07 * 8
26 | 1560-630-009-50 | INSULATOR * 1
27 | 1594-630-001-20 | INSULATOR/LH * 1
28 | 1594-630-002-20 | INSULATOR/RH * 1
20 | 1527-604-002-00 | CLIP (B) * i3
30 | 1421-602-005-10 | CUSHION, B/ RUBBER * 2




150

FLOOR SYSTEM (EXCEPT C TYPE)

FIG. 85

1674-630L

REMARKS

ora

(&Y @ ]

-0

—t

]

=

=

=

L.

L= = ot

O o e e e e

LU

a8

> | =

~| =

NOLQ [ # W8 *

z

O

~ —
= o

= ocio SN

o —— bt

~ = e

o i (-]

(&) =R = [<3]

%] (SRR =]

w QO & . oo

(o) Al DD
i en ey
~imimmi~i .
immimaiaiay
DR -
e e W
ococoo o
oocooio

w (SR O N N |

a O N N M
oot

o ooooo

(&) [ I A I
oW v ol-

— Wimi=imiIn

o NIDiwiw 0
[ I A B

M i NIiNiOIN
O mimio m
miwiin -«
D v v oy -

O |=iiei=im

v mimimimie




FIG.

. £~
23

86

FLOOR SYSTEM (C TYPE)

151

AT NS
1674-630M
S |TYPE OF MODEL| 1 [C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C | TK538H clL|P
11673-630-200-50 | PANEL/DASH COMP * 1 51
2 (1674-630-004-00| INSULATOR * 1
3|1560-630-020-50 | INSULATOR * 1
4 |1560-630-021-50 | INSULATOR * i
5| V211-260-802-00 | BOLT, SEMS (S) * 10
6 (v211-360-801-60 | BOLT, SEMS  (SP) * §
7(1434-611-002-10 | CAP (M8) * 4
8 | 1674-630-510-00| PANEL/FLOOR/HST COMP * I 51
9 |v211-360-801-60 [ BOLT, SEMS  (SP) * 1
10 |1674-630-053-00 | CAP * 1
11 | 1594-630~-200-61 | PANEL/BACK COMP * 1 51
12 |V211-360-801-60 | BOLT, SEMS  (SP) * 3
13 |V211-360-803~-50 [ BOLT ¥ SEMS M8X35 % 2
14 |1561-630-200-20 | COVER/TANK COMP % 1 4G
15 | V211-360-801~-60 | BOLT, SEMS  (SP) * 1
16 [ v211-360-801-60 | BOLT, SEMS  (SP) * 3
17 [1674-630-055-00 | MAT/LH/C * !
18 | 1674-630-056-00 | MAT/RH/C * !
19 |1690-601~-056-00 | RIVET/PUSH/07 * 8
20 | 1560-630-103-00 | INSULATOR * 1
21 [1560-630-022-40 | INSULATOR * 2
22 [1527-604-002-00| CLIP (B) * i3
23 [ 1421-602-005-10 | CUSHION, B/ RUBBER * 2
24 |V304-260-008-00 | NUT/M 8 * 2
25 | 1432-616-002-00 | RUBBER, CUSHION * 2
26 [ 1432-616-002-00 | RUBBER, CUSHION * 1
27 [ 1560-630-029-00 | CAP/30 * 2
28 | 1432-651-021-00 | CAP, RUBBER (20) * 2
29 (1560-630-029-00 | CAP/30 * 3
30 | 1560-630-031-00 | CAP/35 * I




1652

FLOOR SYSTEM (C TYPE)

FIG. 86

&)

— N
{x,

NRRA
ﬁ/V} N

N
WA=
WV/&V

N

1674-630M

REMARKS

oo
QO
-0
—
L
f=)
[=]
=
L
ol
=™
a3
>| =
|~
0neo |«
=z
O
T
Q.
o
O |
w o
L [}
-t
o -
]
72}
=
—
L]
o
w I
o~
o L]
O le
(@] 1
L]
(= o
1 o
A 1
~r
0. ~
o

KEY

Al




1674-640

FIG. 87

PEDAL (HST) SYSTEM

153

TYPE OF MODEL | !

roo

VDO

KEY PART CODE DESCRIPTION E T REMARKS
c | TK538H c

1 |1646-640-210-20 | SHAFT/COUNTER COMP * 1

2 | vV600-150-600-30 | BEARING, RB/6003SS * 1

3 |V600-150-600-40 | BEARING, RB/6004SS * !

4 |1646-640-004-10 | PLATE/NEUTRAL * T4l

5|V211-560-802-00|BOLT/M8X20 * 2

6 (1646-640-220-10 | ARM/NEUTRAL ASSY % !

7 |1646-640-221-00 | BUSH/32X36X25 * I

8 | V600-150-600-20 | BEARING, RB/6002SS * t

9 |1689-271-006-00 | FASHER/38X12X2 * 1

10 |v401-160-012-00 | FASHER, SP/M12 * !

11 |V304-260-012-00| NUT/N12 * 1

12 | 1646-640-006-00 | PIN/ADJUST * 1

13 |v201-361-005~00|BOLT/M10X50 * 1

14 [ V401-160-010-00 | WASHER, SP/M10 * 1

15 | 2146-123-002-00 | HOOK/TENSION * 1

16 | ¥304-260-008-00| NUT/M 8 * 2

17 | 4322-131-006-10 | SPRING/SAFTY/CLUTCH * 1

18 | 1674-640-001-00 | METAL/LINK * 1

19 | V211-561-002-50 | BOLT/M10X25 * 2

20 | V211-560-803-50 | BOLT/S * 2

21 [V705-140-042-00 | RING, SNAP/42 C * 1

22 | 1646-640-012~10 | PLATE/STOPPER * I

23 |V211-560-802-00 | BOLT/M8X20 * CHN

24 [ V201-261-004-00 | BOLT/M10X40 * 2

25 | V304-260-010-00 | NUT * T T

26 | 1646-640-270-10 | ARM/HST/F CoMP * 1

27 | V600-150-600-50 | BEARING, RB/6005SS * 1

28 | V704-140-025-00| RING, SNAP/25 C * 1

29 |1646-226-053-00 | BOLT/SM/N10X23 * 1

30 | 1646-640-002-00 | ROD/NOSX64 * !




154

1674-640

FIG. 87

PEDAL (HST) SYSTEM

S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TK538H c|L|P
31 | 1560-695-021-00) JOINT BALL MOSRH * 1
32 |V304-460-008-00 | NUT/XS * 1
33 |1560-695-022-00 | JOINT BALL MOSLH * t
34 [1560-132-007-30( NUT/MS * 1
35 | V401-160-008-00 | WASHER, SP/M 8 * 2
36 | V304-260-008-00| NUT/M 8 * z
37 |1641-640-240-00 | PLATE/HOLDER COMP * !
38 | V211-561-002-00 | BOLT/M10X20 * 2
30 ([ 1646-640-580-00 | DAMPER/OIL ASSY * 1
40 | 1646-640-008-10 | COLLAR/09X14X09 * 1
41 | 3207-102-103-00 ) WASHER % 1
42 | 1646-640-009-10 | PIN/08X52 * 1
43 | 1301-411-005-00 | PIN, HAIR * 1
4 | V500-162-001-50 | PIN, SPLIT/2 X15 * 1
45 | V362-260-008-00 | NUT/WASHER * !
46 | 1674-640-200-00 | ARM/HST/R ASSY * !
47 | 8654-203-201-00 | BUSH/25X28X15 * 2
48 | V760-150-000-00 | NIPPLE, GREASE * t
49 | 1646-640-001-00 | FASHER/25X43X02 * 2
50 | V704-140-025-00 | RING, SNAP/25 C * N
51 ({1646-640-330-00 PIVOT/COUNTER coMP % 1
52 {V211-560-804-50 | BOLT, SEMS/K¥8X45 7T * 1
53 | vV304-260-008-00 | NUT/M 8 * 1
54 |[1646-640-003-00 | JOINT/BALL/MOS % o T
55 | 1560-695-021-00 | JOINT BALL HOSRH * 1
56 | v304-260-008-00 | NUT/M 8 + 1
57 | 6209-500-005-00 | WASHER/08X15.5X1.6 * 1
58 | VAD1-160-008-00 | FASHER, SP/X 8 * 2
59 | v304-260-008-00| NUT/M 8 * 2
60 |1674-640-220-00 | PEDAL/HST/L COMP * 1




155

FIG. 87 PEDAL (HST) SYSTEM

1674-640

TYPE OF MODEL _:_

KEY PART CODE DESCRIPTION E— c

REMARKS

~o0
VIO

61 (1674-640-230-00 | PEDAL/HST/R COMP !

62 |V211-661-002-00| BOLT/M10X20 £

N OTVO

63 |1608-207~-014~00 | PAD (HST) 2




156

1641-642

FIG.

88

CRUISE CONTROL SYSTEM

S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H clL|P
1 1646-642-220-10 | LEVER/CRUISE COMP * ST 414
2|1614-117-001-00 | GRIP/THROTTLE * 1
3|V704-140-014-00 | RING, SNAP/14 ¢ * 1
4 (1427-601-003-00 | WASHER/15X24X2 * 1
"5 | 1646-642-001-00 | ROD * I
6 [V411-260-008-00 | FASHER, PL/M 8 * N
7|Vv500-162-002-00 | PIN,SPLIT/2 X20 % 2
8 | 1646-642-210-00 | PLATE/CRUISE COMP * 1
9 [1704-116-005-00 | FACING * N
10 [3610-440-018-00 | FASHER % 1
11 {1704-116-003-10 | SPRING/HC024 % !
12 |v411-260-010-00 | FASHER/M10 % !
13 {V328-261-110-00 | NUT/MI10X1. 25 * 1
14 |V500-162-502-00 | PIN, SPLIT/2.5X20 * N
15 | 1641-642-001-00 | CABLE/CRUISE * !
16 | v411-260-008-00 | WASHER, PL/N 8 % 1
17 | V500-162-002-00 | PIN, SPLIT/2 X20 % 1
18 |1575-616-005-00 | GROMMET/17X21X3 ¥ o e




1659-650A

FIG. 89

BATTERY (DELKOR) SYSTEM

157

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o--

roo

TIO

REMARKS

1659-650-200-00

BATTERY/80D26R-MF

1

1617-112-213-00

CAP

1634-650-200-00

STRAP/GROUND ASSY

1568-650-004-10

BOLT/M08X32

1568-650-005-10

NUT/MO08

1422-687-001-00

PLATE, BATTERY SET

1444-621-002-10

BOLT, BATTERY SET

V411-260-006-00

WASHER / M6

L0000 =0T DN

V301-260-006-00

NUT/M 6

Yt
<

1427-621-004-00

BGLT, BATTERY SET (B)

LR R BE BE IR BK BE BE BX _JEelarl/]

§
1
3
I
1
1
2
4
i




158

1674-652

FIG. 90

1 (BXCEPT C TYPE)
7 (C TYPE)

1 (BXCEPT C TYPE)
7 (C TYPE)

HEAD LAMP SYSTEM

S |TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TK538H c|L|P

1 |1674-652-200-00 | LAMP/HEAD ASSY * 2

2| 1674-652-202-00 | BULB/12V/45/40¥ * 2

3| V111-166-003-00 | SCRE¥/NH6X30 * §

41560-601-015-40 | SEAL * z

5| 1674-652-210-00 | HOLDER/LAMP COMP * 2

6 |V120-266-001-60| SCREW SEEMS/M6X16 * 4

711674-652-220-00| LANP/HEAD/G ASSY * 2




FIG. 91

LAMP SYSTEM (EXCEPT C TYPE)

(FRONT)

1674-654

159

TYPE OF MODEL

o0

Rebsrin}

REMARKS

S
KEY PART CODE DESCRIPTION g "~ g
1(1674-654-200-00 | LAMP/FRONT SET ¥ g
2 (1674-654-211-00 | BULB/12V21¥ ¥ 2
3/1674-654-212-00 | BULB/12V5¥ ¥ 2
4 (1594-654-001-20 | BRACKET/LAMP/FRONT ¥ 2
5|Vv211-260-801-60 | BOLT, SEMS (S) M8X16 ¥ 2
6 |1674-654-240-00 | LAMP/COMBI/REAR/LH * L
71 1674-654-211-00 | BULB/12V21¥ ¥ 2
8 |1674-654-212-00( BULB/12V5¥W * 1
9 [1674-654-260-00 | LAMP/COMBI/REAR/RH ¥ 1
10 |1674-654-211-00 | BULB/12V21¥ * ¢
11 |1674-654-212-00 | BULB/12V5W ¥ !
12 {1674-606-001-00 | BRACKET/LH * 1
13 | 1674-606-002-00 | BRACKET/RH ¥ 1
14 | 1674-606-220-30| STAY/LAMP/REAR/LH ¥ e
15 | 1674-606-330-10 | STAY/LAMP/REAR/LH ¥ 1
16 (V112-165-002-50 | SCREW/M5X25 % 4
17 [V111-165-001-00 | SCREW/M5X10 * 2
18 | Vv360-260-005-00 | NUT/M5 ¥ 2
19 | 1594-654-261-10 | BRACKET/LAMP/NUMBER ¥ 1
20 | 1674-654~-270-00 | LAMP/NUMBERPLAT SET * !
21 [1674-654-271-00 | BULB/12V/5¥ ¥ L
22 |[1674-654-272-00 | HARNESS/LANMP * !
23 |V201-260-801-60 | BOLT/M 8X16 ¥ ¢
24 |V411-260-008-00 | FASHER, PL/M 8 ¥ 2
25 | v363-260-008-00| NUT, LOCK/M8 * 2
26 | 1600-622-321-00 | REFLECTOR * T 1Tyt
27 | v361-260-006-00 | NUT % 2




160

FIG. 92

1674-654A

LAMP SYSTEM (C

TYPE)

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TK538H clL|P
1 |1674-654-200-00 | LAMP/FRONT SET * 2
2 ({1674-654-211-00 | BULB/12V21¥ * 2
3| 1674-654-212-00 | BULB/12V5¥ % 2
4 |1674-654-240-00 | LAMP/COMBI/REAR/LH * 1
5 | 1674-654-211-00 | BULB/12V21¥ * 2
6 |1674-654-212-00 | BULB/12V5¥ * 1
7/1674-654-260-00 | LAMP/COMBI/REAR/RH * 1
8 [1674-654-211-00 | BULB/12V21¥ * 2
9 | 1674-654-212-00 | BULB/12V5¥ * 1
10 | 1674~-606-001-00 | BRACKET/LH * 1
11 | 1674-606-002-00 | BRACKET/RH * 1
12 | 1674-606-220-30 | STAY/LAMP/REAR/LH * 1
13 |1674-606-330-10 | STAY/LAMP/REAR/LH * 1
14 | V112-165-002-50 | SCREW/M5X25 * 1
15 | V111-165-001-00 SCREW/M5X10 * 2
16 | v360-260-005-00| NUT/M5 * 2
17 | 1594-654-281-10 | BRACKET/LAMP/NUMBER * 1
18 |1674-654-270-00 | LAMP/NUMBERPLAT SET * 1
19 ([1674-654-271-00 | BULB/12V/5¥ * L
20 | 1674-654-272-00 | HARNESS/LANP x|
21 |V201-260-801-60 | BOLT/M 8X16 * 2
22 |V411-260-008-00 | FASHER, PL/K 8 * 2
23 |V363-260-008-00 | NUT, LOCK/M8 * 2
24 | 1600-622-321-00 | REFLECTOR * 2
25 | V361-260-006-00 | NUT * 2




1674-658

FIG. 93

PANEL

(FRONT)

SYSTEM

161

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TKb38H clL|P
1|[1674-658-220-00 PANEL/INSTRUMENT/E ¥ 1 FIG 150
2] 1674-658-001-10] LABEL/CONTROL/S¥WITCH ¥ 1
3 (6281-420-001-00 ]| RESISTANCE ¥ 1
4 |V120-366-001-60| SCREVW % 4
5|1673-658-400-10 | CABLE/METER ASSY ¥ !




162

1674-684D

FIG. 94

SWITCH SYSTEM

10 11

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

roo

TIO

REMARKS

1560-664-230-10

GAUGE ASSY

1

1416-621-037-00

PACKING/RUBBER

¥200-260-501-08

BOLT/SEAL

1600-624-001-00

HOLDER/FUSE

02 el enl

V211-260-801-60

BOLT, SEMS (S) M8X16

1600-623-002-00

FLASHER ASSY

L EEEEEEEEEE RS E S

Y210-260-601-60

BOLT, SEMS  (S)

1674-664-200-00

HORN ASSY

Y211-260-801-60

BOLT, SEMS (S) N8X16

1652-652-260-00

CONTROLLER/G ASSY

el )
[l -~ =~ JRELN R~ N ) R NERVURE SRR

Y210-360-602-00

BOLT/SP

[
[\

1518-621-320-00

SWITCH, STOP

—
we

1432-621-006-10

NUT, LOCK

p—
-

1594-664-001-20

PLATE

—t
(1]

V211-260-801-60

BOLT, SENS (S) M8X16

e I G ] (RO B SO S

[y
(=23

1426-621-038-00

CLAMP, HARNESS

L AR SR SR SR BE JE BE BE _BE BE JE BE BE B BE JNehrI/]




FIG. 95

163

HARNESS SYSTEM (EXCEPT C TYPE)

5 17—=
™ 16
-
7
38
qj \
N

7
9
10
=ND U ENCIvE)
13
2 e 4
|

0O g M o
O S Q (2907 9|
/| S— 26|281J7
05 @ﬁ s
L C 6-40
- FARTH 14-44
LJ 2147
HARNESS/HALK 2'2 S
kLD (Hoxm!s% 34 4 57
I ;23{2;4 g P
29
1674-666F
S |TYPE OF MODEL|!1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H c|L|P
1 |1674-666-200-10 | HARNESS/ENGINE/E40/F * 1
2 |1650-650-222-00| FUSE/SLOWBLOW * 1
3 11650-650-223-10| LABEL/SLORBLO¥/MAILN % 1
4 (1596-664-213-00| COVER/FUSE/4 * 1
5 |1560-664-264-00 | FUSE, BLADE * 1
6 (1376-402-003-00 | BAND, FIRE/140 * 1
7 | 1673-666-250-00 | CABLE/BATTERY ASSY * 1
8 |1568-650-004-10 | BOLT/M0O8X32 * 1
9 [1568-650-005-10 | NUT/MO8 * !
10 | 1673-666-252-00 | HARNESS/BATTERY * 1
11 |v304-260-008-00 | NUT/M 8 * !
12 |V401-160-008-00 | ¥FASHER, SP/M 8 * 1
13 |v211-360-801-60 [ BOLT, SEMS  (SP) * 1
14 |1376-402-003-00 | BAND, FIRE/140 * 1
15 | 1674-666-290-00 | HARNESS/ENGINE/LH * 1
16 | 1650~650-243-00 | FUSE/SLOWBLOW * t
17 | 1650-652-252-10 | LABEL/SLO¥ BLOW/ALTE * 1
18 | 1650~102~-219-00 | PLATE * 1
19 |1560-603-003-00 | NUT/M6 * 1
20 [v210-360-601-60 | BOLT {SP)/M6X16 * t
21 | 1376-402-003-00 | BAND, ¥IRE/ 140 * 2
22 [ 1376-402-003-00| BAND, WIRE/140 * t
23 | 1674-666-210-40 | HARNESS/MAIN/E4 ASSY * 1
24 | 1560-666-212-00 | DIODE * 1
25 | 1650-650-246-00 | COVER/FUSE * t
26 | 1575-623-010-00 | FUSE/32V104A * 5
27 | 1575-623-011-00 | FUSE/154 * 3
28 | 1600-624-271-00 | FUSE * 1
29 1 1674-666-212-00 | LABEL/FUSE/MAIN/EA4 * !
30 | 1690-658-370-00 | RELAY/4P ASSY * 1




164

1674-666F

FIG. 95

HARNESS SYSTEM (EXCEPT C TYPE)

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
¢ | TK538H c|L|P

31 [v211-260-801-20{ BOLT, SEMS (S) M8X12 * E

32 |v211-360-801-60 | BOLT, SEMS  (SP) * 1

33 | Y401-160-008-00| WASHER, SP/M 8 * 1

34 |¥v210-360-602-50 | BOLT/SP * 2

35 | ¥210-360-603-50 | BOLT/SP % 1

36 | 3676-274-001-00| COLLAR/07X11X20 * 1

37 |1640-666-520-10 | HARNESS/REAR/SE ASSY * 1

38 | 1560-666-010-00 | GROMMET/ 30 * 1

39 |1376-402-003-00 | BAND, FIRE/140 * 4

40 | 1342-402-006-00 | BAND, ¥IRE/250 * 1

41 [ 1600-624-004-00 | HARNESS, OIL PRESSURE ® 1

42 [ 1568-668-203-00 | HARNESS, GLOW * 1

43 | 1650-652-254-00 | HARNESS/ENGINE/EARTH * 1

44 { 1376-402-003-00 | BAND, ¥IRE/ 140 * 1

45 [ 1641-666-210-00 | HARNESS/PTO ASSY * 1

46 | 1652-654-212-00|DIOD ' * 1

47 | 1342-402-008-00 | BAND, FIRE/250 * 3

48 | 1342-402-006-00 | BAND, FIRE/250 * 1

49 [1376-402-003-00 | BAND, FIRE/140 * T
50 [ 1342-402-006-00 | BAND, FIRE/250 * 2

51 | 1342-402-006-00 | BAND, WIRE/250 * 2

52 | 1376-402-003-00 | BAND, ¥IRE/140 * 1




FIG. 96

2

1

TS5

17 —=
15116

o i
1
5 ——

7

]

165

HARNESS SYSTEM (C TYPE)

g 19
10
== (ENGINE)

£
N 5

13
N

12
11 !!!;ésk

HARNESS/ENGINE/EARTH

45 3|7 4]
FUE— 38 -
4l6 5 LLﬂ ., ) 49
— N — \\\ [/J 1444{3 Pt~
%2 43
|k REC o
0 0 I
Qﬁ 29 27 25
o/ 018
ﬁ B — és@;# 330 /%
% ool ~ - by L&
_ (}"_’,I‘JC}H\U?‘}g ELRTHK@ 1.4-4.4
O A ~ 21-47
— g |MERAL g 2 )
(Hn ot 19 = 52
~—234 §
29
1674-666G
S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P TIO R REMARKS
c | TK538H clL|P
1|1674-666-200-10 | HARNESS/ENGINE/E40/F * t
2 |1650-650-222-00 | FUSE/SLOWBLOV * 1
3 /1650-650-223-10 | LABEL/SLOWBLOW/MAIN * 1
4 (1506-664-213-00 | COVER/FUSE/4 * 1
5| 1560-664-264~-00 | FUSE, BLADE * 4
6 (1376-402-003-00 | BAND, ¥IRE/140 * L
7 |1674-666-270-10| CABLE/BATTERY/C ASSY * 1
8 [1568-650-004-10 | BOLT/MO8X22 * 1
9 [1568-650-005-10 | NUT/MOS * !
10 | 1674-666~-271~00 | HARNESS/BATTERY * 1
11 | v304-260-008-00 [ NUT/M 8 * 1
12 {v401-160-008-00 ] WASHER, SP/M 8§ * 1
13 |Vv211-360-801-60{ BOLT, SEMS (SP) * 1
14 | 1376-402-003-00 | BAND, WIRE/140 * 1
15 |1674-666-290-00 | HARNESS/ENGINE/LH * i
16 | 1650-650-243-00 | FUSE/SLOWBLOW * 1
17 {1650-652-252-10 | LABEL/SLOW BLOW/ALTE * 1
18 | 1650-102-2198-00 | PLATE * 1
19 | 1560-603-003-00 [ NUT/M6 * 1
20 | V210-360-601-60|BOLT(SP)/M6X16 * !
21 |1376-402-003-00 | BAND, ¥IRE/140 * 2
22 (1376-402-003-00 | BAND, WIRE/140 * 1
23 |1674-666-210-40 | HARNESS/MAIN/E4 ASSY * 1
24 | 1560-666-212-00 | DIODE * 1
25 | 1650-650-246-00 | COYVER/FUSE * 1
26 | 1575-623-010-00 | FUSE/32V10A * s
27 | 1575-623-011-00 | FUSE/154A * 3
28 | 1600-624-271-00 | FUSE * 4
29 |1674-666-212-00 | LABEL/FUSE/MAIN/EA4 * 1
30 | 1690-658-370-00 | RELAY/4P ASSY * 1




166

FIG. 96

HARNESS SYSTEM (C TYPE)

29 27 25
|%ﬂ2§| 2018
2 — & 3l 30
— # é%! /6-40
(EN(;IN@g mkﬁ 14- 4:4
~ 21-47
oo MG 3 2 S
19-% w 4T 5
@% 39
1674-556G
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
31 |v211-260-801-20 | BOLT, SEXS (S) M8X12 * 2
32 |v211-360-801-60 | BOLT, SEMS  (SP) * 1
33 | v401-160-008-00 | WASHER, SP/M 8 * 1
34 |v210-360-602-50 | BOLT/SP * 2
35 |v210-360-603-50 | BOLT/SP * 1
36 | 3676-274-001-00 | COLLAR/07X11X20 * 1
37 | 1640-666-520-10 | HARNESS/REAR/SE ASSY * 1
38 | 1560-666-010-00| GROMMET/30 * 1
39 |1376-402-003-00 | BAND, WIRE/140 * 4
40 | 1342-402-006-00 | BAND, WIRE/250 * 1
41 | 1600-624~004-00 | HARNESS, 0OIL PRESSURE * 1
42 | 1568-668-203-00 | HARNESS, GLOY¥ * 1
43 | 1650-652-254-00 | HARNESS/ENGINE/EARTH * 1
44 | 1376-402-003-00 | BAND, WIRE/ 140 * 1
45 | 1641-666-210-00 | HARNESS/PTO ASSY * 1
46 | 1652-654-212-00 | DIOD ‘ * 1
47 | 1342-402-006-00 | BAND, ¥IRE/250 * d
48 | 1342-402-006-00 | BAND, FIRE/250 * 1
49 [ 1376-402-003-00 | BAND, FIRE/140 * 1
50 | 1342-402-006-00 | BAND, WIRE/250 * 2
51 | 1342-402-006-00 | BAND, FIRE/250 * 2
* 1

52

1376-402-003-00

BAND, FIRE/140




1674-669K

FIG. 97

HARNESS (CAB) SYSTEM (C TYPE)

167

: S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|pP
1|1596-669-510-00 | ¥OTOR ASSY * 1
2 (1594-669-550-00 | ARM ASSY * 1
3|1596-669-530-00| BLADE ASSY * 1
4 |1566-669-540-00 ) TANK. WASHER ASSY * 1
5|1518-621-521-00 | BRACKET * 1
6 |1518-621-523-00| NOZZLE, FIPER TANK * 1
71518-621-524-00 | BRACKET, NOZZLE * 1
8 1518-621-525-00 | PACKING, NOZZLE * 1
9 |1518-621-540-00 | SWITCH, FIPER ASSY * 1
10 | 1566-669-580-20 | HARNESS, WASHER ASSY * 1
11 | 1566-669-582-10 | HOSE/2840 * 1
12 [ 1518-621-532-00 | VALVE, CHECK * !
13 | 1566-669-583-00 | HOSE/150 * 1
14 |1674-669-002~-00 | LABEL/CONTROL/SWITCH * 1
15 | V120-366-001-60 | SCREV * 7
16 | 1594-669-530-00 | PLATE COMP * !
17 | 1581-621-290-00 | RELAY/4P * 2
18 |1593-623-530-00 | RELAY, 5P ASSY * 1
19 |V120-366-001-60| SCREV * 3
20 [1581-621-530-00 | LAMP ASSY * 2 FIG 147
21 [v201-261-202-00 | BOLT/M12X20 * 2
22 |Y401-160-012-00 | WASHER, SP/M12 * 2
23 [ 3652-273-240-00 | SYITCH, UP-DOWN * 1
24 [ 3652-273-241-00 | BULB/12V5W * 1
25 | 1674-669-200-00 | HARNESS/CAB/ENGINE * 1
26 | 1650-650-222-00 | FUSE/SLO¥YRLOW * 1
27 | 1650-650-223-10 | LABEL/SLOWBLOW/MAIN * !
28 [1650-102-219-00 | PLATE * 1
29 |¥210-360-601-60 | BOLT (SP) /M6X16 * 1
30 | 1596-669-571-00 | HARNESS/CAB/BYPASS * 1




168

1674-669K

FIG. 97

HARNESS (CAB) SYSTEM (C TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL +

roo

VIO

REMARKS

S

P

c | TK538H
31 |1650-509-003-10( HOLDER/10 * 2
32 |v211-360-801-60 | BOLT, SEMS (SP) * 2
33 |1596-669-580-00| CASE * !
34 [1593-623-203-00 | FUSE/32V204A * 1
35 | 1593-623-503-00 | CAP, FUSE BOX * !
36 | 1596-669-590-10 | HARNESS/COOKPIT ASSY * 1
37 | 1596-669-106-00 | HARNESS/HEATER * 1
38 | V120-366-001-60 | SCREW * 1
39 [1596-669-104-00 | HARNESS/ROPS * 2
40 [1596-669-105-00 | HARNESS/FORKING * 1
41 ([1596-669-108-00 | INSULATOR * 2
42 | 1596-669-107-00 | TRIN/75 * 1
43 | 1426-621-038-00 | CLAMP, HARNESS * 8
44 | 1568-669-101-00 | INSULATOR * 1




FIG. 98

169

SWITCH (PTO) SYSTEM (S, P TYPE)

e ]
>
j 8
1640-674A
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clLlP
1|1640-674-200-00| SYITCH/PTO ASSY * 1
2| 1640-674-202-00 | NUT * 1
3 |1640-674~-203-00| KNOB * 1
4 |1640-674-204-00 | FASHER * L
5|(1640-674-205-00 | FASHER * 1
6 |1640-674-206-00 | NUT * i
71 1640-674-001-00| BOOT/SWITCH * L
8 (1376-402-003-00 | BAND, WIRE/140 * 1
9 [1444-621-008-00 | CLAMP * 1




170

FIG. 99

6/\/\%\

MIRROR SYSTEM (C TYPE)

5 :
|\ '.\\‘
N
L 10
b9
&g
1674-682)
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H c|L|P
1 |1594-682-500-10| BRACKET/LH COMP * 1
2 | 1594-682-510-10 | BRACKET/RH cCoMP x 1
3| V211-661-002-00 | BOLT/M10X20 % 4
4 |1674-619-300-10 | MIRROR ASSY * 2
5 [ 1674-619-310-00 | ARM/MIRROR ASSY M 2
6 |1674-682-001-10 | PLATE * z
7|v201-361-603-00|BOLT * 2
8 | V304-260-016-00 | NUT/M16 * 2
9 |V401-160-016~00 | YASHER, SP/M16 * 2
10 |[V411-260-016-00 | FASHER / M16 * 2
” -

o
-

v210-360-601-60

BOLT (SP) /M6X16




1624-701

FIG.100

lo—=

19
18 ‘
_ 3

FRAME (FRONT) SYSTEM (C TYPE)

171

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O0|R REMARKS
C | TK538H clL|Pp

1|1594-701-500-01 | FRAME/FRONT/LH COMP * 1 4G
2 |1594-701-510-01 | FRAME/FRONT/RH COMP * 1 4G
3|V211-661-002-00 | BOLT/M10X20 * 4

4 {1568-701-001-00 | INSULATOR * t
5|1594-701-520-01 | FRANE/FRONT COMP * 1 4G
6 |V201-361-208-00|BOLT/M12X80 ‘ * 4
7|Vv401-160-012-00| WASHER, SP/N12 * 1

8 | V304-460-012-00| NUT/M12 * 4

9 (V201-361-002-50]BOLT/¥10X25 * 4

10 | v304-460-010-00 | NUT/M10 * 4

11 (1560-701-530-11 | FRAME/FRONT COMP * 1 4G
12 | V401-160-010-00 | FASHER, SP/M10 * 4

13 | V411-260-010-00] FASHER/M10 * 1

14 |V211-360-802-00{ BOLT (SP) M8X20 % 2

15 |V362-260-008-00 | NUT/WASHER * g

16 | v201-361-203-00 | BOLT/M12X30 * 2

17 | V304-460-012-00 [ NUT/M12 * 2

18 | v401-160-012-00 | WASHER, SP/M12 % 2

19 [V411-260-012-00 | FASHER /M12 % 2

20 | 1432-665-015-00 | GROMMET/6X10X5 % 8

2] |1594-701-530-01 | FRAME/SIDE/LH COMP * 1 4G
22 (1594-701-540-01 | FRAME/SIDE/RH coMp * 1 4G




172

FIG.101

~J
(@]
|
(@]
‘-j-\\\\\\\\ |
ENFIVEN '
\ //"\
G—-— —————= Lo

FRAME (REAR) SYSTEM (C TYPE)

N

102-1
1595-702K
S |TYPE OF MODEL[1 | C |G
KEY PART CODE DESCRIPTION P - TIO|R REMARKS
C | TK538H clL|P
1|1595-702-500-01 | FRAME/REAR COMP * 1 4G
2 |V411-260-012-00 | FASHER /M12 * 4
3| V304-460-012-00|NUT/M12 * 4
4 (v305-260-012-00 | NUT/M12 * 4
5|1560-702-101-00 | INSULATOR * 2
6 |1560-702-102-20 | BOLT/STUD/M12X40 * 4
7|v201-361-208~-00(BOLT/M12X80 * 1
8 |V401-160-012-00 | WASHER, SP/M12 * 4
9 (v304-460-012-00 | NUT/M12 * 4




173

FIG.102 FRAME (ACCESSORY) SYSTEM (C TYPE)

1560-703K

TYPE OF MODEL
TK538H

KEY PART CODE DESCRIPTION REMARKS

#* | OTO;
O
~—Qoo0
v iev]

1560-703-500-10 | FENDER/SUB/LH COMP ! 4G

1560-703-510~10 | FENDER/SUB/RH COMP

V201-361-006-00 | BOLT

VA11-260-010-00 | FASHER/M10

V401-160-010-00 | FASHER, SP/N10

V211-661-003-00| BOLT/SP

V252-341-002-00 [ BOLT/STUD

L EE B N BE BN K
0 o @ o ol e e

Q0 =1 | U b i Q0D |t

V304-460-010-00 | NUT/M10




174

FIG.103 CANOPY SYSTEM (C TYPE)
16
l
////\1 FIG.100-101
_ / ‘@—2
1594-705
S |TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0O|[R REMARKS
C | TK538H clL|P
1|1594-705-500-01 | ROOF COMP * 1 4G
2|V211-660-802-00 | BOLT/8X20 * 4
3| 1594~-705-520-00 | STAY COMP * 1
4 |V211-660-801-60 | BOLT/M8X16 * 4
5 |1594-705-530-00 | HEADLYNING * 1
6 |1527-604-002-00|CLIP(B) * 12
7 11594-705-101-00 | PLATE/L/749X25 * 2
8§ |V120-366-001~-60| SCRE¥W * 4
9 | 1504-705-540-00 | STAY/REAR COMP * 1
10 | v120-366-001-60 [ SCREW * 5
11 | 1566-705-005-00 | INSULATOR ] 1
12 | 1596-705-103-00 | TRIN/1025 * 2
13 ([1594-705-108-00 | TRIM/1300 * 2
14 | 1596-705-104-00 | INSULATOR ] 1
15 | 1596-705~-106-00 | ORNAMENT ] !
16 | 1566-705-102~00 | ORNAMENT, ROOF * !




1594-721

FIG.104

CAB GLASS SYSTEM (C TYPE)

5 ,30*@

6,10,18,29—@ @—18

(FRONT)

175

TYPE OF MODEL

roo

=0

KEY PART CODE DESCRIPTION ,§ T REMARKS
C | TK538H c

1 |1594-721-101-00 | GLASSTFRONT * t
21 1581-740-112-00 | HINGE * 2
3|1566-731-107-00| RING, RETANING/EO7 * 2
4 (V411-260-008-00 | FASHER, PL/M 8 * 2
5|(1566-721-103-00 | GROMMET/18X17X02 * 2 ,
6 ({1581-740-113-00 | GROMMET * 2
7 (1581-740-114-00| FASHER 07X36X02 ¥ 2
8 |V120-366-002-50 | SOREN/SP/M6X25 * 2
9 | 1581-742-102-00| NUT, GLASS * z
10 | 1581-740-113-00 | GROMMET ¥ &
11 [ 1581-742-582-00 | INSULATOR * 1
12 | 1581-742-590-00 | HANDLE, WINDOW LOCK * 1
13 | v120-266-002-00) SCRE¥, SEMS * z
14 | 1564-743~-102-00 | DAMPER, WIND ASSY * 2
15 | 1581-742-105-00 | BOLT, SET/M6X14 ¥ 4
16 | 1566-743-103-00| COLLAR/06X12X05 * 2
17 | 1581-742-102-00 | NUT, GLASS * 2
18 | 1581-740-113-00 | GROMMET * 4
19 | 1581-742-621-00 | PLATE * 2
20 | V120-376-001-60| SCRE¥/SP * 2
21 |v301-260-006-00|NUT/M 6 * 2
22 |V401-160-006-00 | FASHER, SP/¥ 6 * 2
23 | 1566-743-520-00| STAY, LOCK COMP * 1
24 | 1518-745-552-00 | PLATE, ARM/A * 1
25 | V210-360-602-00 | BOLT/SP * z
26 [ 1594-721-102-00 | GLASSTFRONT % 2
27 | 1581-742-102-00 | NUT, GLASS * 4
28 | v120-366-002-50| SOREN/SP/M6X25 * 4
20 {1581-740-113-00 | GROMMET ¥ 4
30 | 1566-721-103-00 | GROMMET/13X17X02 ¥ 4




176

FIG.104 CAB GLASS SYSTEM (C TYPE)

6,10,18,29 @——18
5,30@

1560~722

TYPE OF MODEL | |
TK538H

KEY PART CODE DESCRIPTION

roo
T

REMARKS

O4

31 | 1560-722-101-00 | INSULATOR !

32 | 1560-722-102-00| INSULATOR/LH 1

R %|OTO

33 |1560-722-103-00 (| INSULATOR/RH !




FIG.105

F16.100-101

DOOR SYSTEM (C TYPE)

177

2U—ef]l —
ney o
17, 523
24-% gé\g@g
1560-730
S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H clL|P
1|1560-730-500-20|DOOR/LH * 1 7F
2 |1560-730-520-20 | DOOR/RH * 1 7F
3(v211-560-802-50 [ BOLT, SEMS/M8X25 7T * L
4 |1560-606-011-00| CAP/13 * e
5 |1518-730-122-00 | FASHER/0,9X18X0. 3 * L
6 |1566-730-101-10 | HINGE, DOOR LH * 1
7(1566-730-102-10| HINGE, DOOR RH * 1
8 11566-730-103-10 | HINGE, DOOR LH * 1
9 |1566-730-104-10| HINGE, DOOR RH * 1
10 |v760-150-000-00 | NIPPLE, GREASE * 4
11 | 1566-730-540-00 | BRACKET COMP * 4
12 | 1566-730-105-10 [ PIN 16X100 * 4
13 |v211-660-802-00 | BOLT/8X20 * 8
14 (V411-260-016-00 | FASHER / M16 * 4
15 | v305-260-012-00 | NUT/M12 * 4
16 | V401-160-012-00 | ¥FASHER, SP/M12 * 1
17 | 1566-730-106-00 | PLATE, L/40X50 * 2
18 | V210-360-601-60 ] BOLT (SP)/M6X16 * 1
19 | 1566-730-107-00 ) COVER, DOOR LN * 1
20 | v210-360-601-60 | BOLT (SP) /M6X16 * 4
21 [1566-730-113-00| COVER, DOOR/RH * 1
22 |1566-730-108-00 | DAMPER DOOR ASSY * 2
23 [ 1427-210-003-00 | BOLT/M8X25 * 4
24 | 2144-117-002-00 | NUT/M8 * 4
25 | 1560-730~540-00 | STAY, PLATE/41 * 1
26 | 1560-730-550-00 | STAY/RH * 1
27 | v120-365-001-20| SCRE¥/SP * 12
28 | 1560-730-103-00 ] INSULATOR * z




178

FIG.106

DOOR GLASS SYSTEM (C TYPE)

1610-731M

FIG. 105

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|IO|R REMARKS
C | TK538H c|L|P
1 1594-731-101-00 | GLASS/SIDE * 2
2 |1594-731-102-00| GLASS/SIDE * N
3(1581-740-112~00 | HINGE % 4
4 [1581-740-114-00 | FASHER 07X36X02 * 4
5|1581-740-113-00 | GROMMET * 16
6 |V120-366-001-60 ( SCRE¥ ) 8
7|1566-731-107-00| RING, RETANING/EO7 * S 1t 1t
8 |1610-731-200-00 | GRIP/LH COMP * 1
9 |11423-621-018-00| CUSHION/RUBBER * o1ttt
10 | 1568-731-103-00 | PLATE/I 25X60 * 1
11 |1560-731-550-00| GRIP/RH * 1
12 | 1581-740-552-10 | BAR % 1
13 | 1581-740-553-10 | GRIP * 1
14 {1488-302-003-00 | PIN * it raar
15 | 1488-302-003-00 | PIN * 1
16 | 1581-742-102-00 | NUT, GLASS * 4
17 (1581-740-556-00 | GRIP * 1
18 | 1581-740-558-00 | INSULATOR * ey~ 1 9191t
19 | v580-140-601-60 | PIN SPLIT W 6.0X16 * 1
20 [1566-731-550-10 | BRACKET/RH COMP * 1
21 (1568-731-103-00| PLATE/I 25X60 * !
22 | 1566-731-106-00 | PLATE * 1
23 | 1560-604-022-70 | SPRING * N
24 |V111-166-001-00 | SCREW/M6X10 % 2
25 |V401-160-006-00 | FASHER, SP/N 6 * 2
26 |V411-260~-006-00 | FASHER / M6 % 2
27 |vV304-260-008~-00 | NUT/M 8 * z
28 | P120-605-031-00 | U-NUT * 2
29 | V401-160-008-00 | YASHER, SP/M 8 ) 2
30 | V411-260-008-00 | YASHER, PL/N 8 * 4




1560-732

FIG.107

FIG. 105

DOOR SEAL, DOOR LOCK SYSTEM (C TYPE)

179

TYPE OF MODEL

o--

~oo0

TIO

KEY PART CODE DESCRIPTION E REMARKS
C | TK538H
1|1560-732-101-00 | INSULATOR/LH * 1
2(1560-732-102-00| INSULATOR/RH * 1
3/1560-732-103-00| INSULATOR/LH * 1
4 |1560-732-104-00| INSULATOR/RH * 1
5(1560-732-105-00 | INSULATOR/LH * t
6 [1560-732-106-00| INSULATOR/RH * 1
7(1560-731-500-00| INSULATOR/LH SET * 1
8 [1560-731-512-00 | SEAL/VHB/30X1090 * I
9 |1560-731-510-00| INSULATOR/RH SET * 1
10 | 1560-731-512-00 | SEAL/VHB/30X1090 * 1
11 [1566-732-113-00| BOTTON, FLAT * 3
12 | v301-260-006-00 | NUT/M 6 * 18
13 |v411-260-008-00 | FASHER, PL/M 8 * 8
14 | 1566-733-101-20 | PLATE, I/25X54 * z
15 |¥211-660-802-00 | BOLT/8X20 * 4
16 | 1566-733-102-00 | STRIKER * 2
17 ([1566-733-510-00 INNER HANDLE ASSY * z
18 | 1566-733-520-00 | HANDLE LOCK ASSY * 2
19 (1566-733-530-00 | DOOR LOCK ASSY * 2
20 | 1566-733-550-00 | KEY ASSY % 1
21 {¥120-366-001-60 | SCREVW x 8
22 [¥v112-165-001-60 | SCREW/M5X16 * 4




180

1594-743

FIG.108

REAR GLASS, SEAL SYSTEM (C TYPE)

TYPE OF MODEL

o0

IO

KEY PART CODE DESCRIPTION g T REMARKS
C | TK538H c
1 |1594-743-101-00 | GLASS/SIDE * 1
211581-740-113-00 | GROMMET * 10
3 |1566-743-102-00 | DAMPER WIND ASSY * 2
4 [1581-742-105-00 | BOLT, SET/M6X14 * 4
5|1566-743-103-00 | COLLAR/06X12X05 * 2
6 | 1581-742-621-00 | PLATE * 2
7(V301-260-006-00 | NUT/N 6 * 2
8 | V401-160-006-00 | FASHER, SP/M 6 * 2
9 [1581-740-112-00 | HINGE * 2
10 | 1581-740-114-00 | ¥ASHER 07X36X02 * 2
11 | 1566-731-107-00 | RING, RETANING/EO7 * z
12 (1581-742-590-00 | HANDLE, WINDOW LOCK * 1
13 |vV120-266-002-00 | SCREW, SEMS * 2
14 | 1581-742-582-00 | INSULATOR * 1
15 | V120-366-001-60 | SCREVW * 4
16 | 1560-743-500-00 [ STRIKER * 1
17 | 1568-731-103-00 | PLATE/I 25X60 * !
18 (V210-360-601-60 | BOLT (SP) /M6X16 * 2
19 | 1581-742-102-00 | NUT, GLASS * 4
20 | 1432-665-014-00 | GROMMET/13X17X5 * 1
21 | 1432-665-015-00 ) GROMMET/6X10X5 * 1
22 |1560-744-101-00 | INSULATOR * 1
23 | 1560-744-102-00 | INSULATOR * 1
24 | 1594-752-101-00 | INSULATOR/ROOF * 1




FIG.109

181

COCKPIT SYSTEM (C TYPE)

(FRONT)

12
X
110—22——<N2
AN
e
1594-770
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H c|L|P
1 {1594-770-500-20 | PANEL/ROOF COMP * t
2 |1596-770-101-20 | PLATE + 1
3 |Y¥Y120-366-001-60| SCREW * 8
4 [1518-621-111-00 | PLATE (A) * 1
5/1518-621-112-00 | PLATE (B) * 1
6 |1596-770-102-30 | ORNAMENT/COCKPIT + 1
7/1566-669-112-00| PLATE + 1
8 | V360-260-006-00 | NUT/M6 * 9
9 (vV411-260-006-00| WASHER / M6 % 8
10 |1527~-604-002-00 [ CLIP (B) + 4
11 | v411-260-008-00 | FASHER, PL/M 8 + 4
12 |1674-770-001-00 | COVER/SPEAKER * 2
13 |V111-164-002-50 | SCREW/M 4X25 M 8
14 ({V301-260-004-00 | NUT/M4 ¥ 8
15/ ¥Y401-160-004-00 | FASHER, SP/M 4 * 8
16 {1434-611-002-10 | CAP (M8) + 4
17 | 15998-780-111-00 | INSULATOR/HEATER M Y7 Tty
18 |1599-780-113-00 | INSULATOR/HEATER M !




182

FIG.110

HEATER SYSTEM (C TYPE) (1/2)

(ENGINE) 27 4—= | [T e
.. . oM\
T\ e, T \re—
0 S i 15\12
29 13 18
17 16 :
14
1674-780
S |TYPE OF MODEL|! | C |G
KEY PART CODE DESCRIPTION P TIO|R REMARKS
C | TK538H c|L|P
1 |1594-780-600-00 | BRACKET COMP * 1
2| Vv210-360-601-60 | BOLT (SP) /M6X16 * 2
3/1596-780-101-00 | PLATE/I/25X281 * 1
4 |V301-260-006-00 | NUT/M 6 * 2
5|V401-160-006-00 | FASHER, SP/M 6 * 2
6 |V411-260-006-00 | WASHER / M6 * 2
7 |15906-780-520-00 | HEATER * 1
8 [1586-780-561-00 | CASE * 1
9 |11596-780-562-00 | CASE * 1
10 | 1596-780-563-00 | CASE * L
11 |1596-780-564-00 | GRILLE * 2
12 (1586-780-565-00 | FAN/MOTOR * 1
13 (1586-780-566-00 | ISCLATOR * 2
14 | 1586-780-567-00 | LINING * 1
15 | 1596-780-568-00 | ¥IRE/HARNESS * 1
16 ({1586-780-569-00 | RESISTOR * 1
17 | 1586-780-581-00 | HEATER/CORE ASSY * 1
18 |1596-780-503-00 | SCREW/TAPPING/M04 * 1
19 |1596-780-582-00 | CLIP * 1
20 | 1596-780-583-00 | COVER * 1
21 [1596-780-530-00 | GRILLE * 1
22 |1596-780-501-00 | DUCT * 1
23 | 1596-780-502-00 | SCRE¥/TAPPING/MO5 * 1
24 | 1596-780-503-00 | SCRE¥/TAPPING/MO4 * 4
25 | 1596-780-504-00 | NUT/SPRING * 8
26 | 1596-780-550-00 | SYITCH/HEATER * 1
27 | 1596-780-512-00 [ KNOB * 1
28 | 1596-669-107-00 | TRIN/75 * 1
29 (1560-559-002-00 | BOLT/08X121 * 1
* i

[
o

V401-160-008-00

WASHER, SP/M 8




FIG.110

>
ﬁ&“ 3

183

HEATER SYSTEM (C TYPE) (2/2)

4@ éé

39

N

36
(ENGINE)

46

%%

b S—

37
43

5o @
(ENGINE) 49
(ENGINE)
1674-780
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TK538H clL|P
31 |1598-780-650-10 | BRACKET COMP * i
32 11589-780-109-00| CLIP * 2
33 [ v120-264-001-20 | BOLT/M4X12 * 1
34 (V211-360-801-60 | BOLT, SEMS  (SP) * !
35 | 1674-780-001-00 | HOSE/HEATER/D * 1
36 | 1674-780-011-00{ INSULATOR/CORRUGATE/ * T 1Tr+t
37 | 1342-402-006-00 | BAND, FIRE/250 * “ 1 9y L
38 |1674-780-009-00 | HOSE/HEATER * 1
39 | 1674-780-003-00 | HOSE/HEATER * Tl
40 ([ 1674-780-004-00 | HOSE/HEATER * 1
41 (1674-780-005-00 | HOSE/HEATER + 1
42 |1674-780-006-00 | HOSE/HEATER * !
43 11342-402-006-00 | BAND, FIRE/250 | !
44 | 1674-780-007-00 j CONNECTOR/STRAIGHT * T Ty
45 | 1650-780-011-00 | CLIP/HOSE/18-22 + 6
46 | JO61-116-025-00 | CLAMP/WORM/16-25 * §
47 | 1599-780-620-00 | COCK ASSY * 1
48 | 1674-780-008-00 | JOINT/PT3/8 * 2
49 |1518-786-512-00 | CLIP ¢ * ol eaaaa
50 | v211-360-802-00 | BOLT (SP) N8X20 + 2
51 ([V362-260-008-00 | NUT/WASHER + 2




184

FIG.111 ORNAMENT

(. FiERD)

1
' ?gﬂ‘@@ =]
{
3
(===
4
1646-901E
TYPE OF MODEL | | | C
KEY PART CODE DESCRIPTION T|O|R REMARKS
TK538H c|lL|P

1646-901~061-00 | ORNAMENT/HYDRO 2

1674-901-007-00 | ORNAMENT/SIDE/538LH

1674-901-008-00 | ORNAMENT/SIDE/538RH

1
1
1118-901-006-00 | ORNAMENT/ISEKI 1
1

W W W | OTO

SR RRCRE S

1696-901-006-00 | ORNAMENT/STEERING




1674-302B

FIG.112 LABEL (CONTROL)
g ;
| e,
5
gy .. ] G —
¥ ;l :I‘i E E

LT
TR 3

§ o

5 {0 2Jods ¥

6

(7

185

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

O——

roo

VIO

REMARKS

1646-902-054-00

LABEL/CRUISE/PTO

1

1560-903-004-80

LABEL/CONTROL/THROTT

1594-904-001-10

LABEL/CONTROL

1641-902-051-00

LABEL/CONTROL/SUB

1
1
1
1

1674-902-006-00

LABEL/CONTROL/POSITI

1674-902-051-00

LABEL/SPEED/HST

1674-902-005-00

LABEL/FUSE/MAIN/EA4

1640-902-005-00

LABEL/KNOB/OPEN

L 00 i=3 ] UT hn Q0D

1640-902-006-00

LABEL/KNOB/OPEN

—
[—]

1683-902-004-00

LABEL/DIFF

WM M NiN N N|OTY

-t el gt pe!




186

1674-904

FIG.113

LABEL

e

G

e
>

s
B>

& [AN[=]

[sie;e)

- €31

1-
&Y 2 7 3/
I@] == Eaf:- fef %\S AN

(ENGLISH)

e

12

1

i€

15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o--—

roo

TIooO

REMARKS

1705-802-006-00

LABEL/¥/FAN

2

8595-901-006-00

LABEL/WARNING/BELT

1674-904-003-00

LABEL/RADIATOR

1636-901-022-00

LABEL/CAUTION/BATTER

el i e

1705-904-002-00

LABEL/BATTERY

1674-904-006-00

LABEL/FUSE/LIGHT

8595-901-007-00

LABEL/WARNING/HOT

1705-902-007-00

LABEL/¥/STARTER

WL i =3 N UG DD —

1674-902-005-00

LABEL/FUSE/MAIN/EA4

—
<

1674-904-002-00

LABEL/ETHER

p—
p—

1674-904-001-00

LABEL/DRIVE

—
Do

1674-904-007-00

LABEL/SHIFT

—
w

1705-904-001-00

LABEL/FUEL

—
=

1674-904-004-00

LABEL/TRAILER

[
[9)]

8654-901-002-00

LABEL/PTO

ey I O U L U Y A By

ot
xR

1674-904-005-00

LABEL/ROPS

(A A A A A A g == === OTO




187

FIG.114 LABEL

—
AAchtunsg

R
|
i

gt

Il
11}

.

1 3 5
Tesel | DIESEL ]
S
| |
6 7 9
8
1620-905
S |TYPE OF MODEL |1 | C
KEY PART CODE DESCRIPTION P T|IO|R REMARKS
C | TK538H clL|p
1(2500-901-027-00 | LABEL/CE * 1
2 (1640-903-045-10 | LAREL/¥/ROPS/E30 * 1
3(1640-903-046-00| LABEL/¥/ROPS/E50 * 1
4 11640-903-047-00| LABEL/W/ROPS/E20 * 1
5|/1640-903-048-00 | LABEL/W/ROPS/E40P * 1
6|1427-941-016-00 | MARK, FUEL * t
7|(1427-934-013-00| MARK, FUEL/FR * 1
8 ([1600-902-023-00 | LABEL, FUEL/D * !
911640-903-067-00 | LAREL/FUEL/P * 1




188

FIG.115 TOOL

"3 _/
B ===l / 5
6
% I — &
3 <
8—/
i %
4
1674-912
TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION T|O|R REMARKS
TK538H C|L|P

1421-906-001-00 | SPANNER, B0OX/22 1

1401-906-005-00 | WRENCH, SOCKET/17X19

V936-150-015-00| PLIERS/G150

2130-931-210-00 | SCREWDRIVER ASSY

V920-551-001-20 | SPANNER/10X12

V920-551-401-70 | SPANNER/14X17

V920-551-902-20 | SPANNER/19X22

V920-552-402-70 | SPANNER/24X27

e e e T B S B S e

L BE _BE BE _BE BE K K BE JEeNi )]

WOIi00! =Y | U1k iD=

1682-690-380-00 | HARNESS/SOCKET ASSY




1674-103

FIG.116

AIR CLEANER

ASSY (OPTION)

189

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
TK538H

O~
oo
vIO

REMARKS

1585-103-200-00

CLEANER/AIR

i

1572-103-250-00

ELEMENT, PAPER ASSY

1560-103-261-00

GASKET

1572-103-260-00

ELEMENT ASSY

1418-101-010-00

PACKING ASSY

1510-103-250-00

WING NUT ASSY

QO i=3 | iC0 i N

1544-104-205-00

VALVE

N A A= OO

I e It T RS S VUY

1510-103-201-00

NUT




190

FIG.117  MUFFLER (TAIL/UPPER) SYSTEM (EXCEPT C TYPE) (OPTION)

TYPE OF MODEL | 1

KEY PART CODE DESCRIPTION E T 8 R REMARKS
c | TK538H clL|P

1(1594-105-230-00 | PIPE/TAIL/UPPER T !

211594-105-002-00 | GROMMET T !

3/1674-105-003-00| ROD T 1

4|V211-360-802-00 | BOLT (SP) M8X20 T 2




1594-272

FIG.118

PTO (MIDDLE) SET (OPTION)

191

TYPE OF MODEL

o--

oo

TIO®

REMARKS

S

KEY PART CODE DESCRIPTION g p—
1|1594-272-200-00(PTO/MID SET T 1

2 (15904-272-001-00 | CASE T 1

3|[V211-261-003-00 | BOLT(S) M10X30 T ¢

4 |V¥523-101-002-40 | PIN T 2

5|V707-140-072-00 | RING/SNAP T !

6 (V781-160-000-6B | PLUG/SCRE¥/SEAL T t

7(1594-272-002-00 | SHAFT/PTO. NID T 1

8 | V600-110-620-60 | BEARING, RB/6206 T 1

9 |V600-110-620-70 | BEARING, RB/6207 T 1

10 | 1560-273-003-00 | METAL T 1
11 [ 1524-244-005-00 | 0-RING T !
12 | 1426-258-200-10 | SEAL ASSY T 1
13 |1594-272-003-00 | GEAR/SPUR/37 T !
14 [1594-272-004-00 | SHAFT/IDLE T L
15 |V654-425-322-40 | BEARING KT253224 T L
16 | 1435-203-001-00 | COLLAR/25X46X3 T 2
17 | 1594-272-006-00 | PLATE T 1
18 |V211-560-801-60 | BOLT, SENS T 2
19 | 1444-314-008-10 | CAP, PTO SHAFT T !
20 | v211-360-801-60 | BOLT, SEMS  (SP) T :
21 |1640-272-200-00 i PTO/MID SET T 1
22 | 1640-272-001-00 { SHAFT/PTO/MID/SAE T 1




192

1595320

FIG.119

REAR WHEEL SYSTEM

(OPTION)

—
™

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|0o|[R REMARKS
C | TK538H clL|P
1|1595-320-210-20 | TIRE/LH ASSY T t 6G
2 11640-320-220-02 | WHEEL/24XVW10 COMP T ! 6G
3(1640-320-211-03 | DISK T 1 6G
4 |v240-461-608-50 | BOLT/M16X85 T 4
5 |V304-460-016-00| NUT/M16 T 4
6 |v302-460-016-00 ) NUT/M16 T 4
7|v401-160-016-00 | YASHER, SP/M16 T 1
8 | 1431-361-211-00 | TIRE/12.4-24-4PR T !
9 |v889-001-242-40 | TUBE T t
10 | V999-200-003-00 | CAP, TIRE VALVE T !
11 |1595-320-220-20 | TIRE/RH ASSY T 1 6G
12 |1640-320-220-02 | ¥HEEL/24XVW10 COMP T ! 6G
13 {1640-320-211-03 | DISK T 1 6G
14 |V240-461-608-50 | BOLT/M16X85 T 1
i5 | V304-460-016-00 | NUT/N16 T 4
16 | v302-460-016-00 | NUT/M16 T 4
17 (V401-160-016-00 | FASHER, SP/M16 T 1
18 | 1431-361-211-00 | TIRE/12. 4-24-4PR T 1
19 | v889-001-242-40 | TUBE T 1
20 | v999-200-003-00| CAP, TIRE VALVE T 1
21 |v201-361-603-00 | BOLT T L
T

[N
[

VA0O1-160-016-00

WASHER, SP/N16




1694-321

FIG.120

REAR WHEEL (TURF) SYSTEM (OPTION)

193

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H c|L|P
1{1510-331-310-00 | TIRE, R. TURF L.H ASSY T L 8G
2|1510-331-320-02 | FHEEL/20X¥W11 COMP T 1 6G
3|/1510-331-311-00 | TIRE,R. TURF LH ASSY T 1
4 (1510-331-312-00 | TUBE T !
5|V999-200-003-00 | CAP, TIRE VALVE T !
6 (1510-331-330-00) TIRE, R. TURF R.H ASSY T 1 6G
711510-331-320-02 | FHEEL/20X¥11 COMP T 1 6G
8 |1510-331-311-00 | TIRE, R. TURF LH ASSY T 1
9 (1510-331-312-00 | TUBE T !
10 | v999-200-003-00 | CAP, TIRE VALVE T I
11 ({V201-361-603-00 | BOLT T 12
T

—
no

V401-160-016-00

FASHER, SP/M16

—
3




194

1584-410A

FIG.121

FRONT HITCH SET (OPTION)

S |TYPE OF MODEL|1 [ C |G
KEY PART CODE DESCRIPTION P I T|O|R REMARKS
C | TK538H cC|L|P
1 |1594-410-200-00 | BRACKET/BUMPER SET T !
2 |11560-410-222-30 | BRACKET T !
3 |V201-361-203-00|BOLT/M12X30 T §
4 |V401-160-012-00 | FASHER, SP/M12 T §




1674-4104

FIG.122

FRONT HITCH (EEC) SET (OPTION)

195

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

0=

—o0

IO

REMARKS

1674-410-300-00

BITCH/FRONT SET

i

Y201-361-204-50

BOLT/M12X45

Y401-160-012-00

WASHER, SP/M12

¥304-460-012-00

NUT/M12

1674-410-320-00

PIN/30X120 COMP

1673-525-002-10

LINKPIN

1674-410-301-00

CABLE

Y211-360-803-00

BOLT/M8X30

e LT (R S RN

DI ~1 ;S| UT! e QO IDD | =

V363-260-008-00

NUT, LOCK/M8

=l A A A=A OTW




196

1594-433B

FIG.123

SPACER (AXLE) SET (OPTION)

FI1G.52

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o

—o0

TIoO

REMARKS

1594-433-210-00

FLANGE/AXLE

SET

1

1594-433~-220-00

FLANGE/AXLE

CoMp

2

7963-201-003-00

PIN, KNOK

4

V201-361-204-00

BOLT/M12X40

14

VA01-160-012-00

WASHER, SP/M12

14

V304-460-010-00

NUT/M10

14

V721-103-108-50

0-RING/G85

1594-433-001-00

SHAFT/AXLE

L=l Rl BE--N IV BTN REVURY LU

1594-433-002-00

ROD/TIE/LH

[ CHN

10

1594-433-003-00

ROD/TIE/RH

] e e | e - [ QDO




1640437

FIG.124

FRONT WHEEL SYSTEM (OPTION)

il
7

§ rb6
10

197

] S |TYPE OF MODEL | 1 [C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TK538H cl|L|P
1 |1640-437-210-00 | TIRE/LH ASSY T I 6G
2 |1574-417-220-03 | FHEEL/16X5.50F COMP T 1 6G
3(1640-437-211-00| TIRE/7-16-4 T 1
4|1640-437-212-00 | TUBE/TIRE/7-16 T 1
5|v999-200-003-00| CAP, TIRE VALVE T I
6 |1640-437-220-00 | TIRE/RH ASSY T ! 6G
7| 1574-417-220-03 | FHEEL/16X5.50F COMP T ! 6G
8 (1640-437-211-00 | TIRE/7-16-4 T !
9 |1640-437-212-00| TUBE/TIRE/7-16 T 1
10 | v999-200-003-00 | CAP, TIRE VALVE T 1
11 |v201-361-203-00 | BOLT/M12X30 T 8
12 [V401-160-012-00 | FASHER, SP/M12 T 12
13 |v251-341-202-50 | BOLT/X12X25 T 4
14 [V304-460-012-00 | NUT/M12 T ¢




198

15944374

FIG.125

HUB RING SYSTEM (OPTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o--

roon

IO

REMARKS

1

1572-417-001-02

RING, HUB/150

2

V201-361-203-00

BOLT/M12X30

8

3

V251-341-203-00

BOLT/STUD

== (OTON

4




199

S

FIG.126 FRONT WHEEL (TURF) SYSTEM (OPTION)
2
5}1
5
7
-6
10
1594-438
S |TYPE OF MODEL| [ | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | TK538H clL|P
1|[1510-417-310-00 | TIRE, F. TGRF L.H ASSY T 1 6G
2 [1510-417-320-02 | FHEEL/15X7J4 COMP T 1 6G
311510-417-311-00 | TIRE, F. TURF212-80-15 T 1
4 |1510-417-312-00 | TUBE T 1
5|Vv999-200-003-00 | CAP, TIRE VALVE T 1
6 |1510-417-330-00| TIRE, F. TURF R.H ASSY T 1 6G
7 |1510-417-320-02 | WHEEL/15X71A COMP T 1 6G
8 [1510-417-311-00 | TIRE, F, TURF212-80~15 T 1
9 [1510-417-312~00 | TUBE T t
10 | v9989-200-003-00| CAP, TIRE VALVE T L
11 | v201-361-203-00 | BOLT/M12X30 T 8
12 |v401-160-012-00 | FASHER, SP/M12 T 1z
13 | v251-341-202-50 | BOLT/M12X25 T 1
T

—
-

V304-460-012-00

NUT/M12




200

1584-512A

FIG.127

F1G.60

GBS SN

(30, 365PS)

s 29

28
26

DRAFT SET (OPTION)

S |TYPE OF MODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H clL|P
1(1594-512-910-00| CONTROLLER/DRAF SET T 1
2| 1594-512-210~10 | BRACKET/DRAFT ASSY T 1
3 1560-522-002~00 | BUSH/25X30X35 T L
4 |1560-522-003-40 | BUSH/33X38X20 T L
5(1560-522-230-40 | HITCH ASSY T !
6 |V511-101-006-00 | PIN, TAPER T 2
7 1594-512-004-00 | BOLT/M14X50 T 1
8 | v304-260-014-00 | NUT/M14 T !
9 |v762-150-000-00 | NIPPLE, GREASE/B-M6F T 2
10 [ v201-361-403-50 | BOLT T 4
11 {[VA01-160-014-00| WASHER, SP/M14 T a
12 |1560-522-007-40 | PIN/19X110 T !
13 | 1560-522-004-30 ( PLATE T !
14 [V211-360-801-60 | BOLT, SEMS  (SP) T 2
15 | 1594-512-002-00 | ROD/DRAFT T !
16 | 1560-522-008-30 | JOINT T !
17 | 1560-522-009-30 | SPRING/HCO76 T !
18 {V411-260-008-00 | FASHER, PL/M 8 T 2
19 | v500-162-502-00 | PIN, SPLIT/2.5X20 T 2
20 | V304-260-008-00 NUT/M 8 T 2
21 | 1561-514-211-40( ROD T !
22 | 1563-514-211-40 | ROD T !
23 | V411-260-008-00 | WASHER, PL/H 8 T 4
24 | Y500-162-002-00 | PIN, SPLIT/2 X20- T 2
25 | 1594-512-200-00 | LEVER/PLATE cCoMP T 1
26 | 1594-512-001-10 | LEVER/PLATE T 1
27 |v211-260-801-60 | BOLT, SEMS (S) M8X16 Tt
28 [1560-316-002-40 | TUBE, STRAIGHT T L
29 | 1415-505~-015-00 | GRIP T !
30 | 1600-505-007-00 | LINING/13X50X3 T 2




1594-5124

FIG.127

FIG.60
1 P
e oS g\

\

(30, 35PS)

DRAFT SET (OPTION)

201

S |TYPE DF MODEL|! | C |G
KEY PART CODE DESCRIPTION P - T|O|R REMARKS
C | TK538H C|L |P
31 | 1404-117-008-00 | SPRING, PRESS/22 T !
32 |V411-260-010-00 | WASHER/M10 T 1
33 | v304-260-010-00!NUT T 2
34 |1560-511-012-00 | PLATE T 1
35 | 1560-512-230-60 | ARM ASSY T 1
36 | 1560-511-015-00 | BUSH/12X14X20 T ¢
37 | 1594-512-230-00 | ARM/DRAFT ASSY T 1
38 | 1560-509-211-00 [ BUSH/10X12X20 T 1
39 | V500-162-002-00(PIN,SPLIT/2 X20 T 1
40 | V704-140-012-00 | RING, SNAP/12 C T !
T b3

41

1560-531-020-00

SPRING/HE068




202

FIG.128

1594-5172

VALVE (REMOTE,”1) SET (OPTION)

21czsps)
.
28¢30, 35P3)

TYPE OF MODEL

KEY PART CODE DESCRIPTION S T 8 S REMARKS
C | TK538H c|L|P

_____ 11584-517-910-00 | VALVE SET T L

2 | K211-005-000-10( VALVE ASSY T L FIG 142

3 |Vv201-261-008-50 | BOLT/M10X85 T 3

4| V401-160-010-00 | FASHER, SP/M10 T 3

5| 1594-517-200-20 | PIPE/1ST/A COMP T 1

6 |1594-517-210-20 | PIPE/1ST/B COMP T !

7 |Vv211-260-802-50 | BOLT/S T !

8 (V211-360-801-60(BOLT, SEMS  (SP) T 1

9 (V304-260-008-00 | NUT/H 8 T 1

10 | V401-160-008-00 | FASHER, SP/M 8 T 1

11 | 1594-517~003-00 | CLIP/19X3 T 2

12 (1594-517-004-00 | CLIP/19X3 T 2

13 |v210-260-602-50 | BOLT, S/M6X25 T 2

14 |V781-160-000-6T | PLUG/SCREW/SEAL T 4

15 | 1594-517-220-00 | ARM COMP T I

16 | 3614-725-006-00 | PIN, STAY T 2

17 | v500-162-001-50 | PIN, SPLIT/2 X15 T 2

18 |V411-260-006-00) WASHER / M6 T 2

19 | 1594-517-230-10 | LEVER COMP T L

20 [1415-505-015-00 | GRIP T I

21 | 1594-517-240~10 | ARM COMP T !

22 |V580-140-402-00 | PIN/SPRING T 1

23 [1594-517-250-10 | BRACKET coMP T I

24 [ V211-260-802-50 | BOLT/S T 2

25 | 1415~125-021-00 | SPRING, TENSION/46 T 1

26 (V363-260-008-00 | NUT, LOCK/M8 T L

27 | 1594-517-002-00 | ROD/218 T !

28 | 1595~517-002-00 | ROD T 1

20 | 2130-601-018-00 | PIN, SNAP/6 T 2

30 | 1594-517-001-20 | BRACKET T !




203

FIG.128  VALVE (REMOTE 1) SET (OPTION)

(25p$>30

10
o
34

M YT
S
’\\ P4

80-2

1594-517Z

S |TYPE OF MODEL| ! [ C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H C|L|P

31 |1585-517-001-20 | BRACKET T !

32 |¥211-260-801-60 | BOLT, SEMS (S) M8XI16 T £

33 |1518-903-006-00 | MARK, PORT A T '

34 |1518-903-007~-00 | MARK, PORT B T !




204

1640-520

FIG.129

DRAW BAR SET (OPTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

roon

TG

REMARKS

1640-520-400-10

DRAWBAR/FIX SET

1

1640-520-210-20

BRACKET/DRAWBAR COMP

V201-361-403-50

BOLT

V401-160-014-00

WASHER, SP/M14

V201-361-403-50

BOLT

V401-160~-014-00

WASHER, SP/M14

1640-520-001-00

DRAWBAR

1640-520-005-00

PIN/25X91

L =ie R BE-CN N BRI RRVURS SRR

1673-525-002-10

LINKPIN

R L LI 1 B TR SN

sk
(=3

1640-520-004-00

INSULATOR

44 A A A== OTW




1595-520A

FIG.130

TRAILER HITCH SET (OPTION)

205

S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Tk538H cl|L|P
1|/1595-520-230-00 | HITCH SET T 1
2| VvY201-361-403-50 | BOLT T 4
3| V401-160-014-00] WASHER, SP/N14 T 4
4(1488-247-250-00)PIN ASSY T 1
5|1673-525~-002-10 | LINKPIN T 1




206

1640-5202

FIG.131

—®
—® ]

o~

&

</

L <
o

5
S -
NS

7
§)

/
(& -
- )——129 7

CREVICE (DRAW BAR) SYSTEM (OPTION)

‘s

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

O-i—

roM

TG

REMARKS

1640-520-002-00

LINK/DRAWBER

1

Y201-261-607-50

BOLT/M16X75

1518-924-001-00

NUT, U/M16

V401-160-016-00

WASHER, SP/M16

1640-520-003-00

PIN/25X136

1640-520-004-00

INSULATOR

L RE-CN B RE SRRV R

1673-525-002-10

LINKPIN

L B B B B R B N e i)

Lo I ] S = T N




1594-521A4

FIG.132

HIGH HITCH SET (OPTION)

207

KEY

PART CODE

DESCRIPTION

TYPE DF MDDEL

TKb38H

o--

oo

TI®

REMARKS

1594-521-300-00

HIGH-HITCH SET

i

1594-521-200-20

PLATE CONMP

V201-361-403-00

BOLT/M14X30

V401-160-014-00

WASHER, SP/M14

1594-521-001-10

BRACKET

V201-361-403-00

BOLT/M14X30

V401-160-014-00

WASHER, SP/M14

1514-248-002-00

PIN/19X172

OO0 =3 | U1 kb i COIDND |

1510-317-220-00

SPACER COMP

[
[—4

1444-514-005-10

PIN, HAIR (19)

Hi i = = [ g == | OTW

S N e T




208

1640-530%

FIG.133

VALVE (REMOTE,1R) SET (OPTION)

S |TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C | TK538H clL|P
1 [1640-530-200-00 | VALYE/REMOTE/1R SET T t
2 |1640-530-600-10 | VALVE/CONTROL ASSY T ! FIG 148
3 |1640-530-001-10 | METAL/BYPASS T 1
4 (V780-140-000~40|PLUG/SCREW T 5
5 |V781-160-000-40 | PLUG/SCREW T 3
6 (V720-112-401-40 | 0-RING/P14 T §
7 |V220-541-002-00| SCRE¥W/SOCKET T 3
8 |v201-261-008-00 | BOLT/M10X80 T 3
9 (V401-160-010-00| FASHER, SP/N10 T 3
10 | 1640-530-260-00 | HOLDER CoMP T 1
11 (V211-260-801-60 | BOLT, SEMS (S) M8X16 T ®
12 |1640-530-270-10 | HOSE/660 COMP | T ?
13 | 1640-530-003-00 | CONNECTOR T 2
14 | V211-360-802-00 | BOLT (SP) M8X20 T ¢
15 | V781-160-000-6T | PLUG/SCRE¥/SEAL T 2
16 | 1640-530-230-00 | ARM/1ST COMP T .
17 [ 2144-519-007-00 | PIN/06X31 T I
18 | 2130-601-018-00(PIN, SNAP/S T !
19 (1640-530-240-10 | LEVER/1ST COMP T 1
20 |1560-511-101-00 | PROTECTER T !
21 ([V211-260-801-20 | BOLT, SEMS (S) M8X12 T !
792 [ 1432-242-004-00 | GRIP, B T I
23 |1620-507-460-00 | STAY/PIPE COMP T 1
24 | 1584-522-001-00 | ADAPTER/90° T 2
25 | V211-260-802-00 | BOLT, SEMS (S) T 2
26 [1518-903-006-00 | MARK, PORT A T !
27 | 1518-903-007-00 | MARK, PORT B T 1
28 |1640-530-007-00 | LABEL/CONTROL/SUBCON T !
29 [1640-530-008-00 | LABEL/SUBCON T 1
30 | 1640-530-280-00 | STAY/HOSE/LH coMP T 1




1640-530W

FIG.133

VALVE (REMOTE,1R) SET (OPTION)

209

KEY

31

PART CODE

DESCRIPTION

TK538H

TYPE OF MODEL
T

pelevln]

REMARKS

1614-501-003-10

COVER

1




210

FIG.134

1640-530X

27

30
29

VALVE (REMOTE,”2R) SET (EXCEPT C TYPE) (OPTION)

S | TYPE OF MODEL cle
KEY PART CODE DESCRIPTION P | T|O|R REMARKS
C | TK538H Llp
1 [1640-530-300-10 | VALVE/REMOTE/2R SET T 1
2 | 1640-530-600-10 | VALYE/CONTROL ASSY T 2 FIG 148
3| 1640-530-001-10 | METAL/BYPASS T 1
4 |V780-140-000-40 | PLUG/SCREFW T 5
5|V781-160-000-40 | PLUG/SCREF T 3
6 {V720-112-401-40 | 0-RING/P14 T §
7|Vv220-541-002-00 | SCREW/SOCKET T 3
8 |V201-261-012-00| BOLT/M10X120 T 3
9 |V401-160-010-00 | FASHER, SP/M10 T 3
10 | 1640-530-260~00 | HOLDER COMP T 2
11 [V211-260-801~60 | BOLT, SEMS (S) M8X16 T 1
12 | 1640-530~-270-10 | HOSE/660 COMP T 1
13 [ 1640-530-003~00 | CONNECTOR T 2
14 | 1640-530-009-00 | CONNECTOR/L T 2
15 | V211-360-802-00 | BOLT (SP) M8X20 T 4
16 | V781-160-000-6T | PLUG/SCRE¥/SEAL T 4
17 | 1640-530-230~-00 | ARM/1ST COMP T !
18 | 1640~-530-330-00 | ARM/2ND CoMPpP T 1
19 | 2144-519-007-00 | PIN/06X31 T z
20 | 2130~-601~018-00| PIN, SNAP/6 T 2
21 [1640-530-240-10 | LEVER/1ST COMP T !
22 [1560-511-101-00 | PROTECTER T 2
23 | 1640-530-340-00 | LEVER/2ND COMP T 1
24 | V211-260-801~-60 | BOLT, SEMS (S) M8X16 T g
25 | 1432-242-004-00 | GRIP, B T T
26 |1620-507-460-00 | STAY/PIPE CoMP T 2
27 | 1584-522-001-00 | ADAPTER/90° T 4
28 | vV211-260-802-00 | BOLT, SEMS (S) T 4
29 | 1518-903-006-00 { MARK, PORT A T 2
30 | 1518-903-007-00 | MARK, PORT B T 2




FIG.134

1640-530X

211

VALVE (REMOTE,2R) SET (EXCEPT C TYPE) (OPTION)

S |TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION P T|0o|R REMARKS
c | TK538H clL|P
31 |1640-530-007-00 ] LABEL/CONTROL/SUBCON T 1
32 |1640-530-008-00 ] LABEL/SUBCON T 1
33 | 1640-530-280-00 | STAY/HOSE/LH COMP T 1
34 | 1640-530-350-00 | STAY/HOSE/RH CoMp T 1
35 | 1614-501-003-10 | COVER T 1




212

FIG.135

VALVE (REMOTE,”2) SET (OPTION)

8_.

S

o2
23 j5 -
9 32c25ps) /;l 2%

e

33¢30, 35Ps) |

(30, 35PS) g —@_30 SN
@. @gj/ Jel 28— 2
E] o g/‘p 2 W
- : \@32(25PS)
38 139 I. 330, 35p3)
(25PS)3611’/? \J@ /
31
Tﬁw _
7/13 12 4(j 2 TN
12 ’\/J\\ﬂ Y / 85-17
> .
8j2 20 54-1
1594-530Y
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C | TK538H clLC|pP
1 (1594-530-910-00 | VALVE SET T !
2 | K211-005-000~-10| VALVE ASSY T 2 FIG 142
3)V201-261-013-50 | BOLT/M10X135 T 3
4 | V401-160-010-00 | WASHER, SP/M10 T 8
5(1594-517-200-20) PIPE/1ST/A COMP T !
6 |1594-530-200-20 | PIPE COMP T L
7(1594-517-210-20 | PIPE/1ST/B COMP T !
8 |1594-530-210-20 | PIPE COMP T !
9 |v211-260-802-50 |BOLT/S T u
10 [V201-260-801-60 | BOLT/M 8X16 T 2
11 1 V411-260-008-00 | WASHER,PL/M 8 T 2
12 | v304-260-008-00 | NUT/M 8 T 2
13 |V401-160-008-00 | FASHER, SP/M 8 T 2
14 [1594-517-003-00 | CLIP/19X3 T 1
15 | 1594-517-004-00 | CLIP/19X3 T 4
16 (V210-260-604-00 | BOLT/S T 1
17 | V781-160-000-6T | PLUG/SCREW/SEAL T 8
18 { 1594-517-220-00 | ARM COMP T !
19 | 1594-530-220-00 | ARM COMP T L
20 | 3614~-725-006-00 | PIN, STAY T 1
21 |V500-162-001-50 | PIN,SPLIT/2 X15 T 4
22 |V411-260-006-00 | FASHER / M6 T 1
28 | 1594-517-230-10 | LEVER COMP T !
24 | 1594-530-230-10 | LEVER/PLATE/2ND T L
25 | 1588-502-007-00 | BUSH (10X12X10) T 2
26 | 1415-505-015-00 | GRIP T 2
27 | 1594-517-240-10 | ARM COMP T L
28 | ¥580-140-402-00 | PIN/SPRING T 1
29 | 1594-517-250-10 | BRACKET COMP T !
30 |v211-260-802-50 | BOLT/S T 2




FIG.135

(30, 35P8)

1594-330Y

218

VALVE (REMOTE,”2) SET (OPTION)

29 W
\@> 32¢z5p8)

33¢30, 35p3)

S | TYPE OF MODEL cla

KEY PART CODE DESCRIPTION P T|o|R REMARKS
C | TK538H L|P

31 |v363-260-008-00 | NUT, LOCK/MS T 1

32 |1 1594-517-002-00( ROD/218 T 2

33 |1595-517-002-00 | ROD T z

34 | 2130-601-018-00 | PIN, SNAP/6 T !

35 | 1415-125-021~-00 | SPRING, TENSION/46 T 2

36 | 1594-517-001-20 | BRACKET T !

37 | v211-260-801-60 | BOLT, SEMS (S) M8X16 T 2

38 [1585-517-001-20 | BRACKET T !

39 [1518-903-006-00 | MARK, PORT A T 2

40 | 1518-903-007-00 | MARK, PORT B T 2




214

FIG136  SUB STEP (R) SYSTEM (OPTION)

(FRONT)

1560-606Z

TYPE OF MODEL | 1
TK538H

REMARKS

—oon
k)

KEY PART CODE DESCRIPTION

O-

i

1560-630-321-50 | STEP

Y201-360-802-00 | BOLT/M8X20

V304-460-008-00 | NUT/M8

V411-260-008-00  WASHER,PL/M 8

A== OTWY

S .

2RSSRV WU

VA401-160-008-00 | FASHER, SP/M 8




FIG.137 SOCKET (7P) SYSTEM (OPTION)
2 g o
| 5
1 /
\
1640-654B
S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H c|L|P
1 |1640-654-260-00 | PLATE/SOCKET COMP T L
2 1V211-360-802-00 | BOLT (SP) M8X20 T z
3/1600-624-201-00| PLUG/TP T ! KRRk KRR Rk R h k%
4|1682-690-380-00 | HARNESS/SOCKET ASSY T L
5 |V120-265-003-00 | BOLT/M5X30 T 3




216

FIG.138

SWITCH (SAFETY,REPAIR) SET (OPTION)

L 10
1640-666Z
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1 (1640-666-530-00 | SWITCH/SAFETY/REPAIR T 1
2| 1640-666-540-00 | HARNESS/NEUTRAL SWIT T 1
3(2161-506-260-00| SENSOR ASSY T !
4] 2161-506-252-00 | PLATE/SENSOR T
5 |1640-290-230-10 | BRACKET/SWITCH COMP T !
6 1640-290-003-00 | PLATE T 1
7|Vv120-376-001-60 | SCREW/SP T 2
8 |1640-290-210-10 | ARM/SWITCH SET T 1
9 | 1560-314-291-00 | BUSH/16X18X15 T !
10 |1342-402-006-00 | BAND, WIRE/250 T !




1640-7024

FIG.139

2 ROPS SYSTEM (R TYPE) (OPTION)

217

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TKs38H c|L|P
1 |1640-702-200-01 | FRAME/REAR COMP T ! 7F
2 |1614-702-550-00 | PIN ASSY T z
3 |1614-702-560-00 | PIN/19X94 COMP T 2
4 [1673-525-002-10 | LINKPIN T 2
5(1614-702-551-00 | BAND T 2
6 |1614-702-552-00 | RING T 6
7|11614-702-053-00 | BOLT/SET/M16X96 T 2
8 | V304-260-016-00| NUT/M16 T 2
9 | V401-160-016-00 ] ¥ASHER, SP/M16 T 2
10 |V411-260-016-00) WASHER / M16 T 2
11 [ 1614-702-540-00 | STOPPER COMP T 2
12 | 3600-463-006-10 | SPRING/A T 2
13 |V411-260-020-00 | FASHER/M20 T 2
14 | V500-163-003-00|PIN, SPLIT/3X30 T z
15 | 1640-702-210-00 | BRACKET/LH COMP T 1
16 (1640-702-220-00 | BRACKET/RYH COMP T !
17 | V201-461-204-00 | BOLT/M12X40 T 8
18 | V401-160-012-00 | FASHER, SP/M12 T 8
T 8

—
=]

V411-260-012-00

WASHER /M12




218

FIG.140

ROPS SET (EXCEPT C, R TYPE) (OPTION) (1/2)

30 — PLEASE SEE NEXT PAGE 2
§
52
85-15— /
1674-702A
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|pP
1|1674-702-200-10 | ROPS/SF134 SET T !
2|1640-626-200-10 | BRACKET/REAR/LH COMP T !
3 1 1640-626-230-10| BRACKET/REAR/RH COMP T 1
4 | 1640-626-210-10 | FENDER/SAV/LH COMP T ! 4G
5|1640-626-220-10 | FENDER/SAV/RH CoMP T 1 4G
6 |V201-461-003-50 | BOLT/M10X35 T 8
7| V201-461-006-00 | BOLT/M10X60 T 4
8 |V401-160-010-00 | FASHER, SP/M10 T 12
9 | V411-260-010-00 ( FASHER/M10 T 12
10 [V201-461-202-00 | BOLT/M12X20 T 4
11 | V401-160-012-00 | FASHER, SP/M12 T 4
12 | 1594-625-001-00 | PLATE T 2
13 (1427-117-001-00 | FASHER/13X50X3 T 2
14 | V201-461-207-50 [ BOLT/M12X75 T 1o
15 | 1640-626-001-00 | NUT T 2
16 | V401-160-012-00 | ¥ASHER, SP/M12 T 2
17 | 1594-715-270-00 | BRACKET/REAR/LH T !
18 | 1594-715-280-00 | BRACKET/MOUNT/RH T L
19 | 1594-715-002-00 | INSULATOR T 8
20 | 1427-431-003-00 | FASHER/13X32X3 T 8
21 |[V201-461-215-50 | BOLT/M12X155 T 8
22 |1640-626-001-00 | NUT T 8
23 | V201-461-403~20 | BOLT/M14X32 T 8
24 | V201-461-202-00 | BOLT/M12X20 T 4
25 | V411-260-010-00 | FASHER/H10 T 1
26 | V401-160-010-00 | FASHER, SP/N10 T 4
27 | V201-461-002-50 | BOLT/H10X25 T 4
28 | 1640-626-001-00 | NUT T 8
29 | 1584-625-002-00 | INSULATOR T 4
30 | 1640-702-200-01 | FRAME/REAR coxr | 1| ! 7F




FIG.140

1674-702A

219

ROPS SET (EXCEPT C, R TYPE) (OPTION) (2/2)

S |TYPE OF MODEL| 1 (€ |G
KEY PART CODE DESCRIPTION P T|Oo|R REMARKS
¢ | TK538H clL|P

31 [1614-702-550-00 [ PIN ASSY T 2

32 | 1614-702-560-00(PIN/19X94 COMP T .
33 |1673-525-002-10 | LINKPIN T 2

34 | 1614-702-551-00 | BAND T 2

35 [1614-702-552-00 | RING T 8

36 | 1614-702-053-00 | BOLT/SET/M16X96 T 2

37 | V304-260-016-00 | NUT/M16 T 2

38 | VA01-160-016-00 | FASHER, SP/M16 T 2

39 [V411-260-016-00 | FASHER / M16 T 2

40 | 1614-702-540-00 | STOPPER COMP T 2

41 [ 3600-463-006-10| SPRING/A T 2

42 | VA11-260-020-00 | FASHER/M20 T 2

43 | V500-163-003-00 [ PIN, SPLIT/3X30 T 2

44 [ 1640-702-210-00 | BRACKET/LH COMP T !

45 | 1640-702-220-00 | BRACKET/RH COMP T !

46 [ V201-461-204-00 | BOLT/M12X40 T 8

47 | VA01-160-012-00 | FASHER, SP/M12 T 8

48 {V411-260-012-00 | FASHER /M12 T 8

49 |1640-903-045-10 | LABEL/W/ROPS/E30 T 1

50 | 1640-903-046-00 | LABEL/F/ROPS/E50 T L

51 {1640-903-047-00 | LABEL/W/ROPS/E20 T 1

52 | 1640-903-048-00 | LABEL/¥/ROPS/E40P T I




220

FIG.141 INTERIOR SYSTEM (C TYPE) (OPTION)

(FRONT)

1596-760

S | TYPE OF MODEL | | G
KEY PART CODE DESCRIPTION P T|O (R REMARKS
C | TK538H4 c P
1 [1596-760-500-10 | VISOR/SUN SET T !
V211-660-801-60 | BOLT/M8X16 T 4




FIG.142

X211-0050

221

COMPONENT PARTS FOR K211 —005—000—10 ON Fig.128,135

. } S |TYPE OF MODEL | I G
KEY PART CODE DESCRIPTION P T R REMARKS
c | TKs38H P
1|K211-005-100-20 | VALVE SET T 1
1 [K211-005-100-20 | VALVE SET T 2
2| K211-004-007-00 | SEAL, 0IL/TC4, 14247 T 2
2 | K211-004-007-00) SEAL, 0IL/TC4, 14247 T 1
3| K211-005-003-10 | BOLT, CONTROL T L
3| K211-005-003-10 ) BOLT, CONTROL T 2
4 |V720-111-900-60| 0-RING P6 HS90 T !
4 |V720-111-900-60| 0-RING P6 HS90 T &
5 K211-001-011-00 | PLUG T 4
5 K211-001-011-00 | PLUG T 8
6 [ K211-005-004-001{PLUG T 1
6 (K211-005-004-00 ] PLUG T 2
7| K211-005-005-00{ POPPET T 1
7| K211-005-005-00 | POPPET T 2
8 | K110-001-106-00| SPRING T !
8 | K110-001~-106~00 | SPRING T 2
9 |V720-112-401-60| 0-RING/P16 T L
9 |v720-112-401-60| 0-RING/P16 T 2
10 | V780-140-000-2T | PLUG/SCRE¥/SEAL T 3
10 [ V780-140-000-2T | PLUG/SCREW/SEAL T 6
11 | V705-140-024-00) RING, SNAP T 1
11 |V705-140-024-00 | RING, SNAP T ¢
12 [ K211-005-006-00 | HEAD T !
12 | K211-005-006-00 | HEAD T 2
13 | K211-005-007-00 | GUIDE, SPRING T 2
13 | K211-005-007-00 | GUIDE, SPRING T 4
14 | K211-005-008-00 | SPRING T !
14 | K211-005-008-00 | SPRING T 2
15 [ K211-005-009-00 | COLLAR/25X28X10 T 1
15 | K211-005-009-00 | COLLAR/25X28X10 T 2




222

FIG.142

K211-0050

18—

COMPONENT PARTS FOR K211 —005—000—-10 ON Fig.128,135

TYPE OF MODEL

O——

TITO

REMARKS

S
KEY PART CODE DESCRIPTION (F;’ E—
16 | K211-004-006-00 | COLLAR T !
16 | K211-004-006-00 | COLLAR T 2
17 [ K211-005-010-10 | COVER T L
17 | K211-005-010-10 | COVER T 2
18 [v793-108-110-30 | SEAL T 1
18 | V793-108-110-30 | SEAL T 2
19 | K211-005-011-00 | RING T 1
19 | K211-005-011-00 | RING T 2
20 | K211-005-012-00 | PIN/6X20 T 1
20 | K211-005-012-00 | PIN/6X20 T 2
21 [v710-140-004-00 | RING, SNAP/ 4 E T 1
21 |V710-140-004-00 | RING, SNAP/ 4 E T 2
22 |v220-540-601-60 | BOLT T s
22 | V220-540-601-60 | BOLT T L2
23 |V401-160-006-00 | FASHER, SP/¥ 6 T 6
23 | Y401-160-006-00 | WASHER, SP/M 6 T 12
24 |V720-112-401-40( 0-RING/P14 T 3
24 | V720-112-401-40| 0-RING/P14 T 8
25 |V720-112-401-20 | 0-RING/P12 T 2
25 | V720-112-401-20 | 0-RING/P12 T 4
26 [ K211-005-013-00 | COVER T !
26 | K211-005-013-00 | COVER T 2




X211-0080

FIG.143

223

COMPONENT PARTS FOR K211 —008 —000—10 ON Fig.56

S |TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION P T|O0|R REMARKS
C | TK538H clL|P
1 |K211-008-100~00 | VALVE SET * 1
2 | K211-008-003-00 | HEAD/SPOOL * !
3|v710-140-009-00 | RING, SNAP/ 9 E * 2
4 |K211-008-018-10 | SPRING/HCO029 * !
5(K211-013-006-00 | PLUG/M16 * 1
6 [ K211-008-010-00 | SPRING/HC19 * 2
7 (K211-008-011-00 | PLUG * z
8§ | K211-008-012-00| PLUG * 1
9 | K211-001-008-00 | PLUG * 1
10 |v780-140-000-4T | PLUG/SCREV¥/SEAL * 2
11 | v720-112-401-40| 0-RING/P14 * 3
12 | v720-112-401-20 | 0-RING/P12 * 2
13 [ K211-008-200-00 | CHECK, PIROT SET * 1
14 | V723-111-501-40 | 0-RING * !
15 | V723-111-501-20 | 0-RING * 1
16 | K211-008-010-00 | SPRING/HC19 * !
17 ([K211-013-007-00 | PLUG/M18 * 1
18 | K211-008-016-00 | ROD * 1
19 | K211-008-017-00 | PLUG * L
20 | V720-112-401-40 | 0-RING/P14 ¥ LA R N




224

K256-0010

FIG.144

COMPONENT PARTS FOR K256 — 001 —000—-00 ON Fig.62

S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TK538H clL|pP
1 [K256-001-100-00 | VALVE SET * 1
2 | K256-001-004-10 | SPRING (HCO54) * 1
3 1K211-008-011-00 | PLUG * 8
4 |V720-112-401-40|0-RING/P14 * 3
5| K256-001-005-00 | SPRING (HC042) * 1
6 (K256-001-006-00| ADJUST SCREVW (F) * 1
7|V720-112-401-00 | 0-RING/P10 * 1
8 | K250-008-005-00 | LOCK-NUT * 1
9 |v780-140-000-2T | PLUG/SCREW/SEAL * 3
10 |Vv720-112-402-00 | 0-RING/P20 * 1
11 [K256-001-007-10 | PIPE (30) * L
12 |v723-101-500-80 | RING/O * 1
13 | K234-001-004-00 | SPRING/HCO040 * 1
14 | Vv682-200-001-00 | BALL * 1
15 (K275-001-003-00 | PLUG (PF1/4) * 1
16 |v720-102-401-10 | 0-RING/P11 * 1




FIG.145

COMPONENT PARTS FOR K275 - 001 —000—00 ON Fig.62

225

5
K275-0010
S |TYPEOF MIDEL| I [C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H clL|P
1 (K275-001-001-00 | BODY/ED¥3 * L
2 |K275-001-100-00 | SPOOL SET * !
3|K270-001-003-10 [ SPRING/HCO12 * 2
4| K270-001-004-00 | PLATE/SPRING * 2
5|K275-001-200-00| SOLENOID SET * !
6 | K200-016-200-00 [ SOLENOID SET | * i
7|V723-112-002-90 | RING/O * !
8 | K275-001-002-00 | PLUG (¥12) * 1
9 |v720-101-901-00 | 0-RING * !
10 [K110-001-106-00| SPRING * 1
11 | V780-140-000-1T | PLUG/SCREW/SEAL * .
12 (V682-200-001-00 | BALL * 1
13 |vV580-140-601-60 | PIN SPLIT ¥ 6.0X16 * L
14 [ K275-001-003-00 | PLUG (PF1/4) * !
* 1

—
(5]

V720-102-401-10

0-RING/P11




226

1661-2215

FIG.146

COMPONENT PARTS FOR 1561 —221 —500—10 ON Fig.14

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o-—

roo

VI®

REMARKS

1561-221-502-10

PISTON

1

1561-221-503~00

SEALRING

1661-221-504-00

SEALRING

1561-221-505~00

SPRING

[ CHE

1650~-203-214-00

RING/40

1650-203-219-00

PLATE/SEPARATER

1650-203-218-00

PLATE/FRICTION

1561-221-511-00

PLATE/BACK

C=JRe BRI Rl V) B EVORE SRR

1650-203-222-00

RING/SNAP/CH100

[y
=

1561-221-509-00

FASH

L R B |

—
—

1650-203-217-00

RING/SNAP/CS40

[y
[\

1561-221-506-00

BRAKE/DISK

—
w

1561-221-507-00

BRAKE/PRESSURE

—
-

1561-221-508-00

RING/SNAP/CS105

LAE BN BE NE BN BN B BE JE BE BE BN BE 3 Eehi/]

DL e e




227

FIG.147 COMPONENT PARTS FOR 1581 — 621 —530—00 ON Fig.97

1581-6215
S |TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H clL|P

1 (1560-654-911-00 | LENS £ 2

2 (1560-654-912-00 | BRACKET £ 2

3| 1560-654-915-00] GASKET £ 2

4 {1560-654-916-00 ! BULB/12V35W * 2

51560-654-921-00 | ¥ASHER * 1

6 |V210-260-601-60 | BOLT, SE¥S  (S) * 4

713506-301-311-00|NUT * 4

8 (V195-164-020-40|B0LT * 8

9 [1560-654-919-00|STAY £ 2




228

FIG.

1640-5306

148

COMPONENT PARTS FOR 1640 — 530 — 600 — 10 ON Fig.68,133,134

26
23 |

A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TK538H

o--

roo

'in]

REMARKS

1640~-530-610-10

VALVE SET

1

1640~-530-610~10

VALYE SET

1640-530-613-00

HEAD/SPOOL

1640~-530~613-00

HEAD/SPOOL

1640-530-614-00

STOPPER/SPRING/A

L Y

1640~530-614-00

STOPPER/SPRING/A

1640~530-615-00

STOPPER/SPRING/B

1640-530-615-00

STOPPER/SPRING/B

K211-012-006-00

SPRING/HCO042

K211-012-006-00

SPRING/HCO042

L N T )

K211-004-007-00

SEAL, 0IL/TC4, 14247

K211-004-007-00

SEAL,O0IL/TC4, 14247

[CHE

K211-004-006-00

COLLAR

K211-004-006-00

COLLAR

1640-530-622-00

SLEEVE

1640-530-622-00

SLEEVE

1640-530-623-00

COLLAR/19X28X02

L= e ol e <RE N BE SR-rRE- N K51 BRY) BRSPS EULE RUCRE CRE CRETTR T

1640-530-623-00

COLLAR/19X28X02

—_
(=1

1640-530~-624-00

SLEEVE/DETENT

—_
[—1

1640-530-624-00

SLEEVE/DETENT

[CHEES I CHEEEE X B 1A

—t
—t

v682-200-000-60

BALL

—
—

vV682-200-000-60

BALL

LEE R BE_RE BE_BE BE_BE SE_BE BE_NE BECHE SRR SRR B HE Y N e lav]?))

Lo

—
™o

1640-530-625-00

SPRING/HCO15

—

—
™o

1640-530-625-00

SPRING/HCO15

[

—
(L)

1640-530-626-00

COVER

—

—
(L)

1640-530-626-00

COYER

—
L=

V401-160-008-00

WASHER, SP/M 8

—
£y

V401-160-008-00

WASHER, SP/M 8

—
5]

V220-540-802-00

SCRE¥W/SOCKET

—
5]

V220-540-802-00

SCREW/SOCKET

L R K B

Lo TR R T




FIG.

148

229

COMPONENT PARTS FOR 1640 — 530 —600—10 ON Fig.68,133,134

13

1640-5306
S |TYPE OF MODEL| 1 [ C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TK538H clL|pP

16 | K211-004-007-00 | SEAL, OTL/TC4, 14247 T 1

16 | K211-004-007-00 | SEAL, OIL/TC4, 14247 * 2

17 | V705-140-024-00 | RING, SNAP T 1

17 | V705-140-024-00 | RING, SNAP * 2

18 ({1640-530-628-00 | PLUG/M14 T i

18 |1640-530-628-00 | PLUG/M14 * 2

19 (1640-530-629-00 | POPPET T !

19 | 1640-530-629-00 | POPPET * 2

20 | K110-001-106-00 | SPRING T 1

20 | K110-001-106-00 | SPRING * 2

21 |¥720-112-401-20 | 0-RING/P12 T 1

21 |[V720-112-401-20} 0-RING/P12 * 2

22 | 1640-530-631-00( SPOOL/DELECT T !

22 [ 1640-530-631-00| SPOOL/DELECT * 2

23 | 1640-530-632-00 | PLATE T 1

23 | 1640-530-632~-00 | PLATE * 2

24 | v580-140-302-50 | SPRING PIN (¥) T 1

24 | V580-140-302-50 | SPRING PIN (V) * 2

25 | ¥720-111-900-70 | 0-RING/P 7 T !

25 | ¥720-111-800-70 | 0-RING/P 7 * 2

26 | v220-540~601-00 ( BOLT T 3

26 | v220-540-601-00 | BOLT * s

27 | K200-014-007-00 | PLUG/SEAL T O

27 | K200-014-007-00 | PLUG/SEAL * 2

28 | V720-112-401-40 | 0-RING/P14 T 3

28 (V720-112-401-40 ) 0-RING/P14 * 8




230

1673-4075

FIG.149

COMPONENT PARTS FOR 1673 — 407 — 550 —00 ON Fig.47

TYPE OF MODEL

KEY PART CODE DESCRIPTION ,§ + 8 S REMARKS
C | TK538H clL|P
1 |1673-407-560-00 | CASE/GEAR ASSY * 1
2 | 1444-408-213-00 | BEARING, NR/FJL3020 * 1
3 (1444-408-214-00 | PACKING, U * !
4 |1673-407-570-00 | NUT ASSY * 1
5| 1444-408-217-00 | RING * 1
6 | 1444-408-218-00 | 0-RING * L
71 1444-408-219-00 | 0-RING * !
8 |1444-408-301-00 | RING * 3
9 | 1444-408-302-00 | O-RING * 3
10 | 1444-408-303~-00 | RING * 1
11 | v723-102-002-50 | 0-RING * 1
12 | 1673-407-580-00 | HOUSING/VALVE ASSY * 1
13 | 1444-408-306-00 | BEARING, NR * 1
14 | 1560-407-282-40 | SEAL, OIL * 1
15 | V705-140-032-00 | RING, SNAP/32 C * !
16 | 1444-408-308-00 | SEAL, 0IL * !
17 | v721-113-106~50 | RING/0 * 1
18 | 1513-408-217-00 | POPPET * 1
19 | 1560-407-293-40 | SPRING * 1
20 |1550-408-325-00 | BOLT * 1
21 [ 1550-408-324-00| 0-RING * 1
22 | 1550~-408-326-00 | NUT * 1
23 | 1550-408-321-00 | PLUG, PT1/8 * 1
24 | 16980-407-550-00 | SIDECOVER ASSY * 1
25 | 1444-408-316-00 | BEARING, NR/HJ243316 * 1
26 | 1444-408-317-00 | PACKING, U * 1
27 | 1444-408-318-00 | SEAL, OIL * 1
28 [ v721-113-107-00 | 0-RING/GT0 * !
20 | 1673-407-270-00 | SHAFT/SECTOR ASSY * 1
30 |1690-407-352-00 | SCREW/ADJUST * 1




1673-4075

FIG.149

COMPONENT PARTS FOR 1673 — 407 — 550 — 00 ON Fig.47

231

s |TYPE OF MODEL| ) | c |G

KEY PART CODE DESCRIPTION P |- T|0o|R REMARKS
C | TK538H clL|pP

31 |[1690-407-353-00 | PLUG * 1

32 [1444-408-323-00|NUT * 1

33| 1690-407-511-00 | ORING * I

34 |1513-408-223-00 | BEARING, TB * 1

35 | 1560~-407-261-30 | COLLAR * i

36 | 1560-407-262-30 | COLLAR * 1

37 | 1560-407-263-40 | BEARING/NEEDLE * I

38 | 1560-407-264-40 | COVER/FRONT * i

39 |v723-102-003-80 | 0-RING * i

40 | 1560-407-265-40 | NUT/M45X1. 5 * I

41 [V201-461-203-00 | BOLT/M12X30 * g

42 | 1690-407-512-00 | FLANGEBOLT ¥ 5

43 [ 1444-408-332-00)PLUG PT 1/4 * !




232

1674-6582

FIG.150

COMPONENT PARTS FOR 1674 — 658 —220 — 00 ON Fig.93

S |TYPE OF MODEL|! | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TK538H c|L|P
1 |1640-658-520-10 | METER/TACHO ASSY * !
2 (1640-658-322-00 | RING/E * 2
3 |1673-658-214-00| GEAR * 1
4 |1640-658-324-00 | PIN * !
5| 1640-658-325-00 | FASHER * 1
6 /1650-652-212-00 | NETA/FUEL ASSY * !
7]1650-652-561-00 | METER/TEMP * !
8 [1560-658-240-70 | HOUSING ASSY * 1
9 [1560-658-242-00 | SCREW/TRAS, M04X12 * 3
10 | 1673-658-212-00 | VISOR * 1
11 | 1650-652~-715-00 | ESCUTCHEON ASSY * 1
12 | 1650-652-218-00 | HOUSING/GEARBOX ASSY * 1
13 | 1518-621-208-00 | GLASS * !
14 | 1518-621-209-00 | PACKING (A) % 1
15 | 1518-621-211-00 | CASE, GLASS ¥ 1
16 [1561-660-412-00 | BOARD * 1
17 | V195-164-012-40 | BOLT/M4X12 ¥ 1
18 | 3650-270-214-00 | BULR ¥ 1z
19 |1560-658-282-40 | SOCKET * 12
20 | 1560-658-202-00 | SCREW ¥ C
21 |V195-163-008-30|PIN 3/3X08 * 3
22 | v120-264-001-00 | SCREW/S * 2
23 |1560-658-310-30 | SWITCH SET * 1
24 |V411-260-004-00 | FASHER, PL/M 4 * 8
25 | V120-264-000~80 | SCREW, PLUS/M4X8 * 3
26 | v411-260-005-00 | YASHER, PL/M 5 * 3
27 | V120-265-001-00 | SCREW, SEMS/M5X10 * 3
28 | 1444-621-311-00 [ CAP * !
20 | 1444-621-312-00 | NUT, RING/M28X1.0 * e
30 | 1444-621-313-00 | WASHER * 1




16746582

FIG.150

COMPONENT PARTS FOR 1674 —658 —220 - 00 ON Fig.93

233

S |TYPE OF MODEL| I [C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS

C | TK538H clC|p
31 [1444-621-320-00 | KEY ASSY * 1
32 | 1560-658-203-50 | HARNESS ASSY * 1
33 | 1544-623-001-00 [ SFITCH ASSY * I
34 | 1544-623-232-00 | NUT/M22 * I
35 | 1544-623-233-00 | LEVER * i
36 | 1544-623-234-00| KNOB * 1
37 | 1544-623-235-00 [ BOOT/HORN * I
38 (1600-623-200-00 | SHITCH % oYYy oy T
39 |[1600-623-210-00| SFITCH, LAKP ASSY % L
40 [ 1594-658-240-00 | SFITCH * 1
4 [ 1594-658-242-00 | YASHER * 1
42 | 1594-658-243-00 | FASHER/12X30X01 * 1
43 | 1594-658-244-00 | NUT/M12 * i
44 [1594-658-245-00 | CAP * N
45 | 1594-658-247-00 | FASHER/13X30X01 * I
46 | 1594-658-201-00 | MARK * 1
47 | 1594-658-202-00 | LABEL/CONTROL/RH * I




WIRING DIAGRAM

234

Isuscs

viny
Jeey (0BOA ®avw)
D IUTLL Prey

(HD

14710

Mov/SY
e EHWF\QV
_u“ LI\

+— bt
il T - ¢
1481 | — REC
ess L _ ! """"M"r—=—=—r <1541 ~~>.......pHp—-—"1-11--\'-—"———=-~~—"—-"—"—"—"—"—"——"—"——— - A
a1 | Rt B g A
SEV) *IVLD _
Wol3vIIT RNy ﬁ !
ns Iml.JnAI.n.n..l._r ! | e
FUR R R e T i (080X sasw)
mxm.u_ | (HY) 3§21 PVSH
ya11a8 > - - L
Toss ] _ | Mov/SY
e u._.u__t_ 14 Y [B889] [Aafad} i il | ot E m
ivergs | MIZ Elmupm‘_sm; | <ERES Jnv K 442
yin = | |
vy 5 o | N ' e MRS o et
" MO L 1 e | i i L m_
oo wem | (HY) r M . h |
bz || “ _ i j g Lere .a;M !
! ; 2 - J
(HY) f v T
IXERN —t | | ; l ﬁ
dvis o s | - | —
T e ‘ _ —
)OO A R R AN R A oo LT
I v HHE Ve vor | |
esney 0 ! [ [N L R P -+ AW B
voreny | ya3yias
K001 T— | | | . v | [Relneg (R ureq
_.ll.lnl._ — — | « @ g [ER .|
, MOLTH 7oy 2 m— } i ys31as =F- yo1tms
1ROZ 1T - - - _ ] % LI LN
HoZ1=) A = ; ! gIs 3 3 'RETLE] do3g
llllllllllllllllllllllllllllllll P .l_ (Jean)
llllllllllllllll (L1 aFUNYD
I P ™ 1 [ X . PRRT)
e T il ﬁ 1 | ' 2 . “uﬂ_-m
> s11a8 . . — - 30498
(XYM MGVE | £ 5 je L ~ Teests [ i e e | ! 2
:Q Aﬂ ruissen ! _ i o - ' S
= i iy piviey | ¢ g || _ .
...... Tt E} °q o9 896 !
(MY w7 H ' i D W o [NGJ u1ok |
i L LI e T ) s IR | VT T ofol JHI
: [EY L) [ livus A5 1 nus f T 1 s JALEASE ] I — ke il ax ! e H AHV ailas ool [T Ilwl
, civseony . e[ Tasgj e[y e I = @:_:u_:a El o
T Aiddas Jsaog o i . [ [BOTHADTANAD] [TOEN{ADIAYIED; : AL ST s =
(HY) 34311 1RuIyS (H Ig¥it (vupgs _ _ I L — - o [T
[ vata queds winy dvey B aurﬂEWAEE BRI CER| _ , i Vi i D @ HEEREREE
5 T — — — — — = — = o e WL ADIED[dT  [MOIBDIONI D .
i == T I : i by L=
ISR T ' 1 L J 2
| . =
5
N A =
T b ?
£l —= — —
- f L =] 0
av | W 0
W - B
—fF—- — n\mm\
Hll..lw = =
[ERET ' S -
[ Epwl ' B TEN) 0
AVI3Y 9
8
= T ‘ 26 5
B 9
Y
= i .EE .EE,
~© 26010 ~ 3
fpiey Bol ol 7 B I,I X (814} E..r_ IR u
i B B = :
(NOY ON = ,SG_E_ V0115143500 [puezay
C

(440) ON \
Yo11As OLg




NUMERICAL |INDEX 6005-097-350-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
J061-116-025-00 17 21 | V721-103-104-00 18 13 | 6209-300-012-00 4 6
J061-210-015-00 18 18 25 18 | 6209-300-014-00 13
J061-213-018-00 2 10 | V721-103-105-00 25 19 | 6209-360-018-00 22 3
J061-216~020-00 17 29 | V721-113-105-00 18 29 | 620$-360-047-00 5 15
18 19 | V723-102-002-40 10 38 | 6209-360-071-10 17 27
J061-220-024-00 18 35 | V723-102-005-00 10 45 | 6209-360-072-10 17 28
J061-238-046-00 5 14 25 16 | 6209-360-075-10 5 13
J061-252-063-00 5 16 | V723-102-005-50 18 26 | 6209-360-076-10 17 20
J062-076-082-00 22 4 25 21 | 6209-366-005-10 2 9
P117-303-003-00 10 24 | V723-102-006-00 17 26 | 6209-409-001-00 10 20
V195-164-008-30 2 4 25 28 | 6209-409-003-00 12 17
V201-360-807-50 10 11 | 1373-121-001-00 23 4 | 6209-409-004-00 4 7
V211-560-802-00 10 13 | 1594~105-001-00 4 5 | 6209-440-002-10 14 7
18 22 25 23 | 6209-490-002-00 2 7
21 7| 1650-650-015-00 10 16 | 6209-500-003-00 10 18
23 3 | 3625-540-004-00 5 7 10 27
V211-560-802-50 3 3 10 40 25 13
4 3| 3640~586-004-00 22 5 | 6209-500-005-00 12 21
18 32 | 3805-355-002-10 8 2 | 6209-580-002-10 21 38
V220-540-602-00 17 7 | 3817-401-001-00 10 12 | 6209-605-003-00 10 2
V251~340-802-50 5 5 12 20 | 6209-605-004-10 1 4
V251~340-806-00 6 21 18 14 | 6209-610-001-00 6 4
V304-700-008-00 5 3 18 33 | 6209-610-003-00 1 3
V341-120-008-00 10 21 21 8 6 6
V401-160-006-00 17 18 | 6115-639-008-00 27 51 | 6209-610-004-00 10 3
V411-260-006-00 21 41 | 6209-000-002-00 12 18 | 6209-625-002-00 10 7
V411-260-008-00 5 11 | 6209-000-005-00 1 12 25 12
V411-700-008-00 5 4| 6209-000-006-00 6 2 | 6209-625-003-20 6 15
V411-700-010-00 4 8 | 6209-000-023-00 16 8 25 10
V523-101-001-80 9 3| 6209-030-005-00 10 8 | 6209-630-002-10 24 6
16 2 6209-030-005-00 10 9 25 22
V600-110-600-40 21 13 18 23 | 6209-630-004-10 17 19
V600-~110-600~50 10 49 | 6209-030-043-00 21 17 25 26
V600~110-620-30 21 12 | 6209-030-091-00 9 4 | 6209-740-001-00 10 28
V600-150-600-20 16 7| 6209-030-092-00 19 6209-740-005-00 6 18
V682-200-000-60 1 10 | 6209-030-094-00 17 17 | 6209-749-001-20 6 16
V704-140-016-00 12 15 | 6209-030-095-00 10 15 10 46
V705-140-012-00 10 33 | 6209-030-097-00 6 28 | 6209-920-002-00 10 22
V710-140-004-00 21 22 | 6209-031-083-00 23 5 | 6209-940-004-00 12 14
21 34 | 6209-037-017-10 5 10 | 6211-110-043-60 1 1
V720-101-900-80 21 37 | 6209-046-001-00 10 17 | 6211-141-023-50 1 11
V720-102-401-80 8 3| 6209-050-001-00 10 34 25 3
V720-103-502-50 6 36 | 6209-050-002-00 10 35 | 6211-150-032-10 1 2
V720-113-502-20 17 9 | 6209-060-001-00 17 14 | 6211-170-007-20 2 1
25 17 | 6209-060-002-00 6 33 | 6211-173-005-00 2 6

235



236

6005-097-350-00
PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FI6. KEY
6211-173-005-00 | 25 4| 6212-230-011-00 | 14 5| 6213-161-003-10 | 10 31
6211-179-011-20 2| 6212-235-002-20 | 14 6 | 6213-164-001-00 | 10 32
6211-210-055-70 6 1| 6212-261-009-10 | 14 § | 6213-240-005-10 | 17 12
6211-258-001-00 6 9 | 6212-263-009-00 7 5| 6213-311-026-10 | 17 16
25 8 | 6212-264-009-00 7 6 | 6213-311-041-10 | 17 13
6211-258-002-00 6 10 | 6212-310-011-40 | 16 1| 6213-319-010-00 6 32
25 9 | 6212-330-066-00 | 16 5  6213-319-011-00 6 34
6211-291-010-00 2 3| 6212-333-002-00 | 16 6 25 27
6211-291-015-10 6 26| 6212-339-005-00 | 16 9 | 6213-610-011-10 | 18 1
| 6211-292-001-20 6 27| 6212-371-035-00 | 16 10 | 6213-611-006-00 | 18 2
25 11| 6212-379-001-00 | 16 11 | 6213-612-004-00 | 18 9
6211-310-009-50 | 10 1| 6212-511-005-00 | 13 1| 6213-613-002-10 | 18 8
§211-311-013-00 | 10 41 | 6212-521-002-00 | 16 3| 6213-619-002-00 | 18 11
6211-312-005-10 | 10 29 | 6212-522-004-00 | 13 2 | 6213-619-003-00 | 18 10
25 14 | 6212-523-006-30 | 13 6 | 6213-619-006-00 | 18 28

____________________________________________ }.__...._____________,-____-__N_,...__-_.._..___.__ O U IS
6211-312-006-10 | 10 42 | 6212-524-006-10 | 21 10 | 6213-619-009-00 | 18 12
25 15 | 6212-530-005-10 | 10 48 | 6213-621-003-00 | 18 6
6211-319-003-00 | 10 44 | 6212-531-008-20 8 8 | 6213-622-002-10 | 18 5
6211-341-030-10 9 1| 6212-535-007-00 | 13 4| 6213-631-002-00 | 18 3
6211-342-003-10 9 6212-535-009-00 | 21 14 | 6213-631-005-00 | 18 4
6211-361-038-10 8 1| 6212-551-004-00 | 12 1| 6213-641-022-00 | 19 2
6211-510-008-00 6 11| 6212-552-004-00 | 12 2 | 6213-642-002-00 | 18 7
6211-511-007-00 6 12| 6212-561-003-00 | 12 3| 6213-660-015-00 | 19 1
6211-511-008-00 6 13| 6212-563-001-00 | 12 4| 6213-669-012-00 | 19 3
6211-530-008-00 7 1| 6212-565-001-00 | 12 5 | 6213-671-031-00 | 19 5
6211-540-008-00 7 3| 6212-569-002-00 1 9 | 6213-674-006-10 | 23 2
6211-599-004-00 6 14 25 2 | 6213-711-003-20 | 18 25
7 2 | 6212-571-002-20 | 12 6 | 6213-716-003-10 | 18 20
7 4| 6212-575-003-00 | 12 7| 6213-719-002-00 | 18 17
6211-711-003-00 1 6 | 6212-600-009-10 | 12 8 | 6213-721-005-00 6 24
6211-715-004-00 1 5| 6212-611-004-10 | 12 9 | 6213-721-007-00 6 23
6211-721-003-10 1 7| 6212-616-002-00 | 12 16 | 6213-729-004-10 | 18 15
6211~721-004-00 1 8§ | 6212-620-008-10 | 12 10 | 6213-729-011-00 | 18 34
6211-751-001-10 2 5| 6212-626-002-10 | 12 11 | 6213-729-013-10 | 18 16
6211-751-002-00 6 35| 6212-628-010-00 | 12 12 | 6213-743-002-10 | 18 21
6211-760-020-10 6 30| 6212-628-011-00 | 12 13 25 20
6211-766-006-10 31 | 6213-100-004-30 | 17 1| 6214-111-023-00 3 1
6211-777-007-20 | 11 1| 6213-111-002-20 | 17 2 | 6214-115-003-10 3 2
6212-111-054-60 | 14 1| 6213-119-001-00 | 17 6 25 6
6212-114-054-60 | 15 1| 6213-120-002-30 | 17 3 | 6214-141-023-00 4 1
6212-116-054-60 | 15 3| 6213-125-002-10 | 17 4| 6214-145-004-20 4 2
6212-121-019-40 | 14 2 | 6213-129-003-00 | 17 5 25 7
6212-124-019-40 | 15 2 | 6213-140-013-00 | 17 8 | 6214-145-009-00 5 2
6212-126-019-40 | 15 4| 6213-149-003-20 | 17 10 25 24
6212-211-002-00 | 14 3| 6213-160-003-16 | 10 30 | 6214-400-006-00 5 1




6005-097-350-00

PART CODE

PART CODE

PART CODE

6214-435-024-30
6214-439-010-10
6214-439-011-10
6215-300-037-00
6215-311-005-00

6215-315-002-00
6215-315-005-00
6215-315-006-00
6215-315-007-00
6215-330-022-00

6215-332-006-00
6215-339~004-00
6215-342-002-00
6215-343-002-00
6215-345-044-00

6215-345-045-00
6215-345-046-00
6215-345-047-00
6215-345-048-00
6215-345-049-00

6215-345-050-00
6215-345-051-00
6215-345-052-00
6215-345-053-00
6215-359-003-00

6215-359-004-00
6215-359-006-00
6215-411-052-00
6215-411-053-10
6215-411-054-00

6215-411-080-10
6215-412-004-00
6215-520-007-10
6215~526-001-10
6215-531-019-00

6215-537-002-10

6215-541-001-10
6215-541-016-30
6215-541-024-20
6215-542-004-20

6215-542-005-00
6215-542-006-00
6215-543-002-10
6215-546-003-10
6215-549-005-10

FIG. KEY
5 6
5 8
5 g
20 1
26 16
20 2
20 4
20 3
20 5
26 1
26 15
26 14
26 13
26 12
26 2
26 3
26 4
26 5
26 6
26 7
26 8
26 g
26 10
26 11
26 17
26 18
21 53
20 6
20 7
20 8
22 2
22 1
21 16
21 18
21 35
21 44
21 19
21 24
21 36
10 23
10 25
21 21
21 20
10 19
21 27

6215-549-006-00
6215-549-007-10
6215-549-009-00
6215-549-010-00
6215-549-012-00

6215-549-013-00
6215-549-023-00
6215-549-024-00
6215-549-031-10
6215-549-037-00

6215-549-038-00
6215-549-063-00
6215-600-078-00
6215-611-015-00
6215-619-023-00

6215-619-024-00
6215-621-018-00
6215-622-003-00
6215-629-017-00
6215-629-035-00

6215-629-036-00
6215-629-037-00
6215-629-038-00
6215-629-039-00
6215-629-040-00

6215-629-041-00
6215-629-042-00
6215-629-043-00
6215-629-044-00
6215-629-045-00

6215-629-046-00
6215-629-047-00
6215-629-048-00
6215-629-045-00
6215-629-050-00

6215-629-051-00
6215-629-052-00
6215-629-053-00
6215-629-054-00
6215-629-055-00

6215-629-056-00
6215-629-058-00
6215-629-059-00
6215-629-060-00
6215-629-061-00

F1G. KEY
21 29
21 39
21 30
21 31
21 43
6 29
21 32
21 33
21 23
21 26
21 25
21 28
21 1
27 1
21 50
27 52
21 9
27 11
21 12
21 13
21 25
21 26
27 27
21 28
21 29
21 30
27 31
21 32
21 33
21 34
21 35
21 36
27 317
27 38
21 39
217 40
27 41
27 42
27 43
27 44
21 45
217 46
27 47
27 17
27 138

6215-629-062-00
6215-629-063-00
6215-629-064-00
6215-629-065-00
6215-629-066-00

6215-629-067-00
6215-631-008-00
6215-634-003-00
6215-635-004-00
6215-635-005-00

6215-637-004-00
6215-639-008-00
6215-639-009-00
6215-641-002-00
6215-643-005-00

6215-644-006-00
6215-649-008-00
6215-649-009-00
6215-649-010-00
6215-649-011-00

6219-310-003-20
6219-732-012-00
6219-752-006-00
6219-752-007-00
6219-752-008-00

6219-752-009-00
6219-752-010-00
6221-700~-002-10
6221-726-002-10
6221~726-003-00

6221-726-004-00
6222-111-005-10
6281-100-007-20
6281-111-005-00
6281-115-010-00

6281-115-011-00
6281-115-016-00
6281-116-004-00
6281-121-006-00
6281-123-005-00

6281-124-007-10
6281-129-003-00
6281-129-038-00
6281-129-039-00
6281-129-040-00

FIG. KEY
27 19
27 20
27 21
27 22
21 23
21 2
21 2
21 1
21 ;
27 49
27 48
21 15
27 16
27
27 4
21 6
21 5
27 7
27 9
27 10
10 317
24 4
21 2
21 3
21 4
21 5
21 6
17 22
17 23
17 25
17 24

4

23 7
28 1
28 23
28 10
28 20
28 11
28

28 8
28

28 19
28

28 4
28 7

237



238

6005-097-350-00
PART CODE F1G. KEY PART CODE F1G. KEY PART CODE F1G. KEY
6281-129-042-00 28 15 | 6581-129-092-00 28 17 | 6909-950-115-00 14 4
6281-129-043-00 28 16 | 6581-129-099-00 28 6 | 6911-129-081-00 6
6281-129-044-00 28 18 | 6901-055-855-00 12 19 | 6911-219-195-00 6
6281-129-045-10 28 9 | 6901-066-645-00 16 12
6281-129-062-00 28 14 | 6901-910-612-00 13 5
6281-151-017-10 28 13 21 15
6281-200-020-00 23 1 24 7
6281-213-017-00 29 7| 6901-910-616-00 10 39
6281-214-003-00 29 12 | 6901-910-635-00 8 4
6281-214-004-00 29 13 | 6901-910-816-00 17 11
| 6281-215-001-00 29 17 | 6901-910-828-00 18 27
6281-216-001-00 29 18 | 6901-910-845-00 18 31
6281-217-003-00 29 16 | 6901-911-020-00 5 12
6281-221-007-00 29 4 11 2
6281-222-012-00 29 1| 6901-911-025-00 9
___________________________________________ I ) SN——
( 6281-229-002-00 29 2 | 6901-931-240-00 23 8
7 6281-229-003-00 29 3| 6902-050-816-00 10 43
6281-229-004-00 29 5| 6904-110-822-00 6 20
6281-229-006-00 29 8 10 4
6281-229-007-00 29 9 10 47
6281-229-008-00 29 10 | 6904-110-840-00 6 19
6281-229-011-00 29 15 18 30
6281-229-012-00 29 19 | 6904-110-850-00 10 6
6281-229-013-00 29 20 | 6904-110-855-00 10 5
6281-229-014-00 29 21 | 6904-130-825-00 4 9
_______________________________________________________________________ L S
6281-229-015-00 29 22 | 6908-000-716-00 13 3
6281-229-016-00 29 23 21 11
6281-229-017-00 29 24 | 6908-000-750-00 16 4
6281-229-018-00 29 25 | 6908-160-816-00 6 17
6281-229-029-00 J 29 14 | 6909-110-406-00 10 36
6281-229-032-00 29 6 21 40
6281-229-033-00 29 11 | 6909-110-408-00 10 50
6281-229-041-00 28 22 10 52
6281-271-002-00 29 26 | 6909-110-410-00 23 6
6281-410-010-00 24 3| 6909-111-508-00 28 21
6281-910-003-10 24 5| 6909-150-506-00 21 42
6281-920-001-00 24 8 | 6909-150-508-00 10 51
6281-971-003-00 24 1 10 53
6282-450-004-00 24 2 ) 6909-160-508-00 10 10
6287-810-029-00 25 1| 6909-202-308-00 10 26
6294-453-002-00 W 6 22 | 6909-571-410-00 17 15
6509-030-037-00 10 14 25 25
6509-605-019~10 6 7| 6909-572-008~00 2 8
6513-770-022-10 18 24 25
6581-117-007-00 28 12 | 6909-902-299-00 6 25




NUMERICAL |INDEX 1674-097-120-00
PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FI1G. KEY
A101-251-008-00 41 8 | K211-005-000-10 | 135 2 | K275-001-001-00  |145 1
J061-112-022-00 1 25 | K211-005-003-10 | 142 3 | K275-001-002-00  |145 8
A7 38 | K211-005-004-00 | 142 6 | ¥275-001-003-00 62 17
47 43 | K211-005-005-00 | 142 7 144 15
J061-116-025-00 6 14 | K211-005-006-00 | 142 12 145 14
7 15 | K211-005-007-00 | 142 13 | K275-001-100-00  |145 2
110 46 | K211-005-008-00 | 142 14 | ¥275-001-200-00 [145 5
J061-120-032-00 62 25 | K211-005-009-00 | 142 15 | P120-605-031-00 41 5
J061-140-057-00 2 14 | K211-005-010-10 | 142 17 106 28
7 28 | K211-005-011-00 | 142 19 | V111-164-002-50  [109 13
J061-165-090-00 1 29 | K211-005-012-00 {142 20 | V111-165-001-00 91 17
J061-210-015-00 3 24 | K211-005-013-00 |142 26 92 15
38 14 | K211-005-100-20 | 142 1| V111-166-001-00 {106 24
J061-211-013-00 1 26 | K211-008-000-10 56 10 | V111-166-003-00 90 3
J061-228-036-00 61 16 | K211-008-003-00 | 143 V111-166-004-00 56 33
J061-230-038-00 3 17 | K211-008-010-00 | 143 6 | V112-165-001-60  |107 22
J061-232-040-00 3 16 143 16 | V112-165-002-50 91 16
J061-234-042-00 3 15 | K211-008-011-00 | 143 7 92 14
J061-252-063-00 2 10 144 3| V120-264-000-80  |[150 25
2 13 | K211-008~012-00 | 143 8 | Vv120-264-001-00  |150 22
J062-076-082-00 6 15 | K211-008-016-00 | 143 18 | V120-264-001-20  [110 33
7 16 | K211-008-017-00 |[143 19 | V120-265-001-00  [150 27
J062-104-111-00 6 16 | K211-008-018-10 | 143 4 | V120-265-003-00  |137 5
1 17 | ¥K211-008-100-00 {143 1| V120-266-001-60 90 6
K110-001-106-00 | 142 8 | K211-008-200-00 |143 13 | V120-266-002-00 |104 13
145 10 | K211-012-006-00 | 148 5 108 13
148 20 | K211-013-006-00 |143 5| V120-365-001-20  |105 27
K135-002-009-00 47 17 | K211-013-007-00 | 143 17 | V120-366-001-60 93 4
61 28 | K220-002-000-00 64 18 97 15
K135-013-000-00 47 10 | K231-004-000-20 56 24 97 19
K135-013-100-10 47 11 | K231-004-006-00 56 217 97 38
K135-015-002-00 47 12 { K231-004-007-00 56 29 103 8
K135-017-006-00 61 23 | K234-001-004-00 | 144 13 103 10
K135-022-000-00 61 21 | K250-008-000-00 61 46 106 6
K135-022-100-00 61 22 | K250-008-005-00 | 144 8 107 21
K200-014-007-00 | 148 27 | K250-015-000-00 56 21 108 15
K200-016-200-00 | 145 6 | K256-001-000-00 62 1 109 3
K211-001-008-00 | 143 9 | K256-001-004-10 | 144 2 | V120-366-002-50  |104 8
K211-001-011-00 | 142 5| K256-001-005-00 |[144 5 104 28
K211-004-006-00 | 142 16 | K256-001-006-00 |[144 6 | V120-368-002-00 44 8
148 7 | K256-001-007-10  |144 11 72 10
K211-004-007-00 | 142 2 | K256-001-100-00 | 144 1| V120-376-001-60 29 12
148 6 | K270-001-003-10 | 145 104 20
148 16 | K270-001-004-00 | 145 4 138 7
K211-005-000-10 | 128 2 | K275-001-000-00 62 14 | V195-163-008-30  |150 21

239



240

1674-097-120-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V195-164-012-40 150 17 | V201-361-202-00 81 6 | V201-461-003-50 83 5
V195-164-020-40 147 8 82 6 140 6
V200-260-501-0B 94 3 84 6 | V201-461-006-00 83 6
V200-360-604-50 62 5 | V201-361-203-00 10 5 140 7
V201-260-801-20 6 25 18 2 | V201-461-202-00 79 6
7 3 48 3 83 10
28 1 100 16 140 10
57 4 121 3 140 24
V201-260~801-60 73 30 124 11 1 V201-461-203-00 149 41
91 23 125 2 | V201-461-204-00 139 17
92 21 126 11 140 46
135 10 | V201-361-203-50 16 2 | V201-461-207-50 79 8
V201-260-803-00 56 13 16 10 80 8
V201-260-803-50 49 9 51 20 81 8
V201-260-804-50 62 20 52 6 32 10
V201-260-805-00 61 417 56 17 83 14
V201-260-808-00 1 15 | V201-361-204-00 10 4 84 8
4 24 123 4 140 14
5 24 | V201-361-204-50 10 6 | V201-461-215-50 66 30
V201-260-814-00 59 3 17 2 140 21
V201-261-004-00 63 2 48 4 | V201-461-403-20 79 3
87 24 122 2 140 23
V201-261-005-50 31 5| V201-361-206-00 13 4 | V203-361-805-00 51 23
V201-261-006-50 4 11 | V201-361-206-50 17 3 | V210-260-601-20 1 20
4 19 | V201-361-208-00 100 6 | V210-260-601-60 94 7
5 11 101 7 147 6
5 19 | V201-361-208-50 16 9 | V210-260-602-50 128 13
V201-261-008-00 133 8 | V201-361-215-50 66 3 | V210-260-604-00 73 47
v201-261-008-50 128 3 | Vv201-361-403-00 66 7 135 16
V201-261-012-00 68 7 80 3 | V210-360-601-20 3 10
134 8 81 3 T4 11
V201-261-013-50 135 3 132 3 75 7
V201-261-202-00 917 21 132 6 | V210-360-601-60 47 29
V201-261-607-50 131 2 | V201-361-403-50 65 4 69 10
V201-360-802-00 136 2 1217 10 69 19
V201-360-802-5B 22 8 129 3 73 52
V201-360-804-00 46 10 129 5 95 20
V201-360-806-50 22 10 130 2 96 20
V201-361-002-50 100 9 | V201-361-603-00 99 7 97 29
V201-361-005-00 87 13 119 21 99 11
V201-361-006-00 102 3 120 11 105 18
V201-361-009-00 54 11 | V201-361-604-50 51 11 105 20
V201-361-010-00 35 5 | V201-460-802-00 50 18 108 18
v201-361-011-00 35 6 | Vv201-461-002-50 79 12 110 2
V201-361-202-00 80 6 140 27 | V210-360-602-00 94 11




1674-097-120-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F16. KEY
V210-360-602-00 | 104 25 | V211-260-802-00 | 38 19 | V211-360-801-60 | 61 37
V210-360-602-50 | 95 34 42 8 61 39
96 34 45 10 62 13
V210-360-603-50 | 95 35 46 6 64 8
9% 35 52 11 64 11
V210-560-602-50 | 47 32 62 23 64 29
V210-560-603-00 | 47 41 68 26 65 2
V210-560-603-50 | 61 34 72 5 68 22
V210-560-604-50 | 61 19 4 21 68 33
V211-260-801-20 5 13 78 2 72 7
714 85 5 3 25
49 12 86 5 3 35
95 31 133 25 73 41
96 31 134 28 76 4
133 21| V211-260-802-50 | 20 2 85 12
V211-260-801-60 2 16 61 49 85 18
6 2 128 1 85 22
7 4 128 24 86 6
9 10 135 9 86 9
38 16 135 30 86 12
SO I SN AN U SO
41 21| V211-260-804-00 | 56 11 86 15
58 3| V211-261-001-60 | 30 2 86 16
58 22 | V211-261-002-00 | 22 14 95 13
60 3 42 7 95 32
60 10 61 5 9% 13
64 6 64 34 9% 32
64 13 | v211-261-002-50 | 20 6 97 32
64 15 61 11 110 34
64 33 61 57 118 20
68 10 | V211-261-003-00 | 61 52 127 14
91 5 61 56 128 8
94 5 118 3 | V211-360-802-00 3 21
94 9 | Vv211-360-801-20 4 35 5 28
94 15 5 36 a 22
127 27| V211-360-801-60 2 7 89 15
128 32 417 69 23
133 11 4 31 70 4
134 11 4 33 71 3
134 24 5 30 72 2
135 37 5 34 72 4
V211-260-802-00 5 23 19 9 15
7 22 30 10 75 9
0 17 41 22 ki 2
20 3 61 6 85 8
24 4 61 14 100 14

241



242

1674-097-120-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY

¥211-360-802-00 110 50 | V211-660-802-00 8 2 | V301-260-006-00 104 21

117 4 103 2 107 12

133 14 105 13 108 7

134 15 107 15 110 4

137 2 | V211-660-802-50 3 26 | V302-460-016-00 119 6

V211-360-802-50 4 29 22 7 119 16

5 32 | V211-661-002-00 80 14 | V304-260-008-00 4 27

69 21 82 4 7 25

V211-360-803-00 73 49 87 62 24 5
122 8 99 3 29

V211-360-803-50 85 19 100 3 29 6

86 13 | V211-661-002-50 43 7 30 7

V211-360-804~00 75 10 | V211-661-003-00 102 6 39 3

¥211-360-805-50 1 3 | V220-540-601-00  |-148 26 42 12

V211-361-002-50 61 61 | V220-540-601-60 142 22 46 11

¥211-560-801-60 43 11 | V220-540-802-00 148 15 56 14

118 18 | V220-541-002-00 68 6 58 32

¥211-560-802-00 11 8 133 7 69 17

40 5 134 7 85 31

61 54 | V240-461-608-50 119 4 86 24

87 5 119 14 817 16

87 23 | V251-260-802-0D 16 5 817 36

V211-560-802-50 15 4 | V251-340-802-50 4 2 817 53

46 9 5 2 817 56

62 30 | V251-341-002-5D 52 35 87 59

1056 3 | V251-341-002-50 52 48 95 11

V211-560-803-50 817 20 | V251-341-002-8D 19 3 96 11

¥211-560-804-50 817 52 | V251-341-003-5D 19 6 106 27

¥211-561-002-00 40 8 | V251-341-202-50 10 2 1217 20

817 38 124 13 128 9

V211-561-002-50 33 7 126 13 135 12

34 18 | V251-341-203-00 48 2 | V304-260-010-00 4 14

38 8 125 3 4 22

51 5 | V251-341-203-2D 19 2 5 14

52 37 | V251-341-210-00 10 14 5 22

52 47 | V252-341-002-00 102 7 31 7

817 19 | V271-160-601-20 3 5 56 35

¥211-561-003-00 35 3 | V271-160-602-50 2 4 817 25

35 11| V290-106-001-20 70 9 1217 33

54 12 71 8 | V304-260-012-00 82 11

V211-561-004-00 35 4 | V301-260-004-00 109 14 817 11

54 10 | V301-260-006-00 58 28 | V304-260-014-00 39 8

¥211-660~-801-60 85 21 59 11 1217 8

103 4 60 7 | V304-260-016-00 51 12

141 2 89 9 66 10




1674-097-120-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V304-260-016-00 66 17 | V362-260-008-00 3 29 | V401-160-008-00 62 21
99 49 10 87 35
139 8 73 28 817 58
140 37 13 31 95 12
V304-460-008-00 4 5 73 36 95 33
5 5 73 45 96 12
87 32 74 4 96 33
136 3 T4 16 106 29
V304-460-010-00 52 36 817 45 110 30
92 50 100 15 128 10
54 13 110 51 135 13
100 10 | V363-260-008-00 6 28 136 5
102 8 91 25 148 14
123 6 92 23 | V401-160-010-00 4 12
V304-460-012-00 10 3 122 9 4 20
16 3 128 26 5 12
16 11 135 31 5 20
51 21 | V401-160-004-00 109 15 35 7
66 4 | V401-160-006-00 56 34 52 34
84 11 59 10 52 49

S U oty g U MR
100 8 62 6 54 14
100 17 104 22 63 3
101 3 106 25 68 8
101 9 108 8 79 13
122 4 110 5 83 7
124 14 142 23 87 14
126 14 | V401-160-008-00 1 16 100 12
V304-460-016-00 55 12 4 4 102 5
67 12 4 26 128 4
119 5 5 4 133 9

T T T e e T T B e e
119 15 5 26 134 9
V305-260-012-00 101 4 7 26 135 4
105 15 22 11 140 8
V328-261-110-00 9 6 24 6 140 26
88 13 21 4 | V401-160-012-00 10 7
V328-262-110-00 44 3 29 7 13 5
V350-160-004-00 69 8 30 3 16 4
V350-160-006-00 69 5 34 3 16 12
70 10 45 6 17 4
71 9 47 9 18 3
T V360-260-005-00 91 18 50 19 48 5
92 16 50 30 51 22
V360-260-006-00 109 8 55 3 52 7
V361-260-006-00 91 21 59 4 56 18
92 25 61 48 66 5

243



244

1674-097-120-00
PART CODE F16. KEY PART CODE F16. KEY PART CODE FIG. KEY
V401-160-012-00 | 79 7| V401-160-018-00 | 51 24 | VA11-260-010-00 | 30 4
80 7| V401-170-008-00 | 47 18 32 8
81 7 61 29 40 15
82 7| V410-260-010-00 9 12 44 5
82 12 | V411-260-004-00 |150 24 59 14
83 11| V411-260-005-00 |150 26 79 14
83 16| V411-260-006-00 9 16 83 8
84 7 58 13 88 12
87 10 89 8 100 13
97 22 106 26 102 4
100 7 109 9 127 32
100 18 110 6 140 9
101 8 128 18 140 25
105 16 135 22 | Vv411-260-012-00  |100 19
121 4| V411-260-008-00 1 17 101 2
122 3 4 2 139 19
123 5 4 36 140 48
124 12 5 25| V411-260-016-00 55 11
126 12 5 37 66 12
139 18 2 12 67 11
140 11 38 25 99 10
140 16 41 13 105 14
140 47 2 14 139 10
V401-160-014-00 | 65 49 11 140 39
66 8 58 9 | Vv411-260-020-00 | 139 13
79 4 58 20 140 42
80 4 74 19 | V500-161-601-50 | 76 9
81 4 75 13 | V500-162-001-50 87 44
127 11 88 6 128 17
129 4 88 16 135 21
129 6 91 24 | V500-162-002-00 9 13
130 3 92 22 9 17
132 4 104 4 30 5
132 7 106 30 32 9
V401-160-016-00 | 55 10 107 13 38 26
66 11 109 11 42 15
67 10 127 18 44 4
99 9 121 23 58 10
119 7 135 11 58 14
119 17 136 4 58 18
119 22 | V411-260-010-00 4 13 88 7
120 12 4 21 88 17
131 4 5 13 127 24
139 9 5 21 127 39
140 38 9 4| V500-162-502-00 9 7




1674-097-120-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F16. KEY

V500-162-502-00 27 10 | Vv600-110-600-70 11 2 | V704-140-025-00 21 9

41 14 12 2 23 4

88 14 21 18 38 23

127 19 | V600-110-600-80 50 29 40 9

V500-163-002-00 38 12 | V600-110-501-30 34 20 52 21

53 8 | V600-110-620-50 14 11 817 28

53 13 | V600-110-620-60 52 44 87 50

53 18 118 8 | V704-140-028-00 217 14

66 20 { V600-110-620-70 21 17 | V704-140-030-00 52 22

V500-163-002-50 27 9 26 4 | V704-140-035-00 11 3

40 16 52 12 6

V500-163-003-00 139 14 118 9 12 12

140 43 | V600-110-620-80 52 43 26 6

V500-165-005-00 47 4 | V600-110-621-00 37 8 | V705-140-021-00 56 28

V511-100-805-00 40 2 | V600-110-621-10 34 19 | V705-140-024-00 142 11

41 2 | V600-110-630-50 14 2 148 17

V511-101-006-00 127 6 52 20 | V705-140-032-00 28 2

V522-101-002-20 51 2 | V600-130-600-30 46 4 149 15

V523-100-601-80 28 51 V600-150-600-20 87 8 [ V705-140-042-00 23 6

V523-100-801-60 13 3] V600-150-600-30 817 2 87 21

V523-101-002-40 10 15 | V600-150-600-40 87 3 | V706-140-040-00 21 21

17 5 | V600-150-600-50 87 27 36 5

18 4 | Vv607-110-620-70 12 10 38 9

19 4 | V610-115-110-60 52 16 | V706-140-045-00 55 8

34 7| V654-420-262-00 12 14 | V707-140-056-00 50 14

51 19 | V654-425-302-00 21 5 | V707-140-062-00 11 6

52 33 | V654-425-322-40 118 15 52 23

52 46 | V654-440-501-70 14 5 | V707-140-072-00 26 8

118 4 ) V654-445-501-70 21 11 118 5

V530-160-803-20 43 6 | V670-200-009-00 37 5 | V707-140-080-00 38 17

V580-140-301-60 58 7| V671-400-009-00 37 6 [ V707-140-090-00 35 8

V580-140-302-50 148 24 | V682-200-000-60 148 11 | V710-140-004-00 142 21

V580-140-402-00 58 16 | V682-200-001-00 22 5 | V710-140-008-00 58 5

59 6 24 58 24

128 22 27 7 58 30

135 28 144 14 | V710-140-009-00 69 12

V580-140-601-60 106 19 145 12 143 3

145 13 | V682-200-001-90 38 51 V720-101-301-00 30 11

V580-140-602-00 28 9 | V704-140-012-00 1217 40 145 9
V580-140-602-50 24 10 | V704-140-014-00 31 14 | V720-102-401-00 217

V580-140-805-00 56 8 88 3 | V720-102-401-10 62 18

V600-110-600-40 21 3 | V704-140-016-00 32 4 144 16

23 2 | V704-140-017-00 45 4 145 15

V600-110-600-50 14 3 | V704-140-020-00 41 10 | V720-102-401-20 47 217

14 12 49 2 | V720-102-401-40 24 8

245



246

1674-097-120-00

PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
¥720-102-401-60 1 11| V720-112-401-80 56 23 | V744-114-280-70 47 13
34 24 62 29 61 24
V720-102-402-10 1 5| V720-112-402-00 47 31 | V744-120-420-80 23 5
¥720-103-502~20 21 16 47 40 | V744-125-470-80 15 3
V720-103-503-10 47 28 57 2 | V744-135-550-80 11 5
V720-103-503-40 49 7 61 18 | V744-145-600-90 54 4
50 5 61 33 | V760-150-000-00 87 48
V720-103-503-60 49 6 61 58 105 10
¥720-111-900-60 47 16 62 26 | V761-150-000-00 51 18
61 21 144 10 52 32
142 4 | V720-112-402-20 13 2 | V162-150-000-00 127 9
V720-111-900-70 148 25 47 15 | V763-150-000-00 38 20
¥720-112-401-00 56 25 56 30 40 6
144 7 - 61 26 40 10
V720-112-401-10 62 3 62 28 | V780-140-000-1T 145 11
62 16 | V720-113-502-40 64 36 | V780-140-000-2T 16 8
V720-112-401-20 56 22 64 38 142 10
142 25 | V720-113-502-90 10 11 144 9
143 12 | V720-113-503-40 61 4 | V780-140-000-4T 17 8
148 21 61 13 143 10
V720-112-401-40 54 15 | V720-115-707-00 56 6 | V780-140-000-40 68 4
61 45 | V721-103-103-50 61 3 133 4
61 51 | V721-103-104-50 61 2 134 4
62 10 61 60 | V780-140-000-60 54 16
62 33 | V721-103-106-50 1 8 | V781-160-000-40 133 5

62 35 [ V721-103-107-00 11 7 134
63 4 V721-103-108-50 123 7 | V181-160-000-6B 118 g
64 2 | V721-103-109-50 52 4 | V781-160-000-6T 128 14
64 17 | V721-113-105-00 47 14 133 15
64 19 61 25 134 16
64 21 | V721-113-106-50 149 17 135 17
64 24 | V721-113-107-00 149 28 | V781-160-000-60 54 17
64 41 | V721-113-107-50 56 16 | V782-160-000-2B 10 9
68 5 V721-113-109-00 56 3 | V782-160-000-2T 16 7
133 V723~101-500-80 144 12 56 20
134 6 | V723-102-002-50 149 11 61 35
142 24 | V723-102-003-80 149 39 | V782-160-000-4B 47 23
143 11| V723-111-500-80 61 42 | V182-160-000-4T 56 19
143 20 | V723-111-501-20 143 15 | V782-160-000-6B 52 25
144 4 | V723-111-501-40 143 14 | V782-160-000-6T 61 43
148 28 | V723-112-002-90 145 1 68 34
V720-112-401-60 56 31 | V730-101-401-00 56 26 | V782-160-000-60 54 18
142 9 | V742-116-240-40 54 5 | V782-160-000-8B 16 6
V720-112-401-80 17 T | V742-145-600-60 51 10 | V793-108-110-30 142 18
47 36 | V742-150-720-60 51 16 | V889-001-242-40 119 9




1674-097-120-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V889-001-242-40 |11 19 | 1376-402-003-00 | 95 21 | 1421-403-002-00 | 53
V920-551-001-20 | 115 5 95 22 | 1421-403-003-00 | 53 (!
V920-551-401-70 | 115 6 95 39 53 12
V920-551-902-20 | 115 7 95 44 53 17
V920-552-402-70 | 115 8 95 49 | 1421-433-031-00 | 52 31
V936-150-015-00 | 115 3 95 52 | 1421-507-007-00 | 58 2
V999-200-003-00 |[119 10 96 6 | 1421-507-014-00 | 76 8

119 20 96 14 | 1421-602-005-10 | 69 16

120 5 9% 21 85 30

120 10 9% 22 86 23

124 5 96 39 | 1421-906-001-00 |115 1

124 10 96 44 | 1422-687-001-00 | 89 6

126 5 96 49 | 1423-621-018-00 | 106 9

126 10 9 52 | 1424-101-203-00 319

¥296-134-007-00 | 70 13 98 8 | 1424-101-204-00 3 20

Lo e e e e e e

71 12 | 1401-906-005-00 | 115 2 | 1425-433-018-00 | 19 5

73 4| 1402-511-600-00 | 66 24 | 1425-621-004-00 | 73 46

73 8 67 6 | 1426-160-207-00 1 7

73 13| 1404-117-008-00 g 5 | 1426-160-209-00 110

317 59 13 | 1426-258-200-10 |118 12

¥296-203-206-30 | 74 8 127 31 | 1426-621-038-00 5 11
75 4| 1404-312-006-00 | 38 24 94 16

1118-901-006-00 | 111 4 | 1404-402-001-00 | 53 8 97 43
1301-411-005-00 | 87 43 53 11 | 1427-111-244-10 3 28
1302-225-003-00 | 22 4 53 16 | 1427-117-001-00 | 82 9
24 2 | 1404-402-005-00 | 53 9 83 13

21 8 53 14 140 13

1305-931-003-00 | 67 § | 1404-503-006-00 | 47 19 | 1427-120-002-00 | 52 30
1342-402-006-00 | 29 13 61 30 | 1427-201-016-00 | 51 8
68 12 | 1404-511-801-10 | 66 18 | 1427-210-003-00  [105 23

95 40 | 1407-111-001-00 6 24 | 1427-301-005-00 | 50 23

95 47 7 2 | 1427-317-004-00 | 10 8

95 48 | 1415-125-021-00 |128 25 19 7

95 50 135 35 51 15

95 51| 1415-216-006-00 | 55 5 | 1427-431-003-00 | 83 20

96 40 | 1415-505-014-00 | 47 35 140 20

96 47 | 1415-505-015-00 |127 29 | 1427-432-005-00 | 50 25

9% 48 128 20 | 1427-601-003-00 | 31 13

9% 50 135 26 88 4

96 51| 1416-621-037-00 | 94 2 | 1427-621-004-00 | 8§ 10

110 37 | 1419-101-010-00 {116 5 | 1427-934-013-00 |114 7

110 43 | 1421-101-313-00 3 3 | 1427-941-016-00 [114 6

138 10 | 1421-400-054-10 | 53 5 | 1429-406-205-00 | 46 3

1376-402-003-00 | 95 6 | 1421-400-055-00 | 53 10 | 1431-361-211-00 |119 8
95 14 | 1421-403-001-00 | 53 3 1g 18

247



248

1674-097-120-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1432-242-001-00 41 12 | 1444-408-202-00 47 3 | 1480-604-204-00 73 16
1432-242-004-00 60 4 | 1444-408-213-00 149 2 | 1488-247-250-00 130 4
133 22 | 1444-408-214-00 149 3 | 1488-302-003-00 34 25
134 25 | 1444-408-217-00 149 5 106 14
1432-406-212-00 53 19 1444-408-218-00 149 6 106 15
1432-616-002-00 85 32 | 1444-408-219-00 149 7 1488-411-009-00 33 3
85 33 | 1444-408-301-00 149 8 | 1488-503-002-00 56 5
86 25 | 1444-408-302-00 149 9 | 1491-203-006-10 26 3
86 26 | 1444-408-303-00 149 10 | 1500-501-213-00 54 8
1432-616-004-00 8 3 | 1444-408-306-00 149 13 | 1500-501-214-00 54 9
1432-621-006-10 94 13 | 1444-408-308-00 149 16 | 1502-211-015-00 37 7
1432-651-021-00 85 35 | 1444-408-316-00 149 25 | 1507-323-004-20 36 4
86 28 | 1444-408-317-00 149 26 | 1510-103-201-00 116 8
1432-651-028-00 T4 17 | 1444-408-318-00 149 217 1510-103-250-00 116 6
75 11 1444-408-323-00 149 32 | 1510-317-220-00 132 9
1432-665-014-00 108 20 | 1444-408-332-00 149 43 | 1510-331-310-00 120 1
1432-665-015-00 100 20 | 1444-410-002-10 49 8 | 1510-331-311-00 120 3
108 21 1444-410-210-00 49 9 120 8
1434-611-002-10 86 7 1444-411-002-00 50 3 | 1510-331-312-00 120 4
109 16 | 1444-411-004-00 50 16 120 9
1435-203-001-00 118 16 | 1444-411-005-00 50 17 | 1510-331-320-02 120 2
1442-313-200-10 42 1 1444-411-006-00 50 21 120 7
1442-313-202-00 42 2 | 1444-411-008-00 50 8 1510-331-330-00 120 6
1442-313-203-00 42 5] 1444-411-008-00 50 9 | 1510-417-310-00 126 1
1443-452-007-00 34 10 | 1444-411-011-00 50 10 | 1510-417-311-00 126 3
1444-101-440-00 4 10 | 1444-411-012-00 50 11 126 8
4 18 | 1444-411-013-00 50 12 | 1510-417-312-00 126 4
5 10 1444-412-011-00 50 6 126 9
5 18 | 1444-503-006-00 57 1 1510-417-320-02 126 2
1444-122-002-00 42 11 1444-510-006-00 J 3 13 126 7
1444-314-004-10 12 11 | 1444-514-005-10 132 10 [ 1510-417-330-00 126 6
1444-314-008-00 52 24 1444-514-230-00 66 16 | 1513~102-205-00 3 4
1444-314-009-10 19 8 1444-601-015-00 69 4 | 1513-102-329-00 1 9
118 19 69 7| 1513-102-332-00 1 12
1444-318-004-00 J 34 8 1444-604-009-00 70 5 1513-111-009-00 6 19
1444-318-007-00 34 13 71 4 7 19
1444-318-011-00 34 16 | 1444-621-002-10 89 7 1513-408-217-00 149 18
1444-318-012-00 34 17 1444-621-008-00 98 9 1513-408-223-00 149 34
1444-327-001-00 38 6 1444-621-311-00 150 28 | 1514-248-002-00 132 8
1444-327-003-00 38 11 1444-621-312-00 150 29 | 1518-306-203-00 47 25
1444-327-202-10 38 3 | 1444-621-313-00 150 30 51 4
1444-327-203-00 38 4 | 1444-621-320-00 150 31 54 21
1444-328-272-00 42 4 | 1480-604-204-00 73 3 | 1518-406-006-00 46 13
1444-328-273-00 42 3 13 7 1518-406-008-00 46 8
1444-404-210-10 53 15 73 12 | 1518-407-240-00 47 24




1674-097-120-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
1518-432-250-00 51 3 | 1544-219-005-00 32 5 1560-111-360-00 7 30
54 20 1544-304-006-10 50 28 1560-116-008-30 9 15

1518-621-111-00 108 4 | 1544-623-001-00 150 33 1560-116-250-50 9 1
1518-621-112-00 109 5 | 1544-623-232-00 150 34 | 1560-132-001-10 41 16
1518-621-208-00 150 13 | 1544-623-233-00 150 35 1560-132-007-30 39 4
1518-621-209-00 150 14 | 1544-623-234-00 150 36 42 13
1518-621-211-00 150 15 1544-623-235-00 150 37 87 34
1518-621-320-00 94 12 | 1550-408-321-00 149 23 1560-206-003-00 12 7
1518-621-521-00 97 5 1550-408-324-00 149 21 1560-208-023-00 12 15
1518-621-523-00 97 6 1550-408-325-00 149 20 1560-220-004-10 14 15
1518-621-524-00 97 1550-408-326-00 149 22 1560-223-008-50 22 9
1518-621-525-00 97 8 | 1550-508-001-10 61 15 28 3
1518-621-532-00 97 12 | 1550-514-290-00 66 23 1560-223-016-00 27 12
1518-621-540-00 97 9 1560-102-002-30 1 21 1560-240-007-40 35 10
1518-730-122-00 105 5 1560-102-202-50 1 2 1560-243-002-30 21 6
1518-745-552-00 104 24 | 1560-102-203-50 1 3 1560-243-011-40 21 7
1518-786-512-00 110 49 1560-102-204-40 1 4 1560-243-013-40 21 12
1518-903~006-00 638 27 | 1560-102-205-40 1 6 1560~-243-015-40 21 13
128 33 1560-103-002-40 2 9 1560-243-017-30 21 14

133 26 1560-103-202-50 2 2 | 1560-259-001-40 22 6

134 29 1560-103-240-20 2 15 1560-259-003-40 22 2

135 39 1560-103-250-10 2 1 1560-259-004-40 22 3

1518-903-007-00 68 28 1560-103-261-00 2 3 1560-259-012-30 22 13
128 34 116 3 1560-259-017-00 22 1

133 27 | 1560-104-003-60 3 7 | 1560-265-002-10 24 1

134 30 1560-104-004-40 73 24 1560-265-220-20 24 1

135 40 1560-104-010-40 3 18 | 1560-273-003-00 118 10

1518-924-001-00 131 3 1560-104-206-40 3 6 1560-273-007-30 26 5
1524-122-001-00 41 9 1560-104-220-60 3 27 1560-275-013-00 27 15
1524-236-005-00 21 8 1560-105-251-00 4 23 1560-275-022-00 27 3
21 15 1560-111-001-10 6 26 1560-275-330-10 21 11

1524-244-005-00 118 11 7 23 1560-280-004-40 28 6
1527-604-002-00 8 6 1560-111-002-10 8 27 1560-285-008-40 31 12
74 18 7 24 | 1560-287-002-30 32 2

75 12 | 1560-111-007-00 6 9 1560-290-006-30 28 4

85 14 7 11 1560-301-002-00 33 4

85 29 1560-111-008-00 6 10 1560-301-003-00 33 5

86 22 7 12 | 1560-301-004-30 33 6

103 6 1560-111-009-00 6 12 | 1560-301-005-40 33 8

109 10 1 13 | 1560-301-006-40 33 9

1544-103-004-00 4 8 1560-111-101-00 7 27 1560-303-001-40 34 15
5 8 1560-111-270-50 6 21 1560-303-002-00 34 11

1544-104-204-00 2 5 7 20 | 1560-303-003-40 34 14
1544-104-205-00 2 6 1560-111-280-50 6 22 1560-303-005-50 34 2
116 7 7 21 1560~303-006-40 34 21

249



250

1674-097-120-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1560-303-007-40 34 22 | 1560-432-210-00 50 7 1560-509-211-00 121 38
1560-303-200-50 34 23 | 1560-433-001-40 51 9 15660-509-300-00 58 1
1560-304-001-60 35 1 1560-433-002-40 51 17 15660-509-310-00 58 4
1560-304-002-60 35 2 | 1560-433-212-00 51 7 1560-509-320-10 58 21
1560-304-003-00 35 9 | 1560-433-222-00 51 14 15660-509-340-00 58 11
____________________________________________ I S O S

1560-307-003-10 37 3 | 1560-434-001-40 52 1 1560-509-350-00 58 29
1560-310-003-40 38 13 | 1560-434-002-30 52 2 | 1560-509-360-00 58 6
1560-310-004-40 38 15 | 1560-434-003-30 52 8 1560-511-001-00 31 9
1560-310-005-00 38 7| 1560-434-004-30 52 10 32 6
1560-310-201-10 38 2 | 1560-434-005-30 52 18 57 3
1560-310-210-40 38 18 | 1560-434-006-40 52 19 1560-511-006-50 59 7
1560-310-260-40 38 22 | 1560-434-007-60 52 38 1560-511-012-00 59 16
1560-310-270-00 38 1 1560-434-008-40 52 39 127 34
15660-314-002-00 41 20 1560-434-011-40 52 41 1560-511-013-00 59 9
1660-314-250-30 41 11 1560-434-012-30 52 42 | 1560-511-014-00 59 8
1560-314-291-00 29 9 | 1560-434-013-50 52 45 1660-511-015-00 59 2
41 19 | 1560-434-014-30 52 17 1217 36

138 9 | 1560-434-017-00 52 40 1560-511-101-00 60 5

1560-316-001-50 43 2 | 1560-434-200-60 52 12 68 20
1560-316-002-40 127 28 | 1560-434-202-00 52 13 133 20
1560-402-216-30 45 7 52 15 134 22
1560-402-220-30 45 8 1560~434-210-60 52 14 | 1560-511-260-50 59 5
1560-404-001-00 486 7 | 1560-434-222-00 52 27 | 1560-511-290-50 59 1
1560-404-002-30 486 14 52 29 | 1560-512-230-60 127 35
1560-404-210-10 486 5| 1560-501-202-00 54 2 1560-513-001-30 60 8
1560~404-220-40 46 12 | 1560-501-203-00 54 3 1560-515-004-50 61 31
1560-406-001-00 47 7 | 1560-501-220-00 54 1 1560-522-002-00 1217 3
1560-406-002-00 417 5 1560-501-230-00 54 6 1560-522-003-40 127 4
1560-406-003-00 417 6 | 1560-501-231-00 54 7 | 1560-522-004-30 1217 13
1560-407-261-30 149 35 | 1560-505-001-50 55 1 1560-522-007-40 127 12
1560-407-262-30 149 36 | 1560-505-003-50 55 4 | 1560-522-008-30 127 16
1560-407-263-40 149 37 | 1560-505-004-00 55 2 | 1560-522-009-30 127 17
1560-407-264-40 149 38 1560-507-001-30 56 1 1560-522-230-40 127 5
1560-407-265-40 149 40 1560-507-002-40 56 12 | 1560-525-002-40 66 25
1560-407-292-40 149 14 | 1560-507-004-30 56 2 1560-525-003-00 66 9
1560-407-293-40 W 149 19 | 1560-507-005-00 56 4} 1560-525-200-50 66 1
1560-407-320-10 47 33 1560-507-007-00 56 32 | 1560-525-210-50 66 2
1560-410-222-30 121 2 | 1560-507-008-00 56 15 1560-525-220-80 87 1
1560-432-001-70 50 2 | 1560-509-002-00 58 26 1560-525-230-80 67 2
1560-432-002-30 50 22 | 1560-509-004-50 58 17 | 1560-525-240-40 66 14
1560-432-003-30 50 24 | 1560-509-005-30 58 19 1560-525-250-40 66 15
1560-432-004-00 50 27 | 1560-509-006-40 58 12 | 1560-525-260-40 66 4
1560-432-005-00 50 26 | 1560-509-008-40 58 25 1560-525-280-30 66 13
1560-432-006-00 50 15 1560~509-009-00 58 27 | 1560-525-290-10 66 21
1560-432-200-40 50 1 1560-509-012-00 58 23 1560-527-001-70 55 9




1674-097-120-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1560-527-001-70 | 67 9 | 1560-630-020-50 | 86 3| 1560-722-103-00 [104 33
1560-531-020-00 | 127 41 | 1560-630-021-50 | 85 4 | 1560-730-103-00 [105 28
1560-559-002-00 | 110 29 86 4 | 1560-730-500-20  |105 1
1560-601-002-20 | 71 13 | 1560-630-022-40 | 86 21 | 1560-730-520-20  |105 2
1560-601-014-30 | 70 12 | 1560-630-029-0G | 63 5 | 1560-730-540-00 [105 25

111 63 6 | 1560-730-550-00 [105 26
1560-601-015-40 | 90 4 85 34 | 1560-731-500-00  |107 7
1560-601-017-00 | 70 11 86 27 | 1560-731-510-00  [107 9
110 86 29 | 1560-731-512-00  |107 8
1560-601-260-40 | 69 24 | 1560-630-031-00 | 63 1 107 10
1560-601-330-20 | 69 22 86 30 | 1560-731-550-00 |106 11
1560-602-001-40 | 170 6 | 1560-630-103-00 | 86 20 | 1560-732-101-00  [107 1
71 5| 1560-630-321-50 | 74 14 | 1560-732-102-00  |107 2
1560-602-273-60 | 72 3 75 8 | 1560-732-103-00 | 107 3
1560-603-002-80 | 72 8 136 1| 1560-732-104-00 | 107 4
_______________________________________________________________________ 4_______________- U O
1560-603-003-00 | 72 9 | 1560-654-911-00 |147 1| 1560-732-105-00 {107 5
95 19 | 1560-654-912-00 | 147 2 | 1560-732-106-00  |107 6
96 19| 1560-654-915-00 | 147 3 | 1560-743-500-00 [108 16
1560-604-005-00 | 73 23 | 1560-654-916-00 | 147 4 | 1560-744-101-00 [108 22
1560-604-009-50 | 73 18 | 1560-654-919-00 | 147 9 | 1560-744-102-00 (108 23
1560-604-017-40 | 73 33 | 1560-654-921-00 |147 5 | 1560-903-004-80 [ 112 2
1560-604-018-40 | 73 34 | 1560-658-202-00 [150 20 | 1561-111-003-00 6 8
1560-604-022-70 | 73 29 | 1560-658-203-50 |150 32 710
106 23| 1560-658-240-70 150 8 | 1561-111-320-22 7 1
1560-604-024-10 | 73 22 | 1560-658-242-00 | 150 1561-221-500-10 | 14 ;
1560-604-031-00 | 73 37 | 1560-658-282-40 |150 19 | 1561-221-502-10  |146 1
1560-604-032-00 | 73 38 | 1560-658-310-30 |150 23 | 1561-221-503-00 |146 2
1560-604-361-50 | 73 42 | 1560-664-230-10 | 94 1| 1561-221-504-00 |146 3
1560-604-362-50 | 73 44 | 1560-664-264-00 | 95 5 | 1561-221-505-00  |146 4
1560-604-371-50 | 73 43 96 5 | 1561-221-506-00 |146 12
1560-604-380-30 | 73 32 | 1560-666-010-00 | 95 38 | 1561-221-507-00 |16 13
1560-606-011-00 | 105 4 96 38 | 1561-221-508-00 |146 14
1560-606-240-40 | 74 12 | 1560-666-212-00 | 95 24 | 1561-221-509-00 |146 10
1560-606-280~10 | 74 1 96 24 | 1561-221-511-00 | 146 8
1560-606-290-10 | 74 2 | 1560-695-021-00 | 30 6 | 1561-433-006-10 | 51 1
1560-606-300-00 | 74 3 I o | issicassomoso |52 s
1560-606-330-00 | 74 13 87 55 | 1561-436-003-00 | 53 1
1560-606-340-10 | 74 7| 1560-695-022-00 | 87 33 | 1561-436-004-00 | 53 2
75 3| 1560-701-530-11 [100 11 | 1561-514-211-40 [127 21
1560-608-220-30 | 76 2 | 1560-702-101-00 | 101 5 | 1561-626-001-00 | 82 3
___________________________________________ SR NSRRI IR
| 1560-626-320-00 | 82 1| 1560-702-102-20 | 101 6 | 1561-630-200-20 | 85 20
1560-626-330-00 | 82 2 | 1560-703-500-10 | 102 1 86 14
1560-630-009-50 | 85 26 | 1560-703-510-10 | 102 2 | 1561-660-412-00 [150 16
1560-630-011-20 | 85 13 | 1560-722-101-00 |104 31 | 1563-507-221-10 | 57 5
1560-630-020-50 | 85 3| 1560-722-102-00 |104 32 | 1563-513-210-30 | 60 6

251



252

1674-097-120-00

PART CODE F16. KEY PART CODE F16. KEY PART CODE F16. KEY
1563-513-220-50 60 9 1568-525-300~10 66 22 1581-742-102-00 104 17
1563-513-230-40 60 11 1568-650-004-10 89 4 104 27
1563-514-211-40 127 22 95 8 106 16
1564-116-001-30 g 96 8 108 19
1564-263-002-00 23 1568-650-005-10 89 5 1581-742-105-00 104 15
1564-275-007-00 | 31 6 % g 108 4
1564-275-270-30 31 2 96 9 1581-742-582-00 104 11
1564-515-001-20 | 61 36 | 1568-668-203-00 | 95 42 108 14
1564-630-012-00 85 11 96 42 1581-742-590-00 104 12
1564-743-102-00 | 104 14 | 1568-669-101-00 | 97 44 108 12
1566-669-112-00 | 109 7| 1568-701-001-00 | 100 4| 1581-742-621-00 |104 19
1566~669-540-00 97 4 1568~731~103-00 106 10 108 6
1566-669-580-20 | 97 10 106 21 | 1584-522-001-00 | 68 25
1566-669-582-10 | 97 11 108 17 133 24
1566-669-583-00 | 97 13 | 1572-103-250-00 |116 2 134 27
1566-705-005-00 | 103 11 | 1572-103-260-00 |116 4| 1588-502-007-00 |135 25
1566-705-102-00 | 103 16 | 1572-417-001-02 | 125 1| 1593-307-052-10 | 14 14
1566-721-103-00 | 104 5 | 1574-417-220-03 | 124 2 | 1593-623-203-00 | 97 34

104 30 124 7| 1593-623-503-00 | 97 35
1566-730-101-10 | 105 6 | 1575-616-005-00 | 88 18 | 1593-623-530-00 | 97 18
1566-730-102-10 | 105 7| 1575-623-010-00 | 95 26 | 1594-105-002-00 5 16
1566-730-103-10 | 105 8 9% 26 117 2
1566-730-104-10 | 105 9 | 1575-623-011-00 | 95 27 | 1594-105-230-00 5 15
1566-730-105-10 | 105 12 96 27 117 1
1566-730-106-00 | 105 17 | 1576-408-002-00 | 47 37 | 1594-221-001-00 | 21 2
1566-730-107-00 | 105 19 47 42 | 1594-240-001-10 | 19 1
1566-730-108-00 | 105 22 | 1581-621-290-00 | 97 17 | 1594-240-002-10 | 20 4
1566-730-113-00 | 105 21 | 1581-621-530-00 | 97 20 | 1594-240-003-10 | 20 5
1566-730-540-00 | 105 11 | 1581-740-112-00 | 104 2 | 1594-243-003-00 | 21 19
1566-731-106-00 | 106 22 106 1594-262-001-10 | 23 7
1566-731-107-00 | 104 108 9 | 1594-265-210-00 | 24 g

106 7| 1581-740-113-00 | 104 6 | 1594-270-001-20 | 25 1

108 11 104 10 | 1594-272-001-00 | 118 2
1566-731-550-10 | 106 20 104 18 | 1594-272-002-00 |118 7
1566-732-113-00 107 11 104 29 1594-272-003-00 118 13
1566-733-101-20 | 107 14 106 5 | 1594-272-004-00 (118 14
1566-733-102-00 | 107 16 108 2 | 1594-272-006-00 |118 17
1566-733-510-00 | 107 17 | 1581-740-114-00 | 104 7| 1594-272-200-00 | 118 1
1566-733-520-00 | 107 18 106 4| 1594-273-001-30 | 26 1
1566-733-530-00 107 19 108 10 1594-273-002-10 26 2
1566-733-550-00 107 20 1581-740-552~10 106 12 1594-275-001-10 27 1
1566-743-102-00 | 108 3| 1581-740-553-10 | 106 13 | 1594-275-004-00 | 27 8
1566-743-103-00 | 104 16 | 1581-740-556-00 | 106 17 | 1594-275-005-00 | 27 5

108 5 1581-740-558-00 106 18 1594-281-210-20 29 2
1566-743-520-00 104 23 1581-742-102-00 104 9 1594-285-001-00 30 1




1674-097-120-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1594-285-002-10 30 3 ¢ 1594-517-004-00 128 12 | 1594-625-220-10 80 11
1594-285-003-00 31 4 135 15 | 1594-625-230-10 79 11
1594-285-004-00 31 8 | 1594-517-200-20 128 5 80 12
1594-285-200-30 30 9 135 5 | 1594-625-500-00 79 1
1594-285-220-10 31 1| 1594-517-210-20 128 6 80 1
1594-287-200-00 32 1 135 7 81 1
1594-302-001-00 33 2 | 1594-517-220-00 128 15 | 1594-625-510-00 79 2
1594-302-200-10 33 1 135 18 80 2
1594-303-001-00 34 4 | 1594-517-230-10 128 19 81 2
1594-303-002-00 34 5 135 23 | 1594-626-500-10 84 3
1594-303-003-00 34 6 | 1594-517-240-10 128 21 | 1594-626-510-10 84 4
1594-306-001-00 36 3 135 27 | 1594-626-520-00 84 1
1594-312-001-10 40 13 | 1594-517-250-10 128 23 1594-626-530-00 84 2
1594-312-003-20 39 6 135 29 | 1594-630-001-20 85 27
1594-312-004-00 39 1594-517-910-00 128 1 1594-630-002-20 85 28
1594-312-005-00 40 17 | 1594-520-240-00 65 1 1594-630-200-61 85 17
1594-314-200-00 42 6 | 1594-521-001-10 132 5 86 11
1594-314-210-20 41 17 | 1594-521-200-20 132 2 | 1594-630-220-40 85 6
1594-407-201-00 47 2 | 1594-521-210-20 65 3 | 1594-630-230-32 85 10
1594-410-200-00 121 1] 1594-521-300-00 132 1 1594-654-001-20 91 4
1594-433-001-00 123 8 | 1594-530-200-20 135 6 1594-654-261-10 91 19
1594-433-002-00 123 9 | 1594-530-210-20 135 8 92 17
1594-433-003-00 123 10 | 1594-530-220-00 135 19 | 1594-658-201-00 150 46
1594-433-210-00 123 1| 1594-530-230-10 135 24 | 1594-658-202-00 150 47
1594-433-220-00 123 2 | 1594-530-910-00 135 1 1594-658-240-00 150 40
1594~433-230-00 51 6 | 1594-604-001-00 13 2 | 1594-658-242-00 150 41
1594-433-240-10 51 13 1594-604-002-00 73 11 1594-658-243-00 150 42
1594-434-001-00 52 9 | 1594-604-220-20 13 1 1594-658-244-00 150 43
1594-434-200-00 52 26 | 1594-604-230-20 73 10 | 1594-658-245-00 150 44
1594-434-210-00 52 28 1594-604-260-10 73 26 | 1594-658-247-00 150 45
1594-511-001-10 60 2 | 1594-604-270-10 73 27 | 1594-664-001-20 94 14
1594-511-200-20 60 1 1594-608-001-21 76 1 1594-669-530-00 97 16
1594-512-001-10 127 26 | 1594-608-002-21 76 3 1594-669-550-00 97 2
1594-512-002-00 1217 15 | 1594-609-001-00 76 7 | 1594-682-500-10 99 1
1594-512-004~00 127 7| 1594-609-200-00 76 6 | 1594-682-510-10 99 2
1594-512-200-00 1217 25 | 1594-611-200-20 7 1 1594-701-500-01 100 1
1594-512-210-10 127 2 | 1594-625-001-00 80 10 | 1594-701-510-01 100 2
1594-512-230-00 1217 37 82 8 1594-701-520-01 100 5
1594-512-910-00 127 1 83 12 | 1594-701-530-01 100 21
1594-517-001-20 128 30 140 12 | 1594-701-540-01 100 22

135 36 | 1594-625-002-00 43 8 1594-705-101-00 103 7
1594~517-002-00 128 27 80 13 1564-705-108-00 103 13
135 32 83 22 | 1594-705-500-01 103 1
1594-517-003-00 128 11 140 29 1594-705-520-00 103 3
135 14} 1594-625-220-10 79 10 | 1594-705-530-00 103 5

253



254

1674-097-120-00

PART CODE FiG. KEY PART CODE FIG. KEY PART CODE FIG. KEY

1594-705-540-00 103 9 1596-664-213-00 96 4 | 1599-780-520-00 110 47

1594-715-002-00 83 19 | 1596-669-104-00 97 39 | 1599-780-650-10 110 31

140 19 | 1596-669-105-00 97 40 | 1600-502-003-00 29 3

1594-715-270-00 83 17 | 1596-669-106-00 97 37 | 1600-505-007-00 9 2

140 17 | 1596-669-107-00 97 42 59 12

1594-715-280-00 83 18 110 28 1217 30

140 18 | 1596-669-108-00 97 41 1600-515-210-10 67 3

1594-721-101-00 104 1 1596-669-510-00 97 1 1600-515-230-10 67 4

1594-721-102-00 104 26 | 1596-669-530-00 97 3 | 1600-515-240-00 67 5

1594-731-101-00 106 1] 1596-669-571-00 97 30 | 1600-619-001-10 78 1

1594-731-102-00 106 2 | 1596-669-580-00 97 33 1600-622-321-00 91 26

15694-743-101-00 108 1 1596-669-590-10 97 36 92 24

1594-752-101-00 108 24 | 1596-705-103-00 103 12 | 1600-623-002-00 94 6

1594-770-500-20 109 1 1596-705-104-00 103 14 | 1600-623-200-00 150 38

1594-780-600-00 110 1 1596-705-106-00 103 15 | 1600-623-210-00 150 39

1594-904-001-10 112 3 | 1596-760-500-10 141 1] 1600-624-001-00 94 4

1595-103-200-00 116 1] 1596-770-101-20 109 2 | 1600-624-004-00 95 41

1595-262-002-10 23 8 1596-770-102-30 109 6 96 41

1595-275-200-10 27 13 1596-780-101-00 110 3 1600-624-201-00 1317 3

1595-281-200-20 29 1 1596-780-501-00 110 22 | 1600-624-271-00 95 28

15695-285-200-00 31 10 1596-780-502-00 110 23 96 28

1595-288-001-20 32 7| 1596-780-503-00 110 18 | 1600-902-023-00 114 8

1595-320-210-20 119 1 110 24 | 1608-207-014-00 87 63

1595-320-220-20 119 11 1596-780-504-00 110 25 | 1610-731-200-00 106 8
1595-517-001-20 128 31 | 1596-780-512-00 110 27 | 1611-431-001-00 49

135 38 1596-780-520-00 110 7 | 1611-604-001-00 73 9

1595-517-002-00 128 28 | 1596-780-530-00 110 21 | 1612-531-003-00 68 23

135 33 | 1596-780-550-00 110 26 | 1612-608-003-00 74 20

1595-520-230-00 130 1 1596-780-561-00 110 8 1614-117-001-00 88 2

1595-702-500-01 101 1 1596-780-562-00 110 9 1614-203-015-00 12 13

1596-240-200-00 20 1 1596-780-563-00 110 10 | 1614-222-007-00 50 4

1596-312-003-00 39 5 1596-780-564-00 110 11 1614-407-260-00 47 26

1596-625-001-00 79 5 1596-780-565-00 110 12 | 1614-432-001-00 50 13

80 5 1596-780-566-00 110 13 | 1614-501-003-10 68 2

81 5| 1596-780-567-00 110 14 133 31

82 5 1596-780-568-00 110 15 134 35

83 9 1596-780-569-00 110 16 | 1614-606-003-00 76 5

84 5 1596-780~-581-00 110 17 | 1614-702-053-00 139 7

1586-625-002-00 81 10 1596-780-582-00 110 19 140 36

84 10 1596-780-583-00 110 20 | 1614-702-540-00 139 11

1596-625-003-00 79 9 1597-218-001-00 25 2 140 40

. 80 9 { 1597-501-001-10 54 19 | 1614-702-550-00 139 2

81 9 1599-780-109-00 110 32 140 31

84 9 [ 1599-780-111-00 109 17 | 1614-702-551-00 139 9

1596-664-213-00 95 4 [ 1599-780-113-00 109 18 140 34




1674-097-120-00

PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FI16. KEY
1614-702-552-00 | 139 6 | 1640-530-001-10 | 133 3 | 1640-530-624-00 148 10
140 35 134 3 | 1640-530-625-00 |148 12

1614-702-560-00 | 139 3| 1640-530-003-00 | 68 13 | 1640-530-626-00 [148 13
140 32 133 13| 1640-530-628-00 |148 18

1617-102-007-00 | 47 20 134 13| 1640-530-629-00  |148 19
1617-112-213-00 | 89 2 | 1640-530-007-00 | 68 29 | 1640-530-631-00 |148 22
1620-507-460-00 | 68 24 133 28 | 1640-530-632-00 (148 23
133 23 134 31 | 1640-601-016-00 | 69 2

134 26 | 1640-530-008-00 | 68 30 | 1640-626-001-00 | 66 31

1620-514-005-00 | 66 26 133 29 83 15
1632-273-200-00 | 26 7 [ETEY 83 21
1634-650-200-00 | 89 3| 1640-530-009-00 | 68 14 140 15
1636-501-231-00 | 43 10 134 14 140 22
1636-901-022-00 | 113 4| 1640-530-200-00 133 1 140 28
1640-111-001-00 6 20| 1640-530-230-00 | 68 15 | 1640-626-200-10 | 83 1
1640-111-200-00 6 17 133 16 140 2
1640-111-202-00 6 18 13¢ 17 | 1640-626-210-10 | 83 3
1640-111-210-00 6 1| 1640-530-240-10 | 68 19 140 4
1640-272-001-00 | 118 22 133 19 | 1640-626-220-10 | 83 4
1640-272-200-00 | 118 21 134 21 140 5
1640-290-003-00 | 138 6 | 1640-530-260-00 | 68 9 | 1640-626-230-10 | 83 2
1640-290-210-10 | 138 8 133 10 140 3
1640-290-230-10 | 138 5 134 10 | 1640-654-260-00  |137 1
1640-320-211-03 | 119 3| 1640-530-270-10 | 68 11 | 1640-658-322-00 |150 2
119 13 133 12 | 1640-658-324-00  [150 4

___________________________ J [ R ERROUDUEPRRITN PV EPEPIUSUPIPUPIPIY SpUSURpIERUOMIPURSPRE PR B R

1640-320-220-02 | 119 2 134 12 | 1640-658-325-00  |150 5
119 12 | 1640-530-280-00 | 68 31 | 1640-658-520-10  [150 1

1640-410-200-20 | 73 50 133 30 | 1640-666-520-10 | 95 37
1640-410-210-00 | 73 51 134 33 9% 37
1640-437-210-00 | 124 1] 1640-530-300-10 | 134 1| 1640-666-530-00 | 138 1
1640-437-211-00 | 124 3| 1640-530-330-00 | 68 16 | 1640-666-540-00  |138 2
124 8 134 18 | 1640-674-001-00 | 98 7

1640-437-212-00 | 124 4| 1640-530-340-00 | 68 21 | 1640-674-200-00 | 98 1
124 9 134 23 | 1640-674-202-00 | 98 2

1640-437-220-00 | 124 6 | 1640-530-350-00 | 68 32 | 1640-674-203-00 | 98 3
1640-520-001-00 | 129 7 134 34 | 1640-674-204-00 | 98 4
1640-520-002-00 | 131 1| 1640-530-600-10 | 68 1| 1640-674-205-00 | 98 5
1640-520-003-00 | 131 5 133 2 | 1640-674-206-00 | 98 6
1640-520-004-00 | 129 10 134 2 | 1640-702-200-01  |139 1
131 6 | 1640-530-610-10 | 148 1 140 30

1640-520-005-00 | 129 8 | 1640-530-613-00 | 148 2 | 1640-702-210-00 |139 15
1640-520-210-20 | 129 2 | 1640-530-614-00 | 148 3 140 44
1640-520-400-10 | 129 1| 1640-530-615-00 | 148 4| 1640-702-220-00 [139 16
1640-525-001-00 | 66 28 | 1640-530-622-00 | 148 8 140 45
1640-530-001-10 | 68 3| 1640-530-623-00 | 148 9 | 1640-902-005-00 |112 8

255



256

1674-097-120-00

PART CODE F1G. KEY PART CODE F1G. KEY PART CODE F1G. KEY
1640-902-006-00 112 9 | 1641-233-051-00 18 1 1641-606-520-00 74 6
1640-903-045-10 114 2 | 1641-243-051-00 21 1 75 2

140 49 | 1641-243-052-00 21 4| 1641-630-001-00 85 9
1640-903-046-00 114 3 | 1641-243-053-00 21 10 | 1641-630-051-00 85 23
140 50 | 1641-243-054-00 21 16 | 1641-630-300-00 85 7
1640-903-047-00 114 4 | 1641-243-055-00 21 20 | 1641-640-240-00 87 37
140 51 | 1641-262-051-00 23 1| 1641-642-001-00 88 15
1640-903-048-00 114 5| 1641-281-051-00 29 5 | 1641-666-210-00 95 45
140 52 | 1641-281-520-10 29 8 96 45
1640-903-067-00 114 9 | 1641-310-510-00 38 21 | 1641-902-051-00 112 4
1641-102-500-00 1 18 | 1641-314-051-00 41 6 | 1642-103-001-00 2 8
1641-104-510-10 3 25 | 1641-314-500-00 41 1 1642-104-003-00 73 5
1641-111-051-00 6 3 | 1641-314-520-00 41 7 73 14
7 5 | 1641-316-540-10 43 4 | 1642-105-004-00 4 9
1641-111-052-00 6 4 | 1641-316-550-10 43 5 5 9
7 6 | 1641-404-500-00 46 1 1642-105-300-00 4 7
1641-111-053-00 6 6 | 1641-515-032-00 61 40 5 7
7 8 | 1641-515-051-00 61 10 | 1642-306-001-00 36 1
1641~111-054-00 6 T | 1641-515-340-10 61 17 | 1642-306-002-00 36 2
7 9 | 1641-515-390-00 61 7 | 1642-307-001-10 37 2
1641-111-510-00 6 5 | 1641-515-391-00 61 8 | 1642-307-002-20 37 1
7 7| 1641-515-510-00 61 1| 1643-515-203-00 61 9
1641-112-002-00 8 11 | 1641-515-520-00 61 12 | 1646-116-051-00 9 8
1641-112-056-10 8 4 | 1641-515-530-00 61 38 | 1646-221-054-10 14 7
1641-112-510-00 8 1| 1641-515-550-00 61 59 | 1646-226-053-00 15 6
1641-201-051-10 10 1| 1641-516-031-00 62 7 817 29
1641-207-051-00 11 1| 1641-516-051-00 62 24 | 1646-226-512-00 15 2
1641-207-052-00 11 4 | 1641-516-520-00 62 11 1646-232-510-00 10 10
1641-209-051-00 12 1| 1641-516-530-00 62 22 | 1646-407-550-00 64 23
1641-209-052-00 12 3| 1641-516-540-00 62 27 | 1646-407-560-00 64 12
1641-209-053-00 12 4 | 1641-516-550-00 62 31 1646-516-690-00 64 30
1641-209-054-00 12 5 | 1641-516-560-00 62 32 | 1646-516-692-00 64 31
1641-209-055-00 12 8 | 1641-517-051-00 64 5 | 1646-516-710-00 64 35
1641-209-056-00 12 9 | 1641-517-053-00 64 32 | 1646-640-001-00 87 49
1641-217-051-00 13 1| 1641-517-057-00 64 4 | 1646-640-002-00 87 30
1641-221~-051-10 14 1 64 26 | 1646-640-003-00 87 54
1641-221-052-10 14 4| 1641-517-510-00 64 3 | 1646-640-004-10 87 4
1641-221-053-00 14 6 | 1641-517-520-20 64 9 | 1646-640-006-00 87 12
1641-221-054-10 14 9 | 1641-517-530-00 64 14 | 1646-640-008-10 87 40
1641-221-055-00 14 10 | 1641-517-540-00 64 22 | 1646-640-009-10 87 42
1641-226-052-10 15 5 | 1641-517-550-10 64 25 | 1646-640-012-10 817 22
1641-226-500-00 15 1| 1641-517-560-00 64 27 | 1646-640-210-20 87 1
1641-230-051-00 16 1| 1641-517-580-10 64 37 | 1646-640-220-10 87
1641-232-051-00 17 1| 1641-517-590-00 64 39 | 1646-640-221-00 87
1641-232-510-00 17 6 | 1641-517-620-00 64 16 1646-640-270-10 87 26




1674-097-120-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1646-640-330-00 87 51 | 1650-650-222-00 95 2 | 1673-116-210-20 9 11
1646-640-580-00 87 39 96 2 | 1673-280-001-00 28 8
1646-642-001-00 88 5 97 26 | 1673-314-001-00 41 15
1646-642-210-00 88 8 | 1650-650-223-10 95 3 | 1673-314-220-10 41
1646-642-220-10 88 1 96 3 | 1673-402-201-00 45 1
1646-901-061-00 111 1 97 27 | 1673-402-202-00 45 2
1646-902-054-00 112 1| 1650-650-243-00 95 16 | 1673-407-200-10 47 30
1650-102-006-00 3 11 96 16 | 1673-407-210-10 47 34
1650-102-219-00 95 18 | 1650-650-246-00 95 25 | 1673-407-220-10 47 39

96 18 96 25 | 1673-407-230-10 47 21

97 28 | 1650-652-212-00 150 6 | 1673-407-270-00 149 29
1650-111-006-00 1 23 | 1650-652-218-00 150 12 | 1673-407-550-00 47 1
1650-111-220-00 1 1] 1650-652-252-10 95 17 | 1673-407-560-00 149 1
1650-201-001-10 10 13 96 17 | 1673-407-570-00 149 4
1650-203-214-00 146 5 | 1650-652-254-00 95 43 | 1673-407-580-00 149 12
1650-203-217-00 146 11 96 43 | 1673-431-001-10 49 3
1650~203-218-00 146 7| 1650-652-561-00 150 7 | 1673-432-001-00 50 20
1650-203-219-00 146 6 | 1650-652-715-00 150 11 | 1673-509-001-00 58 31
1650-203-222-00 146 9 | 1650-780-011-00 110 45 | 1673-509-200-10 58 15
1650-209-005-00 14 13 | 1652-652-260-00 94 10 | 1673-512-002-00 59 15
1650-304-001-00 34 1| 1652-654-212-00 95 46 | 1673-515-002-00 61 55
1650-304-007-00 34 12 96 46 | 1673-515-240-10 61 32
1650-304-008-00 34 9 | 1656-253-004-00 10 16 | 1673-525-002-10 66 27
1650-306-200-00 31 4 | 1656-401-220-00 44 1 66 29
1650-431-200-00 49 4 | 1656-401-222-00 44 2 122 6
1650-501-002-10 55 7| 1656-509-310-10 62 15 129 9
1650-501-006-00 61 41 | 1659-650-200-00 89 1 130 5
1650-501-008-00 56 7| 1672-601-002-00 70 7 131 7
1650-508-002-00 62 4 71 6 139 4
1650-508-320-00 61 44 | 1672-601-210-00 70 8 140 33
1650-509-003-10 62 12 71 7| 1673-601-002-00 69 3

97 31 | 1673-102-001-10 1 24 | 1673-601-003-00 69 11
1650-509-004-00 62 19 | 1673-102-004-10 1 22 | 1673-601-005-00 69 1
1650-509-012-00 64 7| 1673-102-005-00 1 13 | 1673-601-210-00 69 9

64 10 | 1673-104-001-00 3 12 | 1673-601-220-10 69 18

64 28 | 1673-104-002-10 3 14 | 1673-601-230-10 69 20
1650-509-300-00 62 34 | 1673-104-004-00 3 8 | 1673-601-260-00 69 13

64 1| 1673-104-009-00 3 22 | 1673-601-270-00 69 14
1650-509-310-00 64 20 | 1673-104-010-10 3 23 | 1673-601-300-40 70 1

64 40 | 1673-104-300-10 3 1| 1673-604-220-10 73 39
1650-601-009-00 8 8 | 1673-104-302-00 3 2 | 1673-604-280-00 73 19
1650-601-270-20 4 32 | 1673-105-500-00 5 23 | 1673-630-200-50 85 1

5 29 | 1673-112-003-10 8 5 86 1
1650-650-017-00 70 3 | 1673-112-004-00 73 20 | 1673-658-212-00 150 10

71 2| 1673-112-006-00 8 10 | 1673-658-214-00 150 3

257



258

1674-097-120-00

PART CODE FIG. KEY PART CODE F1G. KEY PART CODE F1G. KEY
1673-658-400-10 93 5| 1674-601-001-10 70 2 | 1674-654-211-00 91 7
1673-666-250-00 95 7| 1674-601-310-00 71 1 91 10
1673-666-252-00 95 10 | 1674-602-200-00 72 1 92 2
1673-780-011-00 8 9 | 1674-602-210-00 72 6 92 5
1673-782-016-00 62 1674-604-200-10 73 40 92 8
1674-103-001-00 2 11 | 1674-604-211-00 73 6 | 1674-654-212-00 91 3
1674-103-002-00 2 12 73 15 91 8
1674-104-001-00 3 30 | 1674-606-001-00 91 12 91 11
1674-104-002-00 3 31 92 10 92 3
1674-104-003-10 3 32 | 1674-606-002-00 91 13 92 6
1674-105-001-00 4 1 92 11 92 9

5 1| 1674-606-200-10 T4 5 1674-654-240-00 91 6

1674-105-002-10 4 30 75 1 92 4
5 33 | 1674-606-210-10 74 9 | 1674-654-260-00 91 9

1674-105-003-00 5 27 75 5 92 7
117 3 1674-606-220-30 91 14 | 1674-654-270-00 91 20

1674-105-220-00 4 16 92 12 92 18
1674-105-240-00 4 15 | 1674-606-330-10 91 15 | 1674-654-271-00 91 21
5 17 92 13 92 19

1674-105-250-10 4 28 | 1674-606-520-00 T4 10 | 1674-654-272-00 91 22
5 31 75 6 92 20

1674-105-260-00 4 34 | 1674-619-300-10 78 3| 1674-658-001-10 93 2
5 35 99 4 | 1674-658-220-00 93 1

1674-116-200-10 9 14 | 1674-619-310-00 99 5 | 1674-664-200-00 94 8
1674-310-300-00 38 10 | 1674-630-002-00 86 31 | 1674-666-200-10 95 1
1674-312-300-00 40 1] 1674-630-004-00 85 2 96 1
1674-312-330-00 40 3 86 2 | 1674-666-210-40 95 23
1674-312-350-00 40 111 1674-630-051-00 85 24 96 23
1674-312-360-00 40 12 | 1674-630-053-00 85 16 | 1674-666~212-00 95 29
1674-312-370-00 39 1 86 10 96 29
1674-312-380-00 39 2 | 1674-630-055-00 86 17 | 1674-666-276-10 96 7
1674-312-390-00 40 7| 1674-630-056-00 86 18 | 1674-666-271-00 96 10
1674-314-031-00 42 9 1674-630-510-00 85 15 1674-666-290-00 95 15
1674-316-210-10 43 1 86 8 96 15
1674-316-220-10 43 3 | 1674-640-001-00 817 18 | 1674-669-002-00 97 14
1674-316-230-00 43 9 | 1674-640-200-00 87 46 | 1674-669-200-00 97 25
1674-401-051-00 44 6 | 1674-640-220-00 817 60 | 1674-682-001-10 99 6
1674-401-052-00 44 T | 1674-640-230-00 87 61 1674-702-200-10 140 1
1674-402-001-00 45 3| 1674-652-200-00 90 1| 1674-770-001-00 109 12
1674-410-200-30 48 1| 1674-652-202-00 90 2 | 1674-780-001-00 110 35
1674-410-300-00 122 1 1674-652-210-00 90 5 1674-780-003-00 110 39
1674-410~301-00 122 T | 1674-652-220-00 90 T | 1674-780-004-00 110 40
1674-410-320-00 122 5| 1674-654-200-00 91 1 1674-780-005-00 110 41
1674~515-031-00 61 83 92 1 1674-780~-006-00 110 42
1674-515-510-10 61 50 | 1674-654-211-00 91 2 | 1674-780-007-00 110 44




1674-097-120-00

PART CODE FIG. KEY PART CODE F1G. KEY PART CODE FIG. KEY
1674-780-008-00 110 48 | 1705-904-002-00 113 5 | 3737-211-007-00 10 12
1674-780-009-00 110 38 | 1711-314-002-00 42 10 | 4101-102-038-00 74 22 .
1674-780-011-00 110 36 | 2120-409-004-00 40 14 | 4322-131-006-10 87 17
1674-901-007-00 111 2130-5601-018-00 68 18 | 4334-311-216-00 73 21
1674-901-008-00 111 3 128 29 | 6209-500-005-00 87 57
1674-902-005-00 112 7 133 18 | 6222-147-001-00 4 6

113 9 134 20 5 6
1674-902-006-00 112 5 135 34 | 6281-420-001-00 93 3
1674-902-051-00 112 6 | 2130-931-210-00 115 4 ] 7932-201-002-00 25 3
1674-904-001-00 113 11 | 2144-117-002-00 1056 24 | 7963-201-003-00 52 5
1674-904-002-00 113 10 | 2144-519-007-00 68 17 123 3
1674-904-003~00 113 3 133 17 | 7963-611-003-00 66 19
1674-904-004-00 113 14 134 19 | 7963-613-005-00 67 7
1674-904-005-00 113 16 | 2146-123-002-00 817 15 | 8595-901-006-00 113
1674-904-006-00 113 6 | 2161-506-252-00 29 11 | 8595-901-007-00 113 1
1674-904-007-00 113 12 138 4 | 8654-203-201-00 87 47
1675-102-003-00 8 7| 2161-506-260-00 29 10 | 8654-901-002-00 113 15
1675-116-001~00 9 18 138 3
1682-111-300-00 7 18 | 2500-901-027-00 114 1
1682-690-380-00 115 9 | 3207-102-103-00 817 41
____________________________________________ e e
137 4 | 3506-301-311-00 147 7
1683-902-004-00 112 10 | 3560-203-004-00 41 4
1689-271-006-00 81 9 | 3560-503-302-00 73 48
1690-401-210-00 45 9 | 3600-463-006-10 139 12
1690-407-352-00 149 30 140 41
1690-407-353-00 149 31 | 3610-440-018-00 9 3
1690-407-511-00 149 33 88 10
1690-407-512-00 149 42 | 3614-725-006-00 128 16
1690-407-550-00 149 24 135 20
1690-601-056-00 85 25 | 3621-211-003-00 32 3
86 19 | 3646-102-011-10 31 3
1690-658-370~00 95 30 31 11
96 30 46 2
1696-401-003-00 45 5| 3650-270-214-00 150 18
47 8 | 3652-273-240-00 97 23
1696-901-006-00 111 5 | 3652-273-241-00 97 24
1701-508-320-00 62 9 | 3664-540-001-00 40 4
1701-509-320-10 62 2 | 3670-703-008-00 41 18
1703-105-210-00 1 19 | 3676-274-001-00 95 36
1704-116-003-10 88 11 96 36
1704-116-005-00 88 9 | 3678-332-001-00 3
1704-519-001-00 63 1 5 3
1705-902-006-00 113 1| 3689-902-019-00 69 6
1705-902-007-00 113 8 | 3737-172-009-00 3 9
1705-904-001-00 113 13 61 20

259



